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Executive summary

Test report no.: SRTC2014-H024-E0013
Product Model: Yaris-5

Period of test: 2014.01.23~2014.01.28
Date of report: 2014.02.18

Laboratory: The State Radio_monitoring_center Testing Center (SRTC)
Test has been The tests documented in this report were performed in accordance
. . with FCC 47 CFR Parts 1 & 2, IEEE Std 1528-2003, IEEE Std
Carried out in 1528a-2005 and following FCC RF exposure KDB procedures:
accordance 0 447498 D01 General RF Exposure Guidance v05r01
with: 0 648474 D04 SAR Handsets Multi Xmiter and Ant vO1r01
0 941225 D01 SAR test for 3G devices v02
0 941225 D02 HSPA and 1x Advanced v02r02
0 941225 D03 SAR Test Reduction GSM GPRS EDGE v01
0 941225 D06 Hot Spot SAR v01r01
0 248227 D01 SAR Meas for 802 11abg v01r02
0 865664 D01 SAR Measurement 100 MHz to 6 GHz v01r01
0 865664 D02 SAR Reporting v01r01
Documentation: The documentation of the testing performed on the tested
devices is archived for 5 years at SRTC

Result summary:

Power SAR Limit Reported SAR
Mode CH/f(MHz) Position Result
(dBm) (1g avg) (mwig) | (19 avg)(mWig)
Towards
Band2 9662/1852.4 | 23.41 1.6 0.935 PASS
ground
This Test Report Is Issued by: Checked by:
Mr. Song Qizhu Mr. Wang Junfeng
Director of the test lab Deputy director of the test lab
[ . 4 4
B’ \
Tested by: Issued date:
Mr. Zhang Wentao
Test engineer
Z( ;,\% 2014.03.18
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1. GENERAL INFORMATION

1.1 Notes of the test report

The test report may only be reproduced or published in full. Reproduction or
publication of extracts from the report requires the prior written permission of
The State Radio_monitoring_center Testing Center (SRTC).

The test results relate only to individual items of the samples which have
been tested.

1.2 Information about the testing laboratory

Company: The State Radio_monitoring_center Testing Center (SRTC)
Address: No.80 Beilishi Road, Xicheng District, Beijing China
City: Beijing

Country or Region: China
Contacted person: Wang Junfeng

Tel: +86 10 68009181 +86 10 68009202
Fax: +86 10 68009195 +86 10 68009205
Email: wangjf@srrc.org.cn / wangjunfeng@srtc.org.cn

1.3 Applicant’s details

Company: TCT Mobile Limited

Address: 5F, C building, No. 232, Liang Jing Road ZhangdJiang
High-Tech Park, Pudong Area

City: Shanghai

Country or Region: P.R.China
Grantee Code: RAD
Contacted person: Gong Zhizhou

Tel: +86-21-61460890
Fax: +86-21-61460602
Email: zhizhou.gong@tcl.com

1.4 Manufacturer’s details

Company: TCT Mobile Limited

Address: 5F, C building, No. 232, Liang Jing Road ZhangJiang
High-Tech Park, Pudong Area

City: Shanghai

Country or Region: P.R.China
Contacted person: Gong Zhizhou

Tel: +86-21-61460890

Fax: +86-21-61460602

Email: zhizhou.gong@tcl.com
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1.5 Test Details

Period of test

2014.01.23~2014.01.28

Batteries

Li-Lon/BYD COMPANY LIMITED/TLi020F1

Li-Lon/BYD COMPANY LIMITED/TLi019B1

Li-Lon/SCUD (FUJIAN) Electronics Co., Ltd./TLi019B2

Headsets

Shenzhen Juwei Electronics Co., Ltd
/CCB3160A11C1

Dongguan Superfine Electronic CO., Ltd
/CCB3160A11C4

State of sample

Production unit

H/W Version
S/W Version

PIO07
AGJ

IMEI

014039005202108

Notes

As the information described above, there are three
different models of battery manufactured by two
different companies and two different models of
headset manufactured by two different companies.

The relevant tests have been performed in order to
verify in which combination case (EUT exercised by
only one model of battery and one model of headset)
the EUT would have the worst features. So all the tests
shown in this test report are performed when the EUT
exercised by the battery TLi019B2 and the headset
CCB3160A11C1.

1.6 Maximum Results

The maximum reported SAR values for Head configuration and Body Worn
configuration are given as follows. The device conforms to the requirements of
the standard(s) when the maximum reported SAR value is less than or equal to

the limit.
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1.6.1 GSM
Head Configuration
Power SarLimit | Reported SAR
Mode CH/f(MHz) Position (1g avg) Result
(dBm) mwig) | (198va)mWig)
Left
GSM850 251/848.8 | 32.67 1.6 0.126 PASS
cheek
Right
GSM1900 | 810/1909.8 | 29.62 1.6 0.416 PASS
cheek
Body Worn Configuration
Power Sar Limit | Reported SAR
Mode CH/f(MHz Position 1g av Result
Towards
EGPRS850 | 128/824.2 | 29.00 1.6 0.431 PASS
ground
EGPRS1900 | 661/1880 | 25.58 Edge2 1.6 0.789 PASS
1.6.2 WCDMA
Head Configuration
Power SarLimit | Reported SAR
Mode CH/f(MHz) Position (1g avg) Result
Right
Band2 9662/1852.4 | 23.41 1.6 0.403 PASS
cheek
Body Worn Configuration
Power Sar Limit | Reported SAR
Mode CH/f(MHz) Position (1g avg) Result
(dBm) mwig) | (198va)mWig)
Towards
Band2 9662/1852.4 | 23.41 1.6 0.935 PASS
ground
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1.6.3 Wi-Fi

Head Configuration

Power SarLimit | Reported SAR
Mode CH/f(MHz) Position (1g avg) Result
(dBm) mwig) | (198va)mWig)
Left
802.11b 1/2412 16.77 1.6 0.804 PASS
Tilt
Body Worn Configuration
Power SarLimit | Reported SAR
Mode CH/f(MHz) Position (1g avg) Result
Towards
802.11b 1/2412 16.77 1.6 0.463 PASS
ground

2. DESCRIPTION OF THE DEVICE UNDER TEST

Device category

production unit

Exposure environment

General population/uncontrolled

Description of the Antenna

The device has an internal antenna.

The State Radio_monitoring_center Testing Center (SRTC)
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2.1 Wireless Technologies

Wireless Technology and | GSM Band : GSM850/PCS1900
Frequency Bands WCDMA Band: FDD I

Wi-Fi Band: 2.4GHz~2.4835GHz
Bluetooth Band: 2.4GHz~2.4835GHz

Mode GSM
DXVoice (GMSK)
XIGPRS (GMSK)
XIEGPRS (8PSK) (Rx only)
WCDMA
DJUMTS Rel. 99 (Voice & Data)
XJHSDPA (Rel. 5)
DXHSUPA (Rel. 6)
[ JDC-HSDPA (Rel.)
[ JHSPA+ (Rel.)
Wi-Fi 2.4GHz (802.11b/g/n)
X]802.11b
[</802.11g
[<]802.11n (20MHz)
[</802.11n (40MHz)
Bluetooth Ver. 4.0
[XIBR(GFSK)
X EDR(17/4 DQPSK , 8-DPSK)
[XIBLE(GFSK)

Duty Cycle GSM Voice: 12.5%;

GPRS: 12.5% (1 Slot), 25% (2 Slots), 37.5% (3 Slots),
50% (4 Slots)

W-CDMA: 100%

Wi-Fi 802.11b/g/n: 100%

Bluetooth: 32.25% (DH1), 66.68% (DH3), 77.52% (DH5)

GPRS Multi-Slot Class [ |Class 8 - One Up
[ |Class 10 - Two Up
X|Class 12 - Four Up

Mobile Phone Capability [ IClass A - Mobile phones can be connected to both
GPRS and GSM services simultaneously.

X|Class B - Mobile phones can be attached to both
GPRS and GSM services, using one service at a time.
[ IClass C - Mobile phones are attached to either GPRS
or GSM voice service. You need to switch manually
between services

DTM (Dual Transfer Mode) | Not Supported

The State Radio_monitoring_center Testing Center (SRTC) Page number: 9 of 216
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2.2 Picture to demonstrate the required liquid depth

the liquid depth in the used SAM phantoms

Liquid depth for SAR Measurement
3. TEST CONDITIONS

3.1 Temperature and Humidity

Ambient temperature (°C) 21.0t0 23.0

Ambient humidity (RH %) 30 to 45

3.2 Test Signal, Frequencies and Output Power

The device was put into operation by using a call tester. Communication
between the device and the call tester was established by air link.

The device output power was set to maximum power level for all tests; a fully
charged battery was used for every test sequence.

In all operating bands the measurements were performed on lowest, middle
and highest channels.

3.3 SAR Measurement Set-up

The system is based on a high precision robot (working range greater than
0.9m), which positions the probes with a positional repeatability of better than +
0.02mm. Special E- and H-field probes have been developed for
measurements close to material discontinuity, the sensors of which are directly
loaded with a Schottky diode and connected via highly resistive lines (length
=300mm) to the data acquisition unit. A cell controller system contains the
power supply, robot controller, teaches pendant (Joystick), and remote control,
is used to drive the robot motors.

The State Radio_monitoring_center Testing Center (SRTC) Page number: 10 of 216
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The PC consists of the Micron Pentium IV computer with Windows 2000
system and SAR Measurement Software DASY4 Professional, A/D interface
card, monitor, mouse, and keyboard. The Staubli Robot is connected to the
cell controller to allow software manipulation of the robot.

A data acquisition electronic (DAE) circuit performs the signal amplification,
signal multiplexing, AD-conversion, offset measurements, mechanical surface
detection, collision detection, etc. is connected to the Electro-optical coupler
(EOC). The EOC performs the conversion from the optical into digital electric
signal of the DAEand transfers data to the PC plug-in card. The DAE consists
of a highly sensitive electrometer-grade preamplifier with auto-zeroing, a
channel and gain-switching multiplexer, a fast 16 bit AD-converter and a
command decoder and control logic unit. Transmission to the PC-card is
accomplished through an optical downlink for data and status information and
an optical uplink for commands and clock lines.

The mechanical probe mounting device includes two different sensor systems
for frontal and sidewise probe contacts. They are also used for mechanical
surface detection and probe collision detection

The robot uses its own controller with a built in VME-bus computer.

4. DESCRIPTION OF THE TEST EQUIPMENT

4.1 Measurement System and Components

The measurements were performed using an automated near-field scanning
system, DASY4, manufactured by Schmid & Partner Engineering AG (SPEAG)
in Switzerland. The SAR extrapolation algorithm used in all measurements
was the ‘advanced extrapolation’ algorithm.

The following table lists calibration dates of SPEAG components:

Test Equipment Serial Calibration | Calibration
Number interval expiry

DAE4 546 1 year 2014.08.13
DAE4 725 1 year 2014.08.16
Dosimetric E-field Probe 3127 1 year 2014.08.21
ES3DV3

Dosimetric E-field Probe 3708 1 year 2014.10.22
EX3DV4

Dipole Validation Kit, D835V2 | 4d023 1 years 2014.10.22
Dipole Validation Kit, D1900V2 | 5d113 1 years 2014.10.16
Dipole Validation Kit, D2450V2 | 738 1 years 2014.10.17
DASY5 software Version 52.8.7 N/A N/A
DASY5 software Version 52.8.7.1137 N/A N/A

The State Radio_monitoring_center Testing Center (SRTC)
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Additional test equipment used in testing:

Test Equipment Model Serial Calibration Calibration
Number interval expiry

Signal Generator | E4428C | MY45280865 | 1 year 2014.08.20
Amplifier 5S51G4 0323472 N/A N/A

Power meter E4417A | MY45101182 | 1 year 2014.08.20
Power Sensor E4412A | MY41502214 | 1 year 2014.08.20
Power Sensor E4412A | MY41502130 | 1 year 2014.08.20
Call Tester 8960 GB43194054 | 1 year 2014.08.20
Network Analyzer | 8714ET | US40372083 | 1 year 2014.08.20
Dielectric Probe Kit | 85070D | US33030365 | N/A N/A

Detailed information of Isotropic E-field Probe Type ES3DV3

Construction Symmetrical design with triangular core Interleaved sensors
Built-in shielding against static charges PEEK enclosure
material (resistant to organic solvents, e.g., DGBE)

Calibration Calibration certificate in Appendix C

Frequency 10 MHz to 4 GHz;

Linearity: + 0.2 dB (30 MHz to 4 GHz)

Optical Surface
Detection

1+ 0.2 mm repeatability in air and clear liquids over diffuse
reflecting surfaces

Dimensions

Overall length: 337 mm (Tip: 20 mm)
Tip diameter: 3.9 mm (Body: 12 mm)
Distance from probe tip to dipole centers: 2.0 mm

Dynamic Range

5 uWi/g to > 100 mW/g; Linearity: + 0.2 dB

Application

General dosimetry up to 4 GHz
Dosimetry in strong gradient fields
Compliance tests of mobile phones

The State Radio_monitoring_center Testing Center (SRTC)
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Detailed information of Isotropic E-field Probe Type EX3DV4

Construction Symmetrical design with triangular core Built-in shielding
against static charges PEEK enclosure material (resistant to
organic solvents, e.g., DGBE)

Calibration Calibration certificate in Appendix C

Frequency 10 MHz to > 6 GHz
Linearity: £ 0.2 dB (30 MHz to 6 GHz)

Optical Surface | £ 0.3 mm repeatability in air and clear liquids over diffuse
Detection reflecting surfaces

Dimensions Overall length: 337 mm (Tip: 20 mm)
Tip diameter: 2.5 mm (Body: 12 mm)
Typical distance from probe tip to dipole centers: 1 mm

Dynamic Range | 10 yW/g to > 100 mW/g
Linearity: £ 0.2 dB (noise: typically < 1 yW/g)

Application High precision dosimetric measurements in any exposure
scenario (e.g., very strong gradient fields); the only probe
that enables compliance testing for frequencies up to 6 GHz
with precision of better 30%.

4.2 Phantoms

The phantom used for all tests i.e. for both system checks and device testing,
was the twin headed "SAM Phantom", manufactured by SPEAG. The phantom
conforms to the requirements of IEEE 1528 - 2003.

System checking was performed using the flat section, whilst Head SAR tests
used the left and right head profile sections. Body SAR testing also used the
flat section between the head profiles.

The SPEAG device holder (see Section 5.1) was used to position the device in
all tests whilst a tripod was used to position the validation dipoles against the
flat section of phantom.

4.3 Tissue Simulants

Recommended values for the dielectric parameters of the tissue simulants are
given in IEEE 1528 - 2003 and FCC Supplement C to OET Bulletin 65. All tests
were carried out using simulants whose dielectric parameters were within + 5%
of the recommended values. All tests were carried out within 24 hours of
measuring the dielectric parameters.

The depth of the tissue simulant was 15.0 + 0.5 cm measured from the ear
reference point during system checking and device measurements.
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4.3.1 Tissue Simulant Recipes

The following recipe(s) were used for Head and Body tissue stimulant(s):

835MHz band

Ingredient Head Body

(% by weight) (% by weight)
Water 41.45 52.50
Sugar 56.00 45.0
Nacl 1.45 1.40
Cellulose 1.0 1.0
Preventol 0.1 0.10

1900MHz band

Ingredient Head Body

(% by weight) (% by weight)
Water 44,45 70.17
DGBE 55.24 29.44
Nacl 0.31 0.39

2450MHz band

Ingredient Head Body

(% by weight) (% by weight)
Water 55.00 68.64
DGBE 45.00 31.37
Nacl 0.00 0.00

4.3.2 System Checking

The manufacturer calibrates the probes annully. Dielectric parameters of the
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tissue simulants were measured every day using the dielectric probe kit and
the network analyser. A system check measurement was made following the
determination of the dielectric parameters of the simulant, using the dipole
validation kit. A power level of 250 mW was supplied to the dipole antenna,
which was placed under the flat section of the twin SAM phantom. The
system checking results (dielectric parameters and SAR values) are given in
the table below.

System SAR
Date Serial System | T.S. | measured Target Delta | Tolerance
Tested dipole | Liquid | (normalized | (Ref.Value) | (%) (%)
No.

to 1W)
2014.01.23 52.8.7 D835V2 | Head | 1g | 9.28 9.47 2.01 +10
2014.01.24 52.8.7 D835V2 | Body | 1g | 9.84 9.28 6.03 +10
2014.01.25 | 52.8.7.1137 | D1900V2 | Head | 1g | 40.96 40.40 1.39 +10
2014.01.26 | 52.8.7.1137 | D1900V2 | Body | 1g | 40.48 40.90 1.03 +10
2014.01.27 | 52.8.7.1137 | D2450V2 | Head | 1g | 51.00 53.20 4.14 +10
2014.01.28 | 52.8.7.1137 | D2450V2 | Body | 1g | 49.84 49.30 1.10 +10

Plots of the system checking scans are given in Appendix A.

4.3.3 Tissue Simulants used in the Measurements

For the measurement of the following parameters the HP 85070D dielectric
probe Kit is used, representing the open-ended coaxial probe measurement

procedure.
Date Freq.(MHz) Liquid measured | Target | Delta(%) | Tolerance(%)
Tested parameters
. . . t
2014.01.23 | Head 835 o[é;m] 401_9730 401_9500 2_;‘2 ig
2014.01.24 | Body 835 [—_ - AR Ry o
] . . £
2014.01.25 | Head 1900 o[é;m] 411_4440 ?4000 2_22 J_,g
2014.01.26 | Body 1900 o[é;m] 512_5550 513_5320 1::3 ig
. . . *
2014.01.27 | Head 2450 o[é;m] 31?7290 31?8200 8_22 J_,g
2014.01.28 | Body 2450 |— o/ T o

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-68009202 68009203

Fax: 86-10-68009195 68009205

Page number: 15 of 216

Copyright © SRTC




SR I ‘ : No.: SRTC2014-H024-E0013
FCC ID: RAD474

State Radio_monitonng_canter Testing Canter

ERTAERD RS,
5. DESCRIPTION OF THE TEST PROCEDURE

5.1 Device Holder

The device was placed in the device holder (illustrated below) that is supplied
by SPEAG as an integral part of the Dasy system.

Device holder supplied by SPEAG
5.2 Test positions
5.2.1 Against Phantom Head

Measurements were made in “cheek” and “tilt” positions on both the left hand
and right hand sides of the phantom.

The positions used in the measurements were according to IEEE 1528 - 2003
"IEEE Recommended Practice for Determining the Peak Spatial-Average
Specific Absorption Rate (SAR) in the Human Head from Wireless
Communications Devices: Measurement Techniques".

5.2.2 Body Worn Configuration

The device was placed in the SPEAG holder below the flat section of the
phantom. The distance between the device and the phantom was kept at the
separation distance using a separate flat spacer that was removed before the
start of the measurements. And the distance is 10mm.The device was oriented
with its antenna facing the phantom since this orientation gives higher results.
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5.3 Scan Procedure

First, area scans were used for determination of the field distribution and the
approximate location of the local peak SAR values. The SAR distribution is
scanned along the inside surface, at least for an area larger than the projection
of the handset and antenna. The angle between the probe axis and the surface
normal line is recommended but not required to be less than 30°. The SAR
distribution is first measured on a 2-D coarse grid. The scan region should
cover all areas that are exposed and encompassed by the projection of the
handset. It is a 15 mm x 15 mm measurement grid used when two staggered
one-dimensional cubic splines are used to estimate the maximum SAR
location. Next, a zoom scan, a minimum of 7 x 7x7 points covering a volume of
at least 30x30x30mm, was performed around the highest E-field value to
determine the averaged SAR value. Drift was determined by measuring the
same point at the start of the area scan and again at the end of the zoom scan.

5.4 SAR Averaging Methods

The maximum SAR value was averaged over a cube of tissue using
interpolation and extrapolation.

The interpolation, extrapolation and maximum search routines within Dasy4
are all based on the modified Quadratic Shepard’s method (Robert J.

Renka, "Multivariate Interpolation Of Large Sets Of Scattered Data”, University
of North Texas ACM Transactions on Mathematical Software, vol. 14, no. 2,
June 1988, pp. 139-148).

The interpolation scheme combines a least-square fitted function method with
a weighted average method. A trivariate 3-D / bivariate 2-D quadratic function
is computed for each measurement point and fitted to neighbouring points by a
least-square method. For the zoom scan, inverse distance weighting is
incorporated to fit distant points more accurately. The interpolating function is
finally calculated as a weighted average of the quadratics.

In the zoom scan, the interpolation function is used to extrapolate the Peak
SAR from the deepest measurement points to the inner surface of the
phantom.
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6. MEASUREMENT UNCERTAINTY

DASY5 Uncertainty Budget

oo Uncertainty Prob. ) (¢) |(¢) |Std.Unc | Std.Unc. | (vi)

Error description value Dist. Div. (1q). (10g) Veff
1g 10g
Measurement system
Probe calibration 16.55% N 1 1 1 16.55% | +6.55% ©o
Axial isotropy +4.7% R V3 0.7 0.7 £1.9% £1.9% oo
Hemispherical isotropy +9.6% R V3 0.7 0.7 +3.9% 13.9% oo
Linearity +4.7% R V3 1 1 +2.7% +2.7% oo
Modulation Response +2.4% R V3 1 1 £1.4% £1.4% ©o
System detection limits +1.0% R V3 1 1 10.6% 10.6% ©o
Boundary effects 12.0% R V3 1 1 10.6% £1.2% ©o
Readout electronics 10.3% N 1 1 1 10.3% 10.3% ©o
Response time +0.8% R V3 1 1 +0.5% +0.5% oo
Integration time +2.6% R V3 1 1 +1.5% +1.5% oo
RF ambient noise +3.0% R V3 1 1 +1.7% +1.7% oo
RF ambient reflections +3.0% R V3 1 1 +1.7% +1.7% oo
Probe positioner 10.8% R V3 1 1 10.5% 10.5% ©o
Probe positioning +6.7% R V3 1 1 13.9% 13.9% ©0
Post-processing +4.0% R V3 1 1 +2.3% +2.3% oo
Test Sample Related
Device holder 1+3.6% N 1 1 1 1+3.6% 1+3.6% 5
Device Positioning 12.9% N 1 1 1 12.9% 12.9% 145
Power Scaling +0% R V3 1 1 +0% +0% oo
Power drift +5.0% R V3 1 1 +2.9% +2.9% oo
Phantom and Setup
Phantom uncertainty +7.9% R V3 1 1 +4.6% +4.6% oo
SAR correction +1.9% R V3 1 0.84 | +1.1% +0.9% oo
Liquid conductivity(mea.) 12.5% N V3 0.78 | 0.7 £1.1% £1.0% ©0
Liquid Permittivity (mea.) +2.5% N V3 | 026 | 0.26 | %0.3% +0.4% )
Temp. unc. - Conductivity +3.4% N V3 0.78 | 0.71 +1.5% 11.4% oo
Temp. unc. - Permittivity +0.4% N V3 0.23 | 0.26 10.1% 10.1% oo
Combined std. Uncertainty £12.5% | £12.5% | 748
Expanded STD Uncertainty $25.1% | *25.0%
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7. RF Output Power Measurement

7.1 Manufacturing Tolerance

GSM Speech
GSM 850
Channel Channel 251 Channel 189 Channel 128
Target (dBm) 32.8 32.8 32.8
Tolerance (dBm) 30~34 30~34 30~34
GSM 1900
Channel Channel 810 Channel 661 Channel 512
Target (dBm) 30.1 30.1 30.1
Tolerance (dBm) 29~31 29~31 29~31
GPRS (GMSK Modulation)
GSM 850 GPRS
Channel 251 189 128
1 Txslot Target (dBm) 32.8 32.8 32.8
Tolerance (dBm) | 30.8~34.8 | 30.8~34.8 | 30.8~34.8
Target (dBm) 30.8 30.8 30.8
2 Txslots 1= e rance (dBm) 30~33 30~33 30~33
Target (dBm) 29.4 294 29.4
3 Txslots ™ lerance (@Bm) | 28.2-312 | 28.2-312 | 28.2~312
Target (dBm) 27.9 27.9 27.9
4 Txslots 1 erance (dBm) 27~30 27~30 27~30
GSM 850 EGPRS
Channel 251 189 128
1 Txslot Target (dBm) 32.8 32.8 32.8
Tolerance (dBm) | 30.8~34.8 | 30.8~34.8 | 30.8~34.8
Target (dBm) 30.8 30.8 30.8
2 Txs|
Xslots - ™ lerance (dBm) 30~33 30~33 30~33
Target (dBm) 294 294 294
3Txslots I rance (dBm) | 28.2~312 | 28.2~312 | 28.2-312
Target (dBm) 27.9 27.9 27.9
4 Txslots I erance (dBm) 27~30 27~30 27~30
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GSM 1900 GPRS
Channel 810 661 512
Target (dBm) 30.1 30.1 30.1
1 Txslot
XSO ™ Tolerance (dBm) 28~32 28~32 28~32
Target (dBm) 27.6 27.6 27.6
2 Txslots 1= e rance (dBm) 27~30 27~30 27~30
Target (dBm) 26.0 26.0 26.0
3Txslot
XSO M Tolerance (dBm) | 25.2~282 | 25.2~282 | 25.2~28.2
Target (dBm) 247 247 24.7
4 Txslot
XSO T T lerance (dBm) 24~27 24~27 24~27
GSM 1900 EGPRS
Channel 810 661 512
Target (dBm) 30.1 30.1 30.1
1 Txslot
XSO ™ Tolerance (dBm) 28~32 28~32 28~32
Target (dBm) 27.6 27.6 27.6
2 Txslot
XSO T T olerance (dBm) 27~30 27~30 27~30
Target (dBm) 26.0 26.0 26.0
STxslots I orance (dBm) | 25.2~28.2 | 252282 | 25.2-28.2
Target (dBm) 24.7 24.7 24.7
4 Txslots I erance (dBm) 24~27 24~27 24~27
WCDMA Band2
Channel Channel 9262 Channel 9400 Channel 9538
Target (dBm) 23 23 23
Tolerance (dBm) 21~24 21~24 21~24
HSUPA Band2
Channel 9262 9400 9538
Target (dBm) 23 23 23
test 1
Subfes Tolerance (dB) 21~24 21~24 2124
Target (dBm) 23 23 23
Sub test 2
Hbtes Tolerance (dB) 21~24 21~24 21~24
Target (dBm) 23 23 23
Sub test 3
Hbtes Tolerance (dB) 21~24 21~24 21~24
Target (dBm) 23 23 23
Sub test 4
Hbtes Tolerance (dB) 21~24 21~24 21~24
Target (dBm) 23 23 23
SubtestS = erance (dB) 21~24 21~24 21~24
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Bluetooth
GFSK
Channel 0 39 78
Target (dBm) 4 4 4
Tolerance (dB) 0~10 0~10 0~10
/4DQPSK
Channel 0 39 78
Target (dBm) 4 4 4
Tolerance (dB) 0~10 0~10 0~10
8DPSK
Channel 0 39 78
Target (dBm) 4 4 4
Tolerance (dB) 0~10 0~10 0~10
Wi-Fi
802.11b
Channel Channel 1 Channel 6 Channel 11
Target (dBm) 17.5 17.5 17.5
Tolerance (dBm) 16~18.5 16~18.5 16~18.5
802.11g
Channel Channel 1 Channel 6 Channel 11
Target (dBm) 14.5 14.5 14.5
Tolerance (dBm) 13~16 13~16 13~16
802.11n HT20
Channel Channel 1 Channel 6 Channel 11
Target (dBm) 14.5 14.5 14.5
Tolerance (dBm) 13~16 13~16 13~16
802.11n HT40
Channel Channel 1 Channel 6 Channel 11
Target (dBm) 11 11 11
Tolerance (dBm) 13~16 13~16 13~16
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7.2 GSM Measurement result

Conducted Power

Mode GSM850(Head) GSM1900(Head)
Duty cycle: 1:8(12.5%) | Duty cycle: 1:8(12.5%)
Channel 128 189 251 512 661 810
Frequency(MHz) 824.2 | 836.4 | 848.8 | 1850.2 | 1880.0 | 1909.8
Measured Power(dBm) | 32.51 | 32.54 | 32.67 | 29.57 | 29.66 | 29.62
GPRS/EDGE Measured Power
Mode GPRS850 GPRS1900
EGPRS850 EGPRS1900
Channel 128 | 189 | 251 512 661 810
Frequency(MHz) 824.2 | 836.4 | 848.8 | 1850.2 | 1880.0 | 1909.8
32.53 | 32.55|32.67 | 29.64 | 29.68 | 29.63
4Downlink1uplinkPower(dBm)
32.52 | 32.54 | 32.66 | 29.63 | 29.67 | 29.62
30.41]30.34 | 30.45| 26.97 | 27.09 | 27.21
3Downlink2uplinkPower(dBm)
30.40 | 30.33 | 30.44 | 26.95 | 27.08 | 27.20
29.02 | 28.91 | 28.97 | 25.46 | 25.59 | 25.70
2Downlink3uplinkPower(dBm)
29.00 | 28.90 | 28.96 | 25.45 | 25.58 | 25.69
27.69 | 27.52 | 27.50 | 23.95 | 24.12 | 24.22
1Downlink4uplinkPower(dBm)
27.68 | 27.50 | 27.49 | 23.94 | 2410 | 24.21

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-68009202 68009203
Fax: 86-10-68009195 68009205

Page number: 22 of 216

Copyright © SRTC




SRTC

State Radio_monitonng_canter Testing Caonter

ERTEF NP OB

No.: SRTC2014-H024-E0013
FCC ID: RAD474

GPRS/EDGE Averaged Power

Mode GPRS850 GPRS1900
EGPRS850 EGPRS1900
Channel 128 | 189 | 251 512 661 810
Frequency(MHz) 824.2 | 836.4 | 848.8 | 1850.2 | 1880.0 | 1909.8
23.50 | 23.52 | 23.64 | 20.61 | 20.65 | 20.60
4Downlink1uplinkPower(dBm)
23.49 | 23.51 | 23.63 | 20.60 | 20.64 | 20.59
2439|2432 | 2443 | 20.95 | 21.07 | 21.19
3Downlink2uplinkPower(dBm)
2438 (24.31 2442 | 2093 | 21.06 | 21.18
2476 124.65|24.71| 21.20 | 21.33 | 21.44
2Downlink3uplinkPower(dBm)
2474 124.64 | 24.70| 2119 | 21.32 | 21.43
2468 | 24.51 2449 | 20.94 | 21.11 | 21.21
1Downlink4uplinkPower(dBm)
2467 2449|2448 | 20.93 | 21.09 | 21.20

Division Factors (for Measured Power and Averaged Power):

To average the power, the division factor is as follows:

1TX-slot (4Downlink1uplink)= 1 transmit time slot out of 8 time slots=>

conducted power divided by (8/1) =>-9.03dB

2TX-slots(3Downlink2uplink) = 2 transmit time slots out of 8 time slots=>

conducted power divided by (8/2) => -6.02dB

3TX-slots (2Downlink3uplink)= 3 transmit time slots out of 8 time slots=>

conducted power divided by (8/3) => -4.26dB

4TX-slots (1Downlink4uplink)= 4 transmit time slots out of 8 time slots=>

conducted power divided by (8/4) =>-3.01dB

According to the conducted power as above, the body measurements are
performed with 3Txslots (2Downlink3uplink) for GPRS and EGPRS.
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7.3 WCDMA Measurement result

The following procedures are according to FCC KDB Publication 941225 D01
“SAR Measurement Procedures for 3G Devices” v02, October 2007.

Release 99

The following tests were completed according to the test requirements
outlined in section 5.2 of the 3GPP TS34.121-1 specification. The DUT
supports power Class 3, which has a nominal maximum output power of 24
dBm (+1.7/-3.7).

Mode Subtest Rel99

WCDMA General | Loopback Mode Test Mode 1

Settings Rel99 RMC 12.2kbps RMC
Power Control Algorithm Algorithm2
Bc/Bd 8/15

Measured Results

Mode WCDMA Band2
Channel 9262 9400 9538
Frequency(MHz) 1852.4 1880 1907.6
RB test
23.40 23.32 22.87
mode1+64kRMC(dBm)
RB test
23.41 23.31 22.84
mode1+12.2kRMC(dBm)
RB test
23.43 23.39 22.88
mode1+144kRMC(dBm)
RB test
23.44 23.35 2291
mode1+384kRMC(dBm)
AMR Voice test
23.42 23.32 22.88
mode+12.2kRMC(dBm)
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HSDPA

The following 4 Sub-tests were completed according to Release 5 procedures

in section 5.2 of 3GPP TS34.121.

Sub-test Be Ba P BoBa Bhs" CM(dB) @
(SF)
1 2/15 15/15 64 2/15 4/15 0.0
2 12/15® 15/15® 64 12/15® 24/15 1.0
3 15/15 8/15 64 15/18 30/15 1.5
4 15/15 4/15 64 15/4 30/15 1.5

Note1:Aack, Anackand Acar =84 Ans=Bhs/Bc=30/15% Bns=30/15*Bc.

Note2:CM=1 for Be/Ba=12/15, Bns/Bc=24/15.

Note3:For subtest 2 the B4 ratio of 12/15 for the TFC during the measurement period(TF1,TF0) is
achieved by setting the signaled gain factors for the reference TFC(TF1,TF1) to B.=11/15 and

Bs=15/15.

Measured Results

Mode HSDPA Band 2
Channel 9262 9400 9538
Frequency(MHz) 1852.4 1880 1907.6
sub-test1(dBm) 21.00 20.80 20.30
sub-test2(dBm) 21.00 20.80 20.30
sub-test3(dBm) 20.90 20.80 20.30
sub-test4(dBm) 20.90 20.80 20.30
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HSPA (HSDPA & HSUPA)

The following 5 Sub-tests were completed according to Release 6 procedures
in section 5.2 of 3GPP TS34.121.

Ba Bed Bea | CM@® | MPR | AGY
Sub-test | B Ba BoBa | Brs” Beo Bed ° ° E-TFCI
(SF) (SF) | (codes) | (dB) | (dB) | Index
1 11/15% | 15/15® | 64 | 11/15® | 22/15 | 209/225 | 1039/225 1 1.0 1.0 20 75
2 6/15 15/15 | 64 6/15 | 12/15 | 12/15 94/75 1 30 | 1.0 12 67
Bea1:47/15
3 15/15 9/15 64 15/9 | 30/15 | 30/15 4 2 20 | 1.0 15 92
Bea2:47/15
4 2/15 15/15 | 64 215 | 4/15 2/15 56/75 1 30 | 15 17 71
5 151159 | 15/15¥ | 64 | 15/15% | 30/15 | 24/15 134/15 1 10 | 1.0 21 81

Note1:Aack, Anack and Acqr =8> Ans=Phs/Bc=30/15% Brs=30/15*Bc.
Note2:CM=1 for Bc/Ba =12/15,Brs/Bc=24/15.For all other combinations of DPDCH,DPCCH,HS-DPCCH,E-DPDCH and E-DPCCH
the MPR is based on the relative CM difference.
Note3: For subtest 1 the B/Bq ratio of 11/15 for the TFC during the measurement period(TF1,TF0) is achieved by setting the
signaled gain factors for the reference TFC(TF1,TF1) to B.=10/15 and B4=15/15.
Note4: For subtest 5 the B./Bq ratio of 15/15 for the TFC during the measurement period(TF1,TFO0) is achieved by setting the
signaled gain factors for the reference TFC(TF1,TF1) to Bc.=14/15 and Bs=15/15.
NOTEDS5: Testing UE using E-DPDCH Physical layer category 1 Sub-test 3 is not required according to TS 25.306 Table 5.1g.
NOTEB:Beq can not be set directly; it is set by Absolute Grant Value.

Measure Results

Mode HSUPA Band 2

Channel 9262 9400 9538
Frequency(MHz) 1852.4 1880 1907.6
sub-test1(dBm) 20.00 19.70 19.30
sub-test2(dBm) 19.90 19.70 19.30
sub-test3(dBm) 19.90 19.70 19.30
sub-test4(dBm) 19.40 19.20 18.80
sub-test5(dBm) 21.80 21.70 21.20

UMTS SAR was tested under RMC 12.2 kbps with HSPA Inactive per KDB
Publication 941225 D0O1v02.
HSPA SAR was not required since the average output power of the HSPA
subtests was not more than 0.25 dB higher than the RMC level and SAR was
less than 1.2 W/kg.
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7.4 BT Measurement result

Modulation type

Test Result (mW)

2402MHz(ChO0) | 2441MHz(Ch39) | 2480MHz(Ch78)
GFSK 3.38 4.26 4.56
m/4DQPSK 3.17 3.91 4.21
8DPSK 3.22 4.14 4.40
2402MHz(Ch0) | 2440MHz(Ch19) | 2480MHZz(Ch39)
GFSK(BLE) 0.59 0.73 0.75

Modulation type

Test Result (dBm)

2402MHz(Ch0) | 2441MHz(Ch39) | 2480MHz(Ch78)
GFSK 5.29 6.29 6.59
T/4DQPSK 5.01 5.92 6.24
8DPSK 5.08 6.17 6.43
2402MHz(Ch0) | 2440MHz(Ch19) | 2480MHz(Ch39)
GFSK(BLE) -2.27 -1.34 -1.26
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7.5 Wi-Fi Measurement result

Test Result (mW)
Data Rate
Test Mode (Mbps) 2412MHz 2437MHz 2462MHz

(Ch1) (Ch6) (Ch11)

1 39.90 41.02 41.50

2 38.37 40.93 40.83

802.11b 55 47.53 48.53 50.23
11 43.75 44.77 46.45

6 20.42 26.49 21.78

9 20.00 25.70 21.58

12 20.94 25.64 22.13

18 20.28 26.36 21.23

802.11g 24 20.04 25.70 22.80
36 20.51 26.61 23.23

48 20.46 26.24 23.01

54 20.80 27.10 22.18

6.5 20.18 26.42 21.43

13 20.84 26.12 22.08

19.5 20.37 25.76 23.01

802.11n 26 20.51 27.10 20.94
(HT20) 39 20.65 26.42 22.49
52 20.70 25.94 21.88

58.5 20.23 26.98 21.98

65 20.75 26.49 24.04

Test Result (mW)
Test Mode Dz\t/labR:)te 2422MHz 2437MHz 2462MHz

P (Ch3) (Che) (Ch11)

13.5 7.38 14.62 15.38

27 7.00 15.52 15.03

40.5 7.14 15.07 14.76

802.11n 54 7.36 15.45 15.45
(HT40) 81 7.19 15.07 15.78
108 6.98 14.69 15.89

121.5 7.55 15.35 15.42

135 7.67 15.35 16.44
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Test Result (dBm)
Modulation type 2412MHz 2437MHz 2462MHz
(Ch1) (Ch6) (Ch11)
1 Mbps 16.01 16.13 16.18
11b 2 Mbps 15.84 16.12 16.11
5.5 Mbps 16.77 16.86 17.01
11 Mbps 16.41 16.51 16.67
6 Mbps 13.10 14.23 13.38
9 Mbps 13.01 14.10 13.34
12 Mbps 13.21 14.09 13.45
11g 18 Mbps 13.07 14.21 13.27
24 Mbps 13.02 14.10 13.58
36 Mbps 13.12 14.25 13.66
48 Mbps 13.11 14.19 13.62
54 Mbps 13.18 14.33 13.46
6.5 Mbps 13.05 14.22 13.31
13 Mbps 13.19 14.17 13.44
19.5 Mbps 13.09 14.11 13.62
11n 26 Mbps 13.12 14.33 13.21
HT20 39 Mbps 13.15 14.22 13.52
52 Mbps 13.16 14.14 13.40
58.5 Mbps 13.06 14.31 13.42
65 Mbps 13.17 14.23 13.81
Test Result (dBm)
Modulation type 2422MHz 2437MHz 2462MHz
(Ch3) (Ch6) (Ch11)
13.5 Mbps 8.68 11.65 11.87
27 Mbps 8.45 11.91 11.77
40.5 Mbps 8.54 11.78 11.69
11n 54 Mbps 8.67 11.89 11.89
HT40 81 Mbps 8.57 11.78 11.98
108 Mbps 8.44 11.67 12.01
121.5 Mbps 8.78 11.86 11.88
135 Mbps 8.85 11.86 12.16
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7.6 Standalone SAR Test Exclusion Considerations

Standalone 1-g head or body SAR evaluation by measurement or numerical
simulation is not required when the corresponding SAR Exclusion Threshold
condition, listed below, is satisfied. The 1-g SAR test exclusion threshold for
100 MHz to 6 GHz at test separation distances < 50 mm are determined by:
[(max. power of channel, including tune-up tolerance, mW) / (min. test
separation distance, mm)] -[Vf(GHz)] < 3.0 for 1-g SAR, where

f(GHz) is the RF channel transmit frequency in GHz Power and distance are
rounded to the nearest mW and mm before calculation The result is rounded to
one decimal place for comparison According to the KDB447498 appendix A,
the SAR test exclusion threshold for 2450MHz at 5 mm test separation

distances is 10 mW.

SAR Test Exclusion Thresholds for 100 MHz — 6 GHz and < 50 mm
Approximate SAR Test Exclusion Power Thresholds at Selected Frequencies
and Test Separation Distances are illustrated in the following Table.

HMHz 5 10 15 I 20 25 i
150 29 77 118 155 194
300 27 55 52 110 137
450 2z 45 &7 &9 112
835 16 33 49 £ 22
a0 16 32 47 63 79
1500 12 24 37 49 &1 it
; Exchusion
1500 11 2 33 44 24 Threshald (m™W)
2430 148 12 22 34 A48
3a00 8 165 4 32 40
S900 7 3 7 25 33
5400 & 13 19 26 3z
5E00 & 7 19 25 31
Summary of Transmitters
SAR test
Band/Mode F(GHz) exclusion RF output power (mW)
threshold (mW)
Bluetooth 2.480 19 4.56
2.4GHz WLAN 802.11 b 2.462 19 50.23

According to the conducted power measurement results, we can draw the
conclusion that:
stand-alone SAR for Wi-Fi should be performed. Then, simultaneous
transmission SAR for Wi-Fi is considered with measurement results of GSM
and Wi-Fi. Stand-alone SAR and simultaneous transmission SAR for

Bluetooth should not be performed.
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8. RF Exposure Conditions

Refer to the follow picture“Antenna Locations & Separation Distances” for the
specific details of the antenna-to-antenna and antenna-to-edge(s) distances.

56.27

P

EPS antenna

main antenna

8.1 Head Exposure Conditions

For WWAN, Wi-Fi

Test Configurations | SAR Required Note

Left Touch yes /

Left Tilt (15°) yes /

Right Touch yes /

Right Tilt (15°) yes /
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8.2 Body-worn Accessory Exposure conditions

For WWAN

Test Configurations | SAR Required Note
Rear yes /
Front yes /

For Wi-Fi

Test Configurations | SAR Required Note
Rear yes /
Front yes /

8.3 Hotspot Exposure Conditions

For WWAN

Test Antenna-to-edge/surface SAR Note

Configurations Required

Rear <25 mm yes /

Front <25 mm yes /

Edge 1 (top) 130.5 No SAR is not required
because the distance
from the antenna to the
edge is > 25 mm as per
KDB 941225 D06 Hot
Spot SAR v01r01

Edge 2 (Bottom) | O yes /

Edge 3 (Left) 31.64 No SAR is not required
because the distance
from the antenna to the
edge is > 25 mm as per
KDB 941225 D06 Hot
Spot SAR v01r01

Edge 4 (Right) | 1.13 yes /
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For Wi-Fi

Test Antenna-to-edge/surface SAR Note

Configurations Required

Rear <25 mm yes /

Front <25 mm yes /

Edge 1 (top) 0 yes /

Edge 2 128.5 No SAR is not required

(Bottom) because the distance
from the antenna to the
edge is > 25 mm as per
KDB 941225 D06 Hot
Spot SAR v01r01

Edge 3 (Left) 20.77 yes /

Edge 4 (Right) | 38.47 No SAR is not required
because the distance
from the antenna to the
edge is > 25 mm as per
KDB 941225 D06 Hot
Spot SAR v01r01

9. SAR Test result

In order to determine the largest value of the peak spatial-average SAR of a
handset, all device positions, configurations, and operational modes should be
tested for each frequency band according to Steps 1 to 3 below.

Step 1: The tests should be performed at the channel that is closest to the
center of the transmit frequency band.

a) all device positions (cheek and tilt, for both left and right sides of the SAM
phantom),

b) all configurations for each device position in a), e.g., antenna extended and
retracted, and

c) All operational modes for each device position in item a) and configuration in
item b) in each frequency band, e.g., analog and digital,

If more than three frequencies need to be tested (i.e., Nc > 3), then all
frequencies, configurations and modes shall be tested for all of the above test
conditions.

Step 2: For the condition providing the highest peak spatial-average SAR
determined in Step 1 for each frequency, perform all tests at all other test
frequency channels, e.g., lowest and highest frequencies. In addition, for all
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other conditions (device position, configuration, and operational mode) where
the peak spatial-average SAR value determined in Step 1 is within 3 dB of the
applicable SAR limit, it is recommended that all other test frequencies should

be tested as well.

Step 3: Examine all data to determine the largest value of the peak.

The measured and reported Head/body SAR values for the test device
are tabulated below:

Mode: GSM 850
fL(MHz)=824.2MHz fu(MHz)=836.4MHz fu(MHz)= 848.8MHz

SAR Values (Head, 850MHz Band)

1 g Average 1 g Average
Limit of SAR (mW/g)
1.6 1.6
Measurement Result Reported Result
Test Case (mWig) (mWig)
1g Average 1g Average
Left hand, Touch cheek, fu 0.093 0.126
Left hand, Touch cheek, fm 0.072 0.101
Left hand, Touch cheek, fL 0.069 0.097
Left hand, Tilt 15 Degree, fy 0.061 0.083
Left hand, Tilt 15 Degree, fu 0.060 0.084
Left hand, Tilt 15 Degree, fi 0.054 0.076
Right hand, Touch cheek, fy 0.067 0.091
Right hand, Touch cheek, fu 0.063 0.088
Right hand, Touch cheek, f_ 0.055 0.078
Right hand, Tilt 15 Degree, fy 0.060 0.081
Right hand, Tilt 15 Degree, fy 0.060 0.084
Right hand, Tilt 15 Degree, f_ 0.056 0.079
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Mode: GSM850 (GSM/GPRS/EDGE)
f.(MHz)=824.2MHz fu(MHz)=836.4MHz

SAR Values (body, 850MHz Band)

f(MHz)= 848.8MHz

19 19
Limit of SAR (mW/g) Average Average
1.6 1.6
Measureme | Reported
nt Result Result
Test Case (mWi/g) (mW/g)
19 19
Average Average
Towards ground/GSM, with headset  fy 0.152 0.206
Towards ground/GSM, with headset fy 0.156 0.218
Towards ground/GSM, with headset f, 0.138 0.194
Towards phantom/GSM, with headset fy 0.105 0.143
Towards phantom/GSM, with headset fy 0.103 0.144
Towards phantom/GSM, with headset f, 0.101 0.142
Towards ground/GPRS, fy 0.233 0.278
Towards ground/GPRS, fm 0.233 0.285
Towards ground/GPRS, fL 0.230 0.277
Towards phantom/GPRS, fy 0.157 0.187
Towards phantom/GPRS, fy 0.153 0.187
Towards phantom/GPRS,  f_ 0.156 0.188
Towards ground/EGPRS, fu 0.246 0.411
Towards ground/EGPRS, fm 0.240 0.407
Towards ground/EGPRS, fL 0.261 0.431
Towards phantom/EGPRS, fy 0.145 0.242
Towards phantom/EGPRS, fu 0.151 0.255
Towards phantom/EGPRS, f_ 0.141 0.233
EDGE 2/GPRS, i 0.061 0.073
EDGE 4/GPRS, i 0.272 0.327

During the body testing GPRS/EDGE work at the “2 downlink and 3 uplink”, at
this Tx slot RF averaged power is larger than other Tx slots.
Note: The distance between the EUT and the phantom bottom is 10mm.
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Mode: GSM1900
f.(MHz)=1850.2MHz

SAR Values (Head, 1900MHz Band)

fu(MHz)=1880.0MHz

fu(MHz)=1909.8MHz

Limit of SAR (mW/g) 1 g Average 1 g Average
1.6 1.6
Measurement Reported Result
Result (MWIg)
Test Case (mWI/g)

1g Average 1g Average
Left hand, Touch cheek, fu 0.213 0.318
Left hand, Touch cheek, fm 0.186 0.253
Left hand, Touch cheek, fL 0.175 0.243
Left hand, Tilt 15 Degree, fy 0.095 0.142
Left hand, Tilt 15 Degree, fu 0.092 0.125
Left hand, Tilt 15 Degree, f_ 0.074 0.103
Right hand, Touch cheek, fy 0.279 0.416
Right hand, Touch cheek, fu 0.234 0.319
Right hand, Touch cheek, fL 0.226 0.314
Right hand, Tilt 15 Degree, fy 0.086 0.128
Right hand, Tilt 15 Degree, fu 0.070 0.095
Right hand, Tilt 15 Degree, f_ 0.065 0.090
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Mode: GSM1900 (GSM/GPRS/EDGE)
f.(MHz)=1850.2MHz fu(MHz)=1880.0MHz fu(MHz)=1909.8MHz

SAR Values (body, 1900MHz Band)

19 19
Limit of SAR (mW/g) Average | Average
1.6 1.6
Measurem | Reported
ent Result | Result
Test Case (mWI/g) (mW/g)
19 19
Average | Average
Towards ground/GSM, with headset  fy 0.501 0.748
Towards ground/GSM, with headset fy 0.509 0.693
Towards ground/GSM, with headset f, 0.528 0.734
Towards phantom/GSM, with headset fy 0.341 0.509
Towards phantom/GSM, with headset fy 0.359 0.489
Towards phantom/GSM, with headset f, 0.360 0.500
Towards ground/GPRS, fy 0.732 0.077
Towards ground/GPRS, fm 0.720 0.352
Towards ground/GPRS, fL 0.719 0.307
Towards phantom/GPRS, fy 0.407 0.198
Towards phantom/GPRS, fy 0.469 0.198
Towards phantom/GPRS, f, 0.469 0.208
Towards ground/EGPRS, fu 0.749 0.437
Towards ground/EGPRS, fm 0.753 0.438
Towards ground/EGPRS, fL 0.754 0.491
Towards phantom/EGPRS, fy 0.404 0.258
Towards phantom/EGPRS, fy 0.401 0.272
Towards phantom/EGPRS, f_ 0.424 0.265
EDGE 2/EGPRS, fm 0.448 0.789
EDGE 4/EGPRS, fm 0.090 0.159

During the body testing GPRS/EDGE work at the “2 downlink and 3 uplink”,at
this Tx slot RF averaged power is larger than other Tx slots.
Note: The distance between the EUT and the phantom bottom is 10mm.
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Mode: WCDMA BAND2
f.(MHz)=1852.4MHz

fu(MHz)=1880MHz

SAR Values (Head, WCDMA BAND?2)

fu(MHz)= 1907.6MHz

Limit of SAR (mW/g) 1 g Average 1 g Average
1.6 1.6
Measurement Reported
Test Case Result(mW/g) Result(mW/g)
1 g Average 1g Average
Left hand, Touch cheek , fu 0.213 0.278
Left hand, Touch cheek, fm 0.222 0.260
Left hand, Touch cheek , fL 0.250 0.286
Left hand, Tilt 15 Degree, fu 0.087 0.114
Left hand, Tilt 15 Degree, fm 0.092 0.108
Left hand, Tilt 15 Degree, fL 0.099 0.113
Right hand, Touch cheek, fy 0.216 0.282
Right hand, Touch cheek, fm 0.207 0.350
Right hand, Touch cheek, fL 0.238 0.403
Right hand, Tilt 15 Degree fy 0.091 0.119
Right hand, Tilt 15 Degree fm 0.075 0.088
Right hand, Tilt 15 Degree, f 0.106 0.121

Mode: WCDMA BAND2
f.(MHz)=1852.4MHz

SAR Values (body, WCDMA BAND2)

fu(MHz)=1880MHz

fu(MHz)= 1907.6MHz

Limit of SAR (mWIg) 1 g Average 1 g Average
1.6 1.6
Measurement Reported
Test Case Result(mW/g) | Result(mWI/g)

1 g Average 1g Average
Towards ground with headset, fu 0.594 0.776
Towards ground with headset,, fm 0.682 0.799
Towards ground with headset,, fL 0.816 0.935
Towards ground with headset,, fL  repeat 0.812 0.930
Towards phantom with headset,, fy 0.321 0.419
Towards phantom with headset,, fu 0.353 0.414
Towards phantom with headset,, f_ 0.440 0.504
EDGE 2, fu 0.411 0.537
EDGE 4, fu 0.144 0.188

Note: The distance between the EUT and the phantom bottom is 10mm.
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Mode: Wi-Fi
SAR Values (WI-FI 802.11b - Head)
Limit of SAR (mW/g) 1 g Average 1 g Average
1.6 1.6
Measurement | Reported Result
Test Case Result(mW/g) (mWI/g)
1 g Average 1g Average
Left hand, Touch cheek,5.5Mbps,ch 1 0.298 0.420
Left hand, Touch cheek,5.5Mbps,ch 6 0.408 0.595
Left hand, Touch cheek,5.5Mbps,ch 11 0.459 0.684
Left hand, Tilt 15 Degree,5.5Mbps,ch 1 0.412 0.518
Left hand, Tilt 15 Degree,5.5Mbps,ch 6 0.528 0.770
Left hand, Tilt 15 Degree,5.5Mbps,ch 11 0.540 0.804
Right hand, Touch cheek,5.5Mbps,ch 1 0.165 0.233
Right hand, Touch cheek,5.5Mbps,ch 6 0.231 0.337
Right hand, Touch cheek,5.55Mbps,ch 11 0.309 0.460
Right hand, Tilt 15 Degree,5.5Mbps,ch 1 0.188 0.265
Right hand, Tilt 15 Degree,5.5Mbps,ch 6 0.247 0.360
Right hand, Tilt 15 Degree,5.5Mbps,ch 11 0.344 0.512
SAR Values (WI-FI 802.11b - Body)
Limit of SAR (mW/g) 1 g Average 1 g Average
1.6 1.6
Measurement | Reported Result
Test Case Result (mW/g) (mW/g)
1 g Average 1g Average
Toward Ground, 5.5Mbps,ch 1 0.180 0.254
Toward Ground, 5.5Mbps,ch 6 0.254 0.371
Toward Ground, 5.5Mbps,ch 11 0.311 0.463
Toward Phantom, 5.5Mbps,ch 1 0.081 0.141
Toward Phantom, 5.5Mbps,ch 6 0.119 0.174
Toward Phantom, 5.5Mbps,ch 11 0.144 0.214
Edge 1,5.5Mbps,ch 1 0.193 0.272
Edge 1,5.5Mbps,ch 6 0.194 0.283
Edge 1,5.5Mbps,ch 11 0.181 0.270
Edge 3,5.5Mbps,ch 1 0.030 0.042
Edge 3,5.5Mbps,ch 6 0.013 0.019
Edge 3, 5.5Mbps,ch 11 0.051 0.076

Note: The distance between the EUT and the phantom bottom is 10mm.
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9.1 SAR Measurement Variability

SAR measurement variability must be assessed for each frequency band,
which is determined by the SAR probe calibration point and tissue-equivalent
medium used for the device measurements. When both head and body
tissue-equivalent media are required for SAR measurements in a frequency
band, the variability measurement procedures should be applied to the tissue
medium with the highest measured SAR, using the highest measured SAR
configuration for that tissue-equivalent medium.

The following procedures are applied to determine if repeated measurements
are required.

1) Repeated measurement is not required when the original highest measured
SAR is < 0.80 W/kg; steps 2) through 4) do not apply.

2) When the original highest measured SAR is = 0.80 W/kg, repeat that
measurement once.

3) Perform a second repeated measurement only if the ratio of largest to
smallest SAR for the original and first repeated measurements is > 1.20 or
when the original or repeated measurement is = 1.45 W/kg (~ 10% from the
1-g SAR limit).

4) Perform a third repeated measurement only if the original, first or second
repeated measurement is = 1.5 W/kg and the ratio of largest to smallest SAR
for the original, first and second repeated measurements is > 1.20.

9.1.1 The Highest Measured SAR configuration in Each Frequency Band

Frequency Air interface Head(mW/g) | Body(mW/g)

band(MHz)

850 GSM 850 <0.8 W/kg <0.8 W/kg

1900 GSM 1900 <0.8 Wikg >0.8 W/kg
WCDMA Band Il

2400 Wi-Fi <0.8 W/kg <0.8 W/kg
802.11b/g/n

9.1.2 Repeated Measurement Results

Head Exposure Condition
Not Applicable.
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Body-worn Exposure Condition

SAR Measurement Variability

Frequency .- First
Test Original Repeated | The Second
MHz | ch. | Position SAR SAR Ratio Repeated
z :
(mWIg) | wig) SAR(MWI/g)
1852.4 | 9662 TG 0.816 0.812 1.005 /

9.2 Simultaneous Transmission SAR Analysis

The sum of SAR values for GSM & Wi-Fi (Hotspot)

MAXIMUM SAR VALUE FOR

MAXIMUM SAR VALUE FOR

HEAD BODY
GSM 0.416 0.789
Wi-Fi 0.460 0.283
Sum 0.876 1.072

According to the above tables, the sum of SAR values for GSM and Wi-Fi <
1.6W/kg. So simultaneous transmission SAR are not required for Wi-Fi transmitter.

The sum of SAR values for WCDMA &Wi-Fi (Hotspot)

MAXIMUM SAR VALUE FOR

MAXIMUM SAR VALUE FOR

HEAD BODY

WCDMA 0.403 0.935
Wi-Fi 0.684 0.463
Sum 1.087 1.398

According to the above tables, the sum of SAR values for GSM and Wi-Fi <
1.6W/kg. So simultaneous transmission SAR are not required for Wi-Fi transmitter.
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APPENDIX A: SYSTEM CHECKING SCANS

SYSTEM CHECKING SCANS 835MHz Head

Communication System: UID 0, CW (0); Frequency: 835 MHz

Medium parameters used: f = 835 MHz; o = 0.932 S/m; €, = 41.701; p = 1000 kg/m®
Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

« Probe: EX3DV4 - SN3708; ConvF(9.08, 9.08, 9.08); Calibrated: 2013/10/22;

« Sensor-Surface: 4mm (Mechanical Surface Detection)

« Electronics: DAE4 Sn725; Calibrated: 2013/10/16

« Phantom: SAM 1660; Type: QD000P40CD; Serial: TP:1660

o Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
(7164)

System Performance Check at Frequencies 835MHz head/d=15mm, Pin=250
mW, dist=2.0mm (EX-Probe)/Area Scan (8x14x1): Measurement grid: dx=15mm,
dy=15mm

Maximum value of SAR (measured) = 2.66 W/kg

System Performance Check at Frequencies 835MHz head/d=15mm, Pin=250
mW, dist=2.0mm (EX-Probe)/Zoom Scan (7x7x7) (7x7x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 56.529 V/m; Power Drift = 0.04 dB

Peak SAR (extrapolated) = 3.60 W/kg

SAR(1 g) = 2.32 W/kg; SAR(10 g) = 1.47 W/kg

Maximum value of SAR (measured) = 3.01 W/kg

-2.34
-4.68
-7.01
-9.35

-11.69

0dB =3.01 W/kg = 4.79 dBW/kg
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SYSTEM CHECKING SCANS 835MHz Flat

Communication System: UID 0, CW (0); Frequency: 835 MHz

Medium parameters used: f = 835 MHz; ¢ = 1.001 S/m; €, = 54.026; p = 1000 kg/m®
Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: EX3DV4 - SN3708; ConvF(9.07, 9.07, 9.07); Calibrated: 10/22/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn725; Calibrated: 2013/10/16

Phantom: SAM 1660; Type: QD0O00P40CD; Serial: TP:1660

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
(7164)

System Performance Check at Frequencies 835MHz flat/d=15mm, Pin=250
mW, dist=2.0mm (EX-Probe)/Area Scan (8x14x1): Measurement grid: dx=15mm,
dy=15mm

Maximum value of SAR (measured) = 2.87 W/kg

System Performance Check at Frequencies 835MHz flat/d=15mm, Pin=250
mW, dist=2.0mm (EX-Probe)/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement
grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 56.726 V/m; Power Drift = 0.01 dB

Peak SAR (extrapolated) = 3.90 W/kg

SAR(1 g) = 2.46 W/kg; SAR(10 g) = 1.56 W/kg

Maximum value of SAR (measured) = 3.22 W/kg

-2.34

-4.67

-7.01

-9.34

-11.68

0 dB = 3.22 W/kg = 5.08 dBW/kg

The State Radio_monitoring_center Testing Center (SRTC) Page number: 43 of 216
Tel: 86-10-68009202 68009203

Fax: 86-10-68009195 68009205 Copyright © SRTC




(=
SR | ‘ : No.: SRTC2014-H024-E0013

T State Radiomororing_canisr Testing Conter FCC ID: RAD474
ESAR NP R

SYSTEM CHECKING SCANS 1900MHz Head

Communication System: UID 0, CW (0); Frequency: 1900 MHz

Medium parameters used: f = 1900 MHz; 6 = 1.44 S/m; ¢, = 41.395; p = 1000
kg/m?®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated: 8/21/2013;
Sensor-Surface:4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn546; Calibrated: 2013/8/13

Phantom: SAM 1659; Type: QD000P40CD; Serial: TP:1659

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

System Performance Check at Frequencies above 1 GHz 1900 head/d=10mm,
Pin=250mW, dist=2.0mm (EX-Probe)/Area Scan (7x7x1): Measurement grid:
dx=15mm, dy=15mm

Maximum value of SAR (measured) = 9.3W/kg

System Performance Check at Frequencies above 1 GHz 1900 head/d=10mm,
Pin=250mW, dist=2.0mm (EX-Probe)/Zoom Scan (7x7x7) (7x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 87.031 V/m; Power Drift = 0.04 dB

Peak SAR (extrapolated) = 18.1 W/kg

SAR(1 g) =10.24 W/kg; SAR(10 g) = 4.61 W/kg

Maximum value of SAR (measured) = 11.5 W/kg

478
-11.56
1.4

31

-28.89

0dB =11.5W/kg = 10.61 dBW/kg
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SYSTEM CHECKING SCANS 1900MHz Flat

Communication System: UID 0, CW (0); Frequency: 1900 MHz

Medium parameters used: f = 1900 MHz; ¢ = 1.55 S/m; ¢, = 52.500; p = 1000
kg/m?®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn546; Calibrated: 2013/8/13

Phantom: SAM 1659; Type: QD000P40CD; Serial: TP:1659

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

System Performance Check at Frequencies above 1 GHz 1900 head/d=10mm,
Pin=250mW, dist=2.0mm (EX-Probe)/Area Scan (7x7x1): Measurement grid:
dx=15mm, dy=15mm

Maximum value of SAR (measured) = 10.3 W/kg

System Performance Check at Frequencies above 1 GHz 1900 head/d=10mm,
Pin=250mW, dist=2.0mm (EX-Probe)/Zoom Scan (7x7x7) (7x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 90.410 V/m; Power Drift = 0.03 dB

Peak SAR (extrapolated) = 14.6 W/kg

SAR(1 g) =10.12 W/kg; SAR(10 g) = 4.36 W/kg

Maximum value of SAR (measured) = 14.1 W/kg

4.3
-11.66
7.4

3.3

-29.14

0dB =14.1 W/kg = 11.49 dBW/kg
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SYSTEM CHECKING SCANS 2450MHz Head

Communication System: UID 0, CW (0); Frequency: 2450 MHz

Medium parameters used: f = 2450 MHz; 6 = 1.79 S/m; ¢, = 39.20; p = 1000 kg/m3
Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

« Probe: ES3DV3 - SN3127; ConvF(4.38, 4.38, 4.38); Calibrated: 8/21/2013;
« Sensor-Surface: 4mm (Mechanical Surface Detection)

« Electronics: DAE4 Sn546; Calibrated: 2013/8/13

« Phantom: SAM 1659; Type: QD000P40CD; Serial: TP:1659

« DASY5252.8.7(1137); SEMCAD X 14.6.10(7164)

System Performance Check at Frequencies above 1 GHz 2450 head/d=10mm,
Pin=250mW, dist=2.0mm (EX-Probe)/Area Scan (7x7x1): Measurement grid:
dx=15mm, dy=15mm

Maximum value of SAR (measured) = 10.9 W/kg

System Performance Check at Frequencies above 1 GHz 2450 head/d=10mm,
Pin=250mW, dist=2.0mm (EX-Probe)/Zoom Scan (7x7x7) (7x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 90.811 V/m; Power Drift = 0.03 dB

Peak SAR (extrapolated) = 17.2 W/kg

SAR(1 g) =12.75 W/kg; SAR(10 g) = 6.41 W/kg

Maximum value of SAR (measured) = 15.1 W/kg

-11.56
1.4

31

-28.89

0dB =15.1 W/kg = 11.79 dBW/kg
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SYSTEM CHECKING SCANS 2450MHz Flat

Communication System: UID 0, CW (0); Frequency: 2450 MHz

Medium parameters used: f = 2450 MHz; o = 1.965 S/m; €, = 52.002; p = 1000
kg/m?®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.07, 4.07, 4.07); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn546; Calibrated: 2013/8/13

Phantom: SAM 1659; Type: QD000P40CD; Serial: TP:1659

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

System Performance Check at Frequencies above 1 GHz 2450 body/d=10mm,
Pin=250mW, dist=2.0mm (EX-Probe)/Area Scan (7x7x1): Measurement grid:
dx=15mm, dy=15mm

Maximum value of SAR (measured) = 15.3 W/kg

System Performance Check at Frequencies above 1 GHz 2450 body/d=10mm,
Pin=250mW, dist=2.0mm (EX-Probe)/Zoom Scan (7x7x7) (7x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 99.235 V/m; Power Drift = 0.02 dB

Peak SAR (extrapolated) = 25.4 W/kg

SAR(1 g) =12.46 W/kg; SAR(10 g) = 5.47 W/kg

Maximum value of SAR (measured) = 17.9 W/kg

456
1.9
118

2385

298

0dB =17.9 W/kg = 12.53 dBW/kg
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APPENDIX B: MEASUREMENT SCANS

GSM (850MHz/Head)

Left Side Cheek 824.2 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 824.2 MHz;Duty
Cycle: 1:8.30042

Medium parameters used (extrapolated): f = 824.2 MHz; 0 = 0.968 S/m; ¢, =
42.187; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

Probe: EX3DV4 - SN3708; ConvF(9.08, 9.08, 9.08); Calibrated: 2013/10/22;
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn725; Calibrated: 2013/10/16

Phantom: SAM 1660; Type: QD0O00P40CD; Serial: TP:1660

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
(7164)

Head-Section Left HSL 850/850GSM Hsl touch L/Area Scan

(9x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0682 W/kg

Head-Section Left HSL 850/850GSM Hsl touch L/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 5.063 V/m; Power Drift = 0.19 dB

Peak SAR (extrapolated) = 0.0900 W/kg

SAR(1 g) = 0.069 W/kg; SAR(10 g) = 0.051 W/kg

Maximum value of SAR (measured) = 0.0724 W/kg

-10.00

-20.00

-30.00

-40.00

50.00

0 dB = 0.0682 W/kg = -11.66 dBW/kg
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Left Side Cheek 836.6 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 836.6 MHz;Duty

Cycle: 1:8.30042

Medium parameters used (extrapolated): f = 836.6 MHz; 0 = 0.98 S/m; ¢, =
42.097; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

Probe: EX3DV4 - SN3708; ConvF(9.08, 9.08, 9.08); Calibrated: 2013/10/22;

Sensor-Surface: 4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn725; Calibrated: 2013/10/16
Phantom: SAM 1660; Type: QD000P40CD; Serial: TP:1660

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10

(7164)

Head-Section Left HSL 850/850GSM Hsl touch M/Area Scan
(9x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0725 W/kg
Head-Section Left HSL 850/850GSM Hsl touch M/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 7.243 V/m; Power Drift = -0.04 dB

Peak SAR (extrapolated) = 0.0870 W/kg

SAR(1 g) =0.072 W/kg; SAR(10 g) = 0.056 W/kg

Maximum value of SAR (measured) = 0.0758 W/kg

-10.00
-20.00
-30.00
-40,00

-50.00

0 dB =0.0725 W/kg = -11.40 dBW/kg
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Left Side Cheek 848.6 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 848.6 MHz;Duty

Cycle: 1:8.30042
Medium parameters used (extrapolated): f = 848.6 MHz; 0 = 0.992 S/m; ¢, =
42.009; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

Probe: EX3DV4 - SN3708; ConvF(9.08, 9.08, 9.08); Calibrated: 2013/10/22;

Sensor-Surface: 4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn725; Calibrated: 2013/10/16
Phantom: SAM 1660; Type: QD000P40CD; Serial: TP:1660

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10

(7164)

Head-Section Left HSL 850/850GSM Hsl touch H/Area Scan
(9x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0910 W/kg
Head-Section Left HSL 850/850GSM Hsl touch H/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 5.648 V/m; Power Drift = -0.07 dB

Peak SAR (extrapolated) = 0.117 W/kg

SAR(1 g) = 0.093 W/kg; SAR(10 g) = 0.069 W/kg

Maximum value of SAR (measured) = 0.0982 W/kg

-10.00
-20.00
-30.00
-40.00

-50.00

0 dB =0.0910 W/kg = -10.41 dBW/kg
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Left Side Tilt 824.2 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 824.2 MHz;Duty
Cycle: 1:8.30042

Medium parameters used (extrapolated): f = 824.2 MHz; 0 = 0.968 S/m; ¢, =
42.187; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

Probe: EX3DV4 - SN3708; ConvF(9.08, 9.08, 9.08); Calibrated: 2013/10/22;
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn725; Calibrated: 2013/10/16

Phantom: SAM 1660; Type: QD000P40CD; Serial: TP:1660

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
(7164)

Head-Section Left HSL 850/850GSM Hsl tilt L/Area Scan

(9x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0531 W/kg

Head-Section Left HSL 850/850GSM Hsl tilt L/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 6.728 V/m; Power Drift = 0.08 dB

Peak SAR (extrapolated) = 0.0700 W/kg

SAR(1 g) = 0.054 W/kg; SAR(10 g) = 0.040 W/kg

Maximum value of SAR (measured) = 0.0568 W/kg

-10.00
-20.00
-30.00
-40.00

-50.00

0 dB = 0.0531 W/kg = -12.75 dBW/kg
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Left Side Tilt 836.6 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 836.6 MHz;Duty
Cycle: 1:8.30042

Medium parameters used (extrapolated): f = 836.6 MHz; 0 = 0.98 S/m; ¢, =
42.097; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

Probe: EX3DV4 - SN3708; ConvF(9.08, 9.08, 9.08); Calibrated: 2013/10/22;
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn725; Calibrated: 2013/10/16

Phantom: SAM 1660; Type: QD000P40CD; Serial: TP:1660

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
(7164)

Head-Section Left HSL 850/850GSM Hsl tilt M/Area Scan

(9x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0598 W/kg

Head-Section Left HSL 850/850GSM Hsl tilt M/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 7.638 V/m; Power Drift = 0.07 dB

Peak SAR (extrapolated) = 0.0760 W/kg

SAR(1 g) = 0.060 W/kg; SAR(10 g) = 0.044 W/kg

Maximum value of SAR (measured) = 0.0618 W/kg

-10.00
-20.00
-30.00
-40.00

-50.00

0 dB = 0.0598 W/kg = -12.23 dBW/kg

The State Radio_monitoring_center Testing Center (SRTC) Page number: 52 of 216
Tel: 86-10-68009202 68009203

Fax: 86-10-68009195 68009205 Copyright © SRTC




SR | ‘ : No.: SRTC2014-H024-E0013

vt o FCC ID: RAD474
T e
Left Side Tilt 848.6 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 848.6 MHz;Duty
Cycle: 1:8.30042

Medium parameters used (extrapolated): f = 848.6 MHz; 0 = 0.992 S/m; ¢, =
42.009; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

Probe: EX3DV4 - SN3708; ConvF(9.08, 9.08, 9.08); Calibrated: 2013/10/22;
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn725; Calibrated: 2013/10/16

Phantom: SAM 1660; Type: QD000P40CD; Serial: TP:1660

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
(7164)

Head-Section Left HSL 850/850GSM Hsl tilt H/Area Scan

(9x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0604 W/kg

Head-Section Left HSL 850/850GSM Hsl tilt H/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 7.508 V/m; Power Drift = -0.16 dB

Peak SAR (extrapolated) = 0.0770 W/kg

SAR(1 g) = 0.061 W/kg; SAR(10 g) = 0.046 W/kg

Maximum value of SAR (measured) = 0.0637 W/kg

-10.00
-20.00
-30.00
-40.00

-50.00

0 dB = 0.0604 W/kg = -12.19 dBW/kg
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Right Side Cheek 824.2 MHz

Communication System: UID 10021 - DAA, GSM-FDD (TDMA, GMSK);
Frequency: 824.2 MHz;Duty Cycle: 1:8.6896

Medium parameters used (extrapolated): f = 824.2 MHz; 6 = 0.968 S/m; ¢, =
42.187; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

« Probe: EX3DV4 - SN3708; ConvF(9.08, 9.08, 9.08); Calibrated: 2013/10/22;
« Sensor-Surface: 4mm (Mechanical Surface Detection)
« Electronics: DAE4 Sn725; Calibrated: 2013/10/16
« Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660
o Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
(7164)
Head-Section Right HSL 850/850GSM HSL touch L/Area Scan
(9x13x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.0547 W/kg
Head-Section Right HSL 850/850GSM HSL touch L/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 3.516 V/m; Power Drift = -0.07 dB
Peak SAR (extrapolated) = 0.0700 W/kg
SAR(1 g) = 0.055 W/kg; SAR(10 g) = 0.042 W/kg
Maximum value of SAR (measured) = 0.0587 W/kg

-10.00
-20.00
-30.00

-40.00

-50.00

0 dB = 0.0547 W/kg = -12.62 dBW/kg
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Right Side Cheek 836.6 MHz

Communication System: UID 10021 - DAA, GSM-FDD (TDMA, GMSK);
Frequency: 836.6 MHz;Duty Cycle: 1:8.6896

Medium parameters used (extrapolated): f = 836.6 MHz; 0 = 0.98 S/m; ¢, =
42.097; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

Probe: EX3DV4 - SN3708; ConvF(9.08, 9.08, 9.08); Calibrated: 2013/10/22;

Sensor-Surface: 4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn725; Calibrated: 2013/10/16
Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10

(7164)

Head-Section Right HSL 850/850GSM HSL touch M/Area Scan
(9x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0589 W/kg

Head-Section Right HSL 850/850GSM HSL touch M/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 3.711 V/m; Power Drift = 0.08 dB

Peak SAR (extrapolated) = 0.0800 W/kg

SAR(1 g) = 0.063 W/kg; SAR(10 g) = 0.048 W/kg

Maximum value of SAR (measured) = 0.0670 W/kg

-10.00
-20.00
-30.00

-40.00

-50.00

0 dB = 0.0589 W/kg = -12.30 dBW/kg
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Right Side Cheek 848.6 MHz

Communication System: UID 10021 - DAA, GSM-FDD (TDMA, GMSK);
Frequency: 848.6 MHz;Duty Cycle: 1:8.6896

Medium parameters used (extrapolated): f = 848.6 MHz; 6 = 0.992 S/m; ¢, =
42.009; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

Probe: EX3DV4 - SN3708; ConvF(9.08, 9.08, 9.08); Calibrated: 2013/10/22;

Sensor-Surface: 4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn725; Calibrated: 2013/10/16
Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10

(7164)

Head-Section Right HSL 850/850GSM HSL touch H/Area Scan
(9x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0677 W/kg

Head-Section Right HSL 850/850GSM HSL touch H/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 2.822 V/m; Power Drift = -0.02 dB

Peak SAR (extrapolated) = 0.0830 W/kg

SAR(1 g) = 0.067 W/kg; SAR(10 g) = 0.052 W/kg

Maximum value of SAR (measured) = 0.0702 W/kg

-10.00
-20.00
-30.00

-40.00

-50.00

0 dB =0.0677 W/kg = -11.69 dBW/kg

The State Radio_monitoring_center Testing Center (SRTC) Page number: 56 of 216
Tel: 86-10-68009202 68009203
Fax: 86-10-68009195 68009205 Copyright © SRTC




(=
SR | ‘ : No.: SRTC2014-H024-E0013

To e et oo FCC ID: RAD474
ERFLRSHORNBD
Right Side Tilt 824.2 MHz

Communication System: UID 10021 - DAA, GSM-FDD (TDMA, GMSK);
Frequency: 824.2 MHz;Duty Cycle: 1:8.6896

Medium parameters used (extrapolated): f = 824.2 MHz; 6 = 0.968 S/m; ¢, =
42.187; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

Probe: EX3DV4 - SN3708; ConvF(9.08, 9.08, 9.08); Calibrated: 2013/10/22;
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn725; Calibrated: 2013/10/16

Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
(7164)

Head-Section Right HSL 850/900GSM HSL tilt L/Area Scan

(9x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0580 W/kg

Head-Section Right HSL 850/900GSM HSL tilt L/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 6.814 V/m; Power Drift = 0.02 dB

Peak SAR (extrapolated) = 0.0740 W/kg

SAR(1 g) = 0.056 W/kg; SAR(10 g) = 0.042 W/kg

Maximum value of SAR (measured) = 0.0597 W/kg

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 0.0580 W/kg = -12.37 dBW/kg
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Right Side Tilt 836.6 MHz

Communication System: UID 10021 - DAA, GSM-FDD (TDMA, GMSK);
Frequency: 836.6 MHz;Duty Cycle: 1:8.6896

Medium parameters used (extrapolated): f = 836.6 MHz; 0 = 0.98 S/m; ¢, =
42.097; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

Probe: EX3DV4 - SN3708; ConvF(9.08, 9.08, 9.08); Calibrated: 2013/10/22;
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn725; Calibrated: 2013/10/16

Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
(7164)

Head-Section Right HSL 850/850GSM HSL tilt M/Area Scan

(9x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0630 W/kg

Head-Section Right HSL 850/850GSM HSL tilt M/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 7.649 V/m; Power Drift = -0.07 dB

Peak SAR (extrapolated) = 0.0780 W/kg

SAR(1 g) = 0.060 W/kg; SAR(10 g) = 0.045 W/kg.

Maximum value of SAR (measured) = 0.0628 W/kg

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 0.0630 W/kg = -12.01 dBW/kg
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To e et oo FCC ID: RAD474
ERFLRSHORNBD
Right Side Tilt 848.6 MHz

Communication System: UID 10021 - DAA, GSM-FDD (TDMA, GMSK);
Frequency: 848.6 MHz;Duty Cycle: 1:8.6896

Medium parameters used (extrapolated): f = 848.6 MHz; 6 = 0.992 S/m; ¢, =
42.009; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

Probe: EX3DV4 - SN3708; ConvF(9.08, 9.08, 9.08); Calibrated: 2013/10/22;
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn725; Calibrated: 2013/10/16

Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
(7164)

Head-Section Right HSL 850/900GSM HSL tilt H/Area Scan

(9x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0645 W/kg

Head-Section Right HSL 850/900GSM HSL tilt H/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 7.156 V/m; Power Drift = -0.07 dB

Peak SAR (extrapolated) = 0.0780 W/kg

SAR(1 g) = 0.060 W/kg; SAR(10 g) = 0.045 W/kg

Maximum value of SAR (measured) = 0.0643 W/kg

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 0.0645 W/kg = -11.90 dBW/kg
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State Hadio_moradng_centss Testiog Conter FCC ID: RAD474
@&ﬁ%éﬁﬁﬂ* (2 )

GSM with headset (850MHz/Flat)

FLAT Towards ground 824.2 MHz

Communication System: UID 10021 - DAA, GSM-FDD (TDMA, GMSK);
Frequency: 824.2 MHz;Duty Cycle: 1:8.6896

Medium parameters used (extrapolated): f = 824.2 MHz; 0 = 0.967 S/m; €, =
p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn725; Calibrated: 2013/10/16
Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660

(7164)

Flat-Section MSL 850 TG/850GSM TG L/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.144 W/kg

Flat-Section MSL 850 TG/850GSM TG L/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 11.853 V/m; Power Drift = -0.06 dB

Peak SAR (extrapolated) = 0.175 W/kg

SAR(1 g) = 0.138 W/kg; SAR(10 g) = 0.105 W/kg.

Maximum value of SAR (measured) = 0.145 W/kg

B

512

10.24
-15.36
-20.48

-25.60

0 dB =0.144 W/kg = -8.40 dBW/kg

53.87;

Probe: EX3DV4 - SN3708; ConvF(9.07, 9.07, 9.07); Calibrated: 2013/10/22;

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards ground 836.6 MHz

Communication System: UID 10021 - DAA, GSM-FDD (TDMA, GMSK);
Frequency: 836.6 MHz;Duty Cycle: 1:8.6896

Medium parameters used (extrapolated): f = 836.6 MHz; 6 = 0.979 S/m; ¢, =
53.843; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

Probe: EX3DV4 - SN3708; ConvF(9.07, 9.07, 9.07); Calibrated: 2013/10/22;
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn725; Calibrated: 2013/10/16

Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
(7164)

Flat-Section MSL 850 TG/850GSM TG M/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.162 W/kg

Flat-Section MSL 850 TG/850GSM TG M/Zoom Scan (7x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 12.727 V/m; Power Drift = -0.14 dB

Peak SAR (extrapolated) = 0.198 W/kg

SAR(1 g) = 0.156 W/kg; SAR(10 g) = 0.119 W/kg.

Maximum value of SAR (measured) = 0.164 W/kg

-10.02

-15.03

-20.05

-2b.06

0 dB =0.162 W/kg = -7.90 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards ground 848.6 MHz

Communication System: UID 10021 - DAA, GSM-FDD (TDMA, GMSK);
Frequency: 848.6 MHz;Duty Cycle: 1:8.6896

Medium parameters used (extrapolated): f = 848.6 MHz; 6 = 0.991 S/m; ¢, =
53.817; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

Probe: EX3DV4 - SN3708; ConvF(9.07, 9.07, 9.07); Calibrated: 2013/10/22;
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn725; Calibrated: 2013/10/16

Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
(7164)

Flat-Section MSL 850 TG/850GSM TG H/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.160 W/kg

Flat-Section MSL 850 TG/850GSM TG H/Zoom Scan (7x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 12.498 V/m; Power Drift = -0.13 dB

Peak SAR (extrapolated) = 0.192 W/kg

SAR(1 g) = 0.152 W/kg; SAR(10 g) = 0.116 W/kg

Maximum value of SAR (measured) = 0.159 W/kg

-14.52

-19.36

-24.20

0 dB =0.160 W/kg = -7.96 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards phantom 824.2 MHz

Communication System: UID 10021 - DAA, GSM-FDD (TDMA, GMSK);
Frequency: 824.2 MHz;Duty Cycle: 1:8.6896

Medium parameters used (extrapolated): f = 824.2 MHz; ¢ = 0.967 S/m; ¢, =
53.87; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

« Probe: EX3DV4 - SN3708; ConvF(9.07, 9.07, 9.07); Calibrated: 2013/10/22;
« Sensor-Surface: 4mm (Mechanical Surface Detection)
« Electronics: DAE4 Sn725; Calibrated: 2013/10/16
« Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660
o Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
(7164)
Flat-Section MSL 850 TP/850GSM TP L/Area Scan
(8x13x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.106 W/kg
Flat-Section MSL 850 TP/850GSM TP L/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 9.561 V/m; Power Drift = -0.12 dB
Peak SAR (extrapolated) = 0.129 W/kg
SAR(1 g) = 0.101 W/kg; SAR(10 g) = 0.078 W/kg

B

-10.00
-20.00
-30.00

-40.00

-50.00

0dB =0.106 W/kg = -9.77 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards phantom 836.6 MHz

Communication System: UID 10021 - DAA, GSM-FDD (TDMA, GMSK);
Frequency: 836.6 MHz;Duty Cycle: 1:8.6896

Medium parameters used (extrapolated): f = 836.6 MHz; 6 = 0.979 S/m; ¢, =
53.843; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

« Probe: EX3DV4 - SN3708; ConvF(9.07, 9.07, 9.07); Calibrated: 2013/10/22;
« Sensor-Surface: 4mm (Mechanical Surface Detection)
« Electronics: DAE4 Sn725; Calibrated: 2013/10/16
« Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660
o Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
(7164)
Flat-Section MSL 850 TP/850GSM TP M/Area Scan
(8x13x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.104 W/kg
Flat-Section MSL 850 TP/850GSM TP M/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 9.711 V/m; Power Drift = 0.09 dB
Peak SAR (extrapolated) = 0.131 W/kg
SAR(1 g) =0.103 W/kg; SAR(10 g) = 0.080 W/kg
Maximum value of SAR (measured) = 0.108 W/kg

-13.95

-18.60

-23.25

0 dB =0.104 W/kg = -9.83 dBW/kg

The State Radio_monitoring_center Testing Center (SRTC) Page number: 64 of 216
Tel: 86-10-68009202 68009203
Fax: 86-10-68009195 68009205 Copyright © SRTC




(=
SR | ‘ : No.: SRTC2014-H024-E0013

The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards phantom 848.6 MHz

Communication System: UID 10021 - DAA, GSM-FDD (TDMA, GMSK);
Frequency: 848.6 MHz;Duty Cycle: 1:8.6896

Medium parameters used (extrapolated): f = 848.6 MHz; 6 = 0.991 S/m; ¢, =
53.817; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

« Probe: EX3DV4 - SN3708; ConvF(9.07, 9.07, 9.07); Calibrated: 2013/10/22;
« Sensor-Surface: 4mm (Mechanical Surface Detection)
« Electronics: DAE4 Sn725; Calibrated: 2013/10/16
« Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660
o Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
(7164)
Flat-Section MSL 850 TP/850GSM TP H/Area Scan
(8x13x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.109 W/kg
Flat-Section MSL 850 TP/850GSM TP H/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 9.534 V/m; Power Drift = -0.09 dB
Peak SAR (extrapolated) = 0.133 W/kg
SAR(1 g) = 0.105 W/kg; SAR(10 g) = 0.081 W/kg
Maximum value of SAR (measured) = 0.110 W/kg

B

-10.00
-20.00
-30.00

-40.00

-50.00

0 dB =0.109 W/kg = -9.62 dBW/kg
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State Radio monionng_caniss Testig Conter FCC ID: RAD474
@&ﬁ%mﬂ*m*u
GSM (850MHz with GPRS/Flat)
FLAT Towards ground 824.2 MHz

Communication System: UID 10028 - DAA, GPRS-FDD (TDMA, GMSK, TN
0-1-2-3); Frequency: 824.2 MHz;Duty Cycle: 1:2.26464

Medium parameters used (extrapolated): f = 824.2 MHz; 0 = 0.967 S/m; €, = 53.87,
p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

Probe: EX3DV4 - SN3708; ConvF(9.07, 9.07, 9.07); Calibrated: 2013/10/22;
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn725; Calibrated: 2013/10/16

Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
(7164)

Flat-Section MSL 850 TG/850GPRS TG L/Area Scan

(8x12x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.245 W/kg

Flat-Section MSL 850 TG/850GPRS TG L/Zoom Scan (7x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 15.174 V/m; Power Drift = -0.10 dB

Peak SAR (extrapolated) = 0.290 W/kg

SAR(1 g) =0.230 W/kg; SAR(10 g) = 0.176 W/kg

Maximum value of SAR (measured) = 0.240 W/kg

-14.92

-19.89

-24.87

0 dB =0.245 W/kg = -6.11 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards ground 836.6 MHz

Communication System: UID 10028 - DAA, GPRS-FDD (TDMA, GMSK, TN
0-1-2-3); Frequency: 836.6 MHz;Duty Cycle: 1:2.26464

Medium parameters used (extrapolated): f = 836.6 MHz; 6 = 0.979 S/m; ¢, =
53.843; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn725; Calibrated: 2013/10/16
Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660

(7164)

Flat-Section MSL 850 TG/850GPRS TG M/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.242 W/kg

Flat-Section MSL 850 TG/850GPRS TG M/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 15.939 V/m; Power Drift =-0.17 dB

Peak SAR (extrapolated) = 0.296 W/kg

SAR(1 g) =0.233 W/kg; SAR(10 g) = 0.177 W/kg

Maximum value of SAR (measured) = 0.244 W/kg

B

-b.38
10,75
-16.13

-21.51

-26.88

0 dB =0.242 W/kg = -6.16 dBW/kg
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Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards ground 848.6 MHz

Communication System: UID 10028 - DAA, GPRS-FDD (TDMA, GMSK, TN
0-1-2-3); Frequency: 848.6 MHz;Duty Cycle: 1:2.26464

Medium parameters used (extrapolated): f = 848.6 MHz; 6 = 0.991 S/m; ¢, =
53.817; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn725; Calibrated: 2013/10/16
Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660

(7164)

Flat-Section MSL 850 TG/850GPRS TG H/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.245 W/kg

Flat-Section MSL 850 TG/850GPRS TG H/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 15.176 V/m; Power Drift = -0.14 dB

Peak SAR (extrapolated) = 0.293 W/kg

SAR(1 g) = 0.233 W/kg; SAR(10 g) = 0.178 W/kg

Maximum value of SAR (measured) = 0.244 W/kg

B

-A.77
-9.53
-14.30

-19.07

-23.84

0 dB =0.245 W/kg = -6.11 dBW/kg
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Probe: EX3DV4 - SN3708; ConvF(9.07, 9.07, 9.07); Calibrated: 2013/10/22;

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards phantom 824.2 MHz

Communication System: UID 10028 - DAA, GPRS-FDD (TDMA, GMSK, TN
0-1-2-3); Frequency: 824.2 MHz;Duty Cycle: 1:2.26464

Medium parameters used (extrapolated): f = 824.2 MHz; c = 0.967 S/m; ¢, =
53.87; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn725; Calibrated: 2013/10/16
Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660

(7164)

Flat-Section MSL 850 TP/850GPRS TP L/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.160 W/kg

Flat-Section MSL 850 TP/850GPRS TP L/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 11.580 V/m; Power Drift = 0.05 dB

Peak SAR (extrapolated) = 0.196 W/kg

SAR(1 g) = 0.156 W/kg; SAR(10 g) = 0.120 W/kg

Maximum value of SAR (measured) = 0.163 W/kg

B

.02
-10.04
-15.06

-20.08

-25.10

0 dB =0.160 W/kg = -7.96 dBW/kg
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Probe: EX3DV4 - SN3708; ConvF(9.07, 9.07, 9.07); Calibrated: 2013/10/22;

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards phantom 836.6 MHz

Communication System: UID 10028 - DAA, GPRS-FDD (TDMA, GMSK, TN
0-1-2-3); Frequency: 836.6 MHz;Duty Cycle: 1:2.26464

Medium parameters used (extrapolated): f = 836.6 MHz; 6 = 0.979 S/m; ¢, =
53.843; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

Probe: EX3DV4 - SN3708; ConvF(9.07, 9.07, 9.07); Calibrated: 2013/10/22;
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn725; Calibrated: 2013/10/16

Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
(7164)

Flat-Section MSL 850 TP/850GPRS TP M/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.158 W/kg

Flat-Section MSL 850 TP/850GPRS TP M/Zoom Scan (7x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 11.391 V/m; Power Drift = -0.02 dB

Peak SAR (extrapolated) = 0.193 W/kg

SAR(1 g) = 0.153 W/kg; SAR(10 g) = 0.118 W/kg

Maximum value of SAR (measured) = 0.160 W/kg

B

-b.16
10.32
-15.48

-20.63

-20.79

0 dB =0.158 W/kg = -8.01 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards phantom 836.4 MHz

Communication System: UID 10028 - DAA, GPRS-FDD (TDMA, GMSK, TN
0-1-2-3); Frequency: 848.6 MHz;Duty Cycle: 1:2.26464

Medium parameters used (extrapolated): f = 848.6 MHz; 6 = 0.991 S/m; ¢, =
53.817; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn725; Calibrated: 2013/10/16
Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660

(7164)

Flat-Section MSL 850 TP/850GPRS TP H/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.165 W/kg

Flat-Section MSL 850 TP/850GPRS TP H/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 11.179 V/m; Power Drift = -0.05 dB

Peak SAR (extrapolated) = 0.200 W/kg

SAR(1 g) = 0.157 W/kg; SAR(10 g) = 0.119 W/kg.

Maximum value of SAR (measured) = 0.164 W/kg

B

-4.66
4.3
-13.97

-18.62

-23.28

0 dB =0.165 W/kg = -7.82 dBW/kg
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Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
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State Radio monionng_caniss Testig Conter FCC ID: RAD474
@&ﬁ%mﬂ*m*u
GSM (850MHz with EGPRS/Flat)
FLAT Towards ground 824.2 MHz

Communication System: EDGE-FDD (TDMA, GMSK, TN 0-1-2-3); Frequency:
824.2 MHz;Duty Cycle: 1:4.48745

Medium parameters used (extrapolated): f = 824.2 MHz; 0 = 0.967 S/m; €, = 53.87,
p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

Probe: EX3DV4 - SN3708; ConvF(9.07, 9.07, 9.07); Calibrated: 2013/10/22;
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn725; Calibrated: 2013/10/16

Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
(7164)

Flat-Section MSL 850 TG/850EDGE TG L/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.274 W/kg

Flat-Section MSL 850 TG/850EDGE TG L/Zoom Scan (7x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 16.170 V/m; Power Drift = -0.08 dB

Peak SAR (extrapolated) = 0.330 W/kg

SAR(1 g) = 0.261 W/kg; SAR(10 g) = 0.200 W/kg

Maximum value of SAR (measured) = 0.273 W/kg

0.1
-16.06

2141

-26.77

0 dB =0.274 W/kg = -5.63 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards ground 836.6 MHz

Communication System: EDGE-FDD (TDMA, GMSK, TN 0-1-2-3); Frequency:
836.6 MHz;Duty Cycle: 1:4.48745

Medium parameters used (extrapolated): f = 836.6 MHz; 6 = 0.979 S/m; ¢, =
53.843; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn725; Calibrated: 2013/10/16
Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660

(7164)

Flat-Section MSL 850 TG/850EDGE TG M/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.249 W/kg

Flat-Section MSL 850 TG/850EDGE TG M/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 14.888 V/m; Power Drift = -0.03 dB

Peak SAR (extrapolated) = 0.302 W/kg

SAR(1 g) = 0.240 W/kg; SAR(10 g) = 0.182 W/kg

Maximum value of SAR (measured) = 0.251 W/kg

1115
-16.73

-22.30

-21.88

0 dB = 0.249 W/kg = -6.04 dBW/kg
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Probe: EX3DV4 - SN3708; ConvF(9.07, 9.07, 9.07); Calibrated: 2013/10/22;

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards ground 848.6 MHz

Communication System: EDGE-FDD (TDMA, GMSK, TN 0-1-2-3); Frequency:
848.6 MHz;Duty Cycle: 1:4.48745

Medium parameters used (extrapolated): f = 848.6 MHz; 6 = 0.991 S/m; ¢, =
53.817; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

Probe: EX3DV4 - SN3708; ConvF(9.07, 9.07, 9.07); Calibrated: 2013/10/22;
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn725; Calibrated: 2013/10/16

Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
(7164)

Flat-Section MSL 850 TG/850EDGE TG H/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.255 W/kg

Flat-Section MSL 850 TG/850EDGE TG H/Zoom Scan (7x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 14.903 V/m; Power Drift = -0.03 dB

Peak SAR (extrapolated) = 0.309 W/kg

SAR(1 g) = 0.246 W/kg; SAR(10 g) = 0.188 W/kg.

Maximum value of SAR (measured) = 0.258 W/kg

1141

-17.12

-22.82

-28.53

0 dB = 0.255 W/kg = -5.94 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards phantom 824.2 MHz

Communication System: EDGE-FDD (TDMA, GMSK, TN 0-1-2-3); Frequency:
824.2 MHz;Duty Cycle: 1:4.48745

Medium parameters used (extrapolated): f = 824.2 MHz; ¢ = 0.967 S/m; ¢, =
53.87; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

Probe: EX3DV4 - SN3708; ConvF(9.07, 9.07, 9.07); Calibrated: 2013/10/22;
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn725; Calibrated: 2013/10/16

Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
(7164)

Flat-Section MSL 850 TP/850EDGE TP L/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.146 W/kg

Flat-Section MSL 850 TP/850EDGE TP L/Zoom Scan (7x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 11.441 V/m; Power Drift = 0.01 dB

Peak SAR (extrapolated) = 0.178 W/kg

SAR(1 g) = 0.141 W/kg; SAR(10 g) = 0.110 W/kg

Maximum value of SAR (measured) = 0.148 W/kg

1351
-20.26

-21.02

-33.147

0 dB =0.146 W/kg = -8.35 dBW/kg
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T State Radiomororing_canisr Testing Conter FCC ID: RAD474
ESAR NP R

FLAT Towards phantom 836.6 MHz

Communication System: EDGE-FDD (TDMA, GMSK, TN 0-1-2-3); Frequency:
836.6 MHz;Duty Cycle: 1:4.48745

Medium parameters used (extrapolated): f = 836.6 MHz; 6 = 0.979 S/m; ¢, =
53.843; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

Probe: EX3DV4 - SN3708; ConvF(9.07, 9.07, 9.07); Calibrated: 2013/10/22;
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn725; Calibrated: 2013/10/16

Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
(7164)

Flat-Section MSL 850 TP/850GSM TP M/Area Scan (8x13x1):
Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.161 W/kg

Flat-Section MSL 850 TP/850GSM TP M/Zoom Scan (7x7x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 12.738 V/m; Power Drift = -0.04 dB

Peak SAR (extrapolated) = 0.199 W/kg

SAR(1 g) = 0.151 W/kg; SAR(10 g) = 0.112 W/kg

Maximum value of SAR (measured) = 0.160 W/kg

-1.83

-3.66

-5.50

-1.33

-9.16

0 dB =0.160 W/kg = -7.96 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards phantom 848.6 MHz

Communication System: EDGE-FDD (TDMA, GMSK, TN 0-1-2-3); Frequency:
848.6 MHz;Duty Cycle: 1:4.48745

Medium parameters used (extrapolated): f = 848.6 MHz; 6 = 0.991 S/m; ¢, =
53.817; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

Probe: EX3DV4 - SN3708; ConvF(9.07, 9.07, 9.07); Calibrated: 2013/10/22;
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn725; Calibrated: 2013/10/16

Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
(7164)

Flat-Section MSL 850 TP/850EDGE TP H/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.152 W/kg

Flat-Section MSL 850 TP/850EDGE TP H/Zoom Scan (7x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 11.578 V/m; Power Drift = -0.03 dB

Peak SAR (extrapolated) = 0.183 W/kg

SAR(1 g) = 0.145 W/kg; SAR(10 g) = 0.113 W/kg

-14.45

-19.21

-24.08

0dB =0.152 W/kg = -8.17 dBW/kg
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o i i, e T FCC ID: RAD474
ESGEABERFORABD
FLAT Edge2 824.2 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 824.2 MHz;Duty
Cycle: 1:8.30042

Medium parameters used (extrapolated): f = 824.2 MHz; 0 = 0.967 S/m; €, = 53.87;
p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

Probe: EX3DV4 - SN3708; ConvF(9.07, 9.07, 9.07); Calibrated: 2013/10/22;
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn725; Calibrated: 2013/10/16

Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
(7164)

hotspot/850GPRS edge2 L/Area Scan (4x12x1): Measurement grid:
dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0604 W/kg

hotspot/850GPRS edge2 L/Zoom Scan (7x7x7)/Cube 0: Measurement
grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 7.611 V/m; Power Drift = -0.03 dB

Peak SAR (extrapolated) = 0.101 W/kg

SAR(1 g) = 0.061 W/kg; SAR(10 g) = 0.038 W/kg

Maximum value of SAR (measured) = 0.0658 W/kg

-4.93

-13.24

-16.55

0 dB = 0.0604 W/kg = -12.19 dBW/kg
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o i i, e T FCC ID: RAD474
ESGEABERFORABD
FLAT Edge4 824.2 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 824.2 MHz;Duty
Cycle: 1:8.30042

Medium parameters used (extrapolated): f = 824.2 MHz; 0 = 0.967 S/m; €, = 53.87;
p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY5 Configuration:

Probe: EX3DV4 - SN3708; ConvF(9.07, 9.07, 9.07); Calibrated: 2013/10/22;
Sensor-Surface: 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn725; Calibrated: 2013/10/16

Phantom: SAM 1660; Type: QDO00P40CD; Serial: TP:1660

Measurement SW: DASY52, Version 52.8 (7); SEMCAD X Version 14.6.10
(7164)

hotspot/850GPRS edge4 L/Area Scan (6x13x1): Measurement grid:
dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.285 W/kg

hotspot/850GPRS edge4 L/Zoom Scan (7x7x7)/Cube 0: Measurement
grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 15.901 V/m; Power Drift =-0.12 dB

Peak SAR (extrapolated) = 0.389 W/kg

SAR(1 g) =0.272 W/kg; SAR(10 g) = 0.186 W/kg

Maximum value of SAR (measured) = 0.292 W/kg

-13.26

-17.68

-22.10

0 dB = 0.285 W/kg = -5.44 dBW/kg
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State Hadio_moradng_centss Testiog Conter FCC ID: RAD474
@&ﬁ%m&* (2 )

GSM (1900MHz/Head)

Right Side Cheek 1850.2 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1850.2 MHz

Medium parameters used: f = 1850.2 MHz; 6 = 1.42 S/m; ¢, =

kg/m?®
Phantom section: Right Section
Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated: 8/21/2013;

Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Right HSL 1900/1900GSM touch L/Area Scan
(9x12x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.235 W/kg

Head-Section Right HSL 1900/1900GSM touch L/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 4.524 VV/m; Power Drift = 0.10 dB

Peak SAR (extrapolated) = 0.386 W/kg

SAR(1 g) = 0.226 W/kg; SAR(10 g) = 0.128 W/kg

Maximum value of SAR (measured) = 0.249 W/kg

-10.00
-20.00
-30.00
-40.00

-50.00

0 dB = 0.235 W/kg = -6.30 dBW/kg
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o i i, e T FCC ID: RAD474
ESGEABERFORABD
Right Side Cheek 1880.0 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1880 MHz
Medium parameters used: f = 1880 MHz; 0 = 1.45 S/m; ¢, = 39.74; p = 1000
kg/m?®

Phantom section: Right Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

« Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated: 8/21/2013;
« Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0

« Electronics: DAE4 Sn546; Calibrated: 8/13/2013

« Phantom: SAM 1559; Type: SAM; Serial: 1559

« DASY5252.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Right HSL 1900/1900GSM touch M/Area Scan
(8x12x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.256 W/kg

Head-Section Right HSL 1900/1900GSM touch M/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 5.007 VV/m; Power Drift = 0.07 dB

Peak SAR (extrapolated) = 0.404 W/kg

SAR(1 g) = 0.234 W/kg; SAR(10 g) = 0.132 W/kg
Maximum value of SAR (measured) = 0.257 W/kg

-10.00
-20.00
-30.00

-40.00

-50.00

0 dB = 0.256 W/kg = -5.91 dBW/kg
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vt o FCC ID: RAD474
T e
Right Side Cheek 1909.8 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1909.8 MHz
Medium parameters used: f = 1909.8 MHz; 0 = 1.48 S/m; €, = 39.6; p = 1000
kg/m?®

Phantom section: Right Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Right HSL 1900/1900GSM touch H/Area Scan
(9x12x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.240 W/kg

Head-Section Right HSL 1900/1900GSM touch H/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 4.879 V/m; Power Drift = 0.10 dB

Peak SAR (extrapolated) = 0.401 W/kg

SAR(1 g) = 0.279 W/kg; SAR(10 g) = 0.128 W/kg

Maximum value of SAR (measured) = 0.253 W/kg

-10.00
-20.00
-30.00

-40.00

-50.00

0 dB = 0.240 W/kg = -6.20 dBW/kg
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To e et oo FCC ID: RAD474
ERFLRSHORNBD
Right Side tilt 1850.2 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1850.2 MHz
Medium parameters used: f = 1850.2 MHz; 0 = 1.42 S/m; €, = 39.87; p = 1000
kg/m®

Phantom section: Right Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Right HSL 1900/1900GSM tilt L/Area Scan
(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0695 W/kg

Head-Section Right HSL 1900/1900GSM tilt L/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 7.060 V/m; Power Drift = 0.08 dB

Peak SAR (extrapolated) = 0.114 W/kg

SAR(1 g) = 0.065 W/kg; SAR(10 g) = 0.035 W/kg

Maximum value of SAR (measured) = 0.0717 W/kg

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 0.0695 W/kg = -11.58 dBW/kg
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To e et oo FCC ID: RAD474
ERFLRSHORNBD
Right Side tilt 1880.0 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1880 MHz
Medium parameters used: f = 1880 MHz; o = 1.45 S/m; ¢, = 39.74; p = 1000
kg/m®

Phantom section: Right Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Right HSL 1900/1900GSM tilt M/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0739 W/kg

Head-Section Right HSL 1900/1900GSM tilt M/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 7.139 V/m; Power Drift = 0.07 dB

Peak SAR (extrapolated) = 0.124 W/kg

SAR(1 g) =0.070 W/kg; SAR(10 g) = 0.038 W/kg

Maximum value of SAR (measured) = 0.0773 W/kg

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB =0.0739 W/kg = -11.31 dBW/kg
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To e et oo FCC ID: RAD474
ERFLRSHORNBD
Right Side tilt 1909.8 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1909.8 MHz
Medium parameters used: f = 1909.8 MHz; 0 = 1.48 S/m; €, = 39.6; p = 1000
kg/m®

Phantom section: Right Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Right HSL 1900/1900GSM tilt H/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0896 W/kg

Head-Section Right HSL 1900/1900GSM tilt H/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 6.664 V/m; Power Drift = -0.04 dB

Peak SAR (extrapolated) = 0.154 W/kg

SAR(1 g) = 0.086 W/kg; SAR(10 g) = 0.046 W/kg

Maximum value of SAR (measured) = 0.0945 W/kg

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 0.0896 W/kg = -10.48 dBW/kg
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State Risdio, monodeg_pentes Testing Conter FCC ID: RAD474
@&ﬁ%éﬁmﬁm*u
Left Side Cheek 1850.2 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1850.2 MHz
Medium parameters used: f = 1850.2 MHz; 0 = 1.42 S/m; e€r = 39.87; p = 1000
kg/m3

Phantom section: Left Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

o Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated:
8/21/2013;

Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Left HSL 1900/1900GSM touch L/Area Scan (9x12x1):
Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.189 W/kg

Head-Section Left HSL 1900/1900GSM touch L/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 4.863 V/m; Power Drift = -0.02 dB

Peak SAR (extrapolated) = 0.297 W/kg

SAR(1 g) = 0.175 W/kg; SAR(10 g) = 0.100 W/kg

Maximum value of SAR (measured) = 0.188 W/kg

-10.00

-20.00

-30.00

-40.00

-50.00

0dB =0.189 W/kg = -7.24 dBW/kg
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vt o FCC ID: RAD474
T e
Left Side Cheek 1880.0 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1880 MHz
Medlum parameters used: f = 1880 MHz; o = 1.45 S/m; ¢, = 39.74; p = 1000
kg/m?®

Phantom section: Left Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

o Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated:
8/21/2013;

Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Left HSL 1900/1900GSM touch M/Area Scan
(9x12x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.199 W/kg

Head-Section Left HSL 1900/1900GSM touch M/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 5.239 V/m; Power Drift = -0.01 dB

Peak SAR (extrapolated) = 0.321 W/kg

SAR(1 g) = 0.186 W/kg; SAR(10 g) = 0.106 W/kg

Maximum value of SAR (measured) = 0.202 W/kg

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 0.199 W/kg = -7.00 dBW/kg
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vt o FCC ID: RAD474
T e
Left Side Cheek 1909.8 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1909.8 MHz
Medlum parameters used: f = 1909.8 MHz; 0 = 1.48 S/m; ¢, = 39.6; p = 1000
kg/m?®

Phantom section: Left Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

o Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated:
8/21/2013;

Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Left HSL 1900/1900GSM touch H/Area Scan
(8x12x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.204 W/kg

Head-Section Left HSL 1900/1900GSM touch H/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 5.320 V/m; Power Drift = 0.05 dB

Peak SAR (extrapolated) = 0.368 W/kg

SAR(1 g) = 0.213 W/kg; SAR(10 g) = 0.121 W/kg

Maximum value of SAR (measured) = 0.230 W/kg

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 0.204 W/kg = -6.89 dBW/kg
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Bt o o FCC ID: RAD474
ESGEABERFORABD
Left Side tilt 1850.2 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1850.2 MHz
Medium parameters used: f = 1850.2 MHz; 0 = 1.42 S/m; €, = 39.87; p = 1000
kg/m?®

Phantom section: Left Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

o Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated:
8/21/2013;

Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Left HSL 1900/1900GSM tilt L/Area Scan
(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.116 W/kg

Head-Section Left HSL 1900/1900GSM tilt L/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 6.922 V/m; Power Drift = 0.18 dB

Peak SAR (extrapolated) = 0.124 W/kg

SAR(1 g) = 0.074 W/kg; SAR(10 g) = 0.041 W/kg

Maximum value of SAR (measured) = 0.0831 W/kg

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 0.116 W/kg = -9.35 dBW/kg
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vt o FCC ID: RAD474
T e
Left Side tilt 1880 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1880 MHz
Medlum parameters used: f = 1880 MHz; o = 1.45 S/m; ¢, = 39.74; p = 1000
kg/m?®

Phantom section: Left Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

o Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated:
8/21/2013;

Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Left HSL 1900/1900GSM tilt M/Area Scan
(8x12x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0833 W/kg
Head-Section Left HSL 1900/1900GSM tilt M/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 6.245 V/m; Power Drift = -0.18 dB

Peak SAR (extrapolated) = 0.167 W/kg

SAR(1 g) = 0.092 W/kg; SAR(10 g) = 0.050 W/kg

Maximum value of SAR (measured) = 0.103 W/kg

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 0.0833 W/kg = -10.79 dBW/kg
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vt o FCC ID: RAD474
T e
Left Side tilt 1909.8 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1909.8 MHz
Medlum parameters used: f = 1909.8 MHz; 0 = 1.48 S/m; ¢, = 39.6; p = 1000
kg/m?®

Phantom section: Left Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

o Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated:
8/21/2013;

Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Left HSL 1900/1900GSM tilt H/Area Scan
(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0871 W/kg
Head-Section Left HSL 1900/1900GSM tilt H/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 7.936 V/m; Power Drift = -0.14 dB

Peak SAR (extrapolated) = 0.243 W/kg

SAR(1 g) = 0.095 W/kg; SAR(10 g) = 0.050 W/kg

Maximum value of SAR (measured) = 0.0970 W/kg

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 0.0871 W/kg = -10.60 dBW/kg
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State Hadio_moradng_centss Testiog Conter FCC ID: RAD474
@&ﬁ%éﬁﬁﬂ* (2 )

GSM with headset (1900MHz/Flat)

FLAT Towards ground 1850.2 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1850.2 MHz
Medium parameters used (interpolated): f = 1850.2 MHz; o = 1.566 S/m; ¢, =
52.096; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL 1900 TG/1900GSM TG L/Area Scan

(8x12x1): Measurement grid: dx=15mm, dy=15mm.

Maximum value of SAR (measured) = 0.594 W/kg

Flat-Section MSL 1900 TG/1900GSM TG L/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 10.926 V/m; Power Drift = -0.05 dB

Peak SAR (extrapolated) = 0.952 W/kg

SAR(1 g) = 0.528 W/kg; SAR(10 g) = 0.274 W/kg

Maximum value of SAR (measured) = 0.578 W/kg

-4.47

-8.93

-13.40

-17.66

-22.33

0 dB = 0.594 W/kg = -2.26 dBW/kg

The State Radio_monitoring_center Testing Center (SRTC) Page number: 92 of 216
Tel: 86-10-68009202 68009203

Fax: 86-10-68009195 68009205 Copyright © SRTC

Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;




(=
SR | ‘ : No.: SRTC2014-H024-E0013

The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards ground 1880 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1880 MHz
Medium parameters used: f = 1880 MHz; 6 = 1.611 S/m; ¢, = 52.016; p = 1000

kg/m?®

Phantom section: Flat Section
Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL 1900 TG/1900GSM TG M/Area Scan

(8x12x1):

Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.530 W/kg

Flat-Section MSL 1900 TG/1900GSM TG M/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 10.429 V/m; Power Drift = -0.04 dB

Peak SAR (extrapolated) = 0.933 W/kg

SAR(1 g) = 0.509 W/kg; SAR(10 g) = 0.260 W/kg

Maximum value of SAR (measured) = 0.576 W/kg

-1.78

-1.50

-11.24

-14.99

-18.74

0 dB =0.576 W/kg = -2.40 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards ground 1909.8 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1909.8 MHz
Medium parameters used (extrapolated): f = 1909.8 MHz; o = 1.643 S/m; €, =
52.201; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL 1900 TG/1900GSM TG H/Area Scan

(8x12x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.568 W/kg

Flat-Section MSL 1900 TG/1900GSM TG H/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 9.918 V/m; Power Drift = -0.01 dB

Peak SAR (extrapolated) = 0.931 W/kg

SAR(1 g) = 0.501 W/kg; SAR(10 g) = 0.252 W/kg

Maximum value of SAR (measured) = 0.564 W/kg

-4.33

-8.65

-12.98

-17.30

-21.63

0 dB = 0.568 W/kg = -2.46 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards phantom 1850.2 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1850.2 MHz
Medium parameters used (interpolated): f = 1850.2 MHz; o = 1.566 S/m; ¢, =
52.096; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL 1900 TP/1900GSM TP L/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.354 W/kg

Flat-Section MSL 1900 TP/1900GSM TP L/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 14.503 V/m; Power Drift = -0.08 dB

Peak SAR (extrapolated) = 0.652 W/kg

SAR(1 g) = 0.360 W/kg; SAR(10 g) = 0.191 W/kg

Maximum value of SAR (measured) = 0.404 W/kg

-1.50

-15.00

-22.49

-23.99

-37.49

0 dB = 0.354 W/kg = -4.51 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ERF LR O
FLAT Towards phantom 1880 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1880 MHz
Medium parameters used: f = 1880 MHz; 6 = 1.611 S/m; ¢, = 52.016; p = 1000
kg/m?®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL 1900 TP/1900GSM TP M/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.321 W/kg

Flat-Section MSL 1900 TP/1900GSM TP M/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 13.349 V/m; Power Drift = 0.04 dB

Peak SAR (extrapolated) = 0.659 W/kg

SAR(1 g) = 0.359 W/kg; SAR(10 g) = 0.187 W/kg

Maximum value of SAR (measured) = 0.405 W/kg

-6.67

-13.34

-20.01

-26.68

-33.3%

0 dB =0.321 W/kg = -4.93 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards phantom 1909.8 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1909.8 MHz
Medium parameters used (extrapolated): f = 1909.8 MHz; o = 1.643 S/m; €, =
52.201; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL 1900 TP/1900GSM TP H/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.316 W/kg

Flat-Section MSL 1900 TP/1900GSM TP H/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 12.831 V/m; Power Drift = -0.07 dB

Peak SAR (extrapolated) = 0.640 W/kg

SAR(1 g) = 0.341 W/kg; SAR(10 g) = 0.175 W/kg

Maximum value of SAR (measured) = 0.386 W/kg

-6.38

-12.75

-19.13

-25.51

-31.89

0 dB =0.316 W/kg = -5.00 dBW/kg
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State Hadio_moradng_centss Testiog Conter FCC ID: RAD474
@&ﬁ%éﬁﬁﬂ* (2 )

GSM (1900MHz with GPRS/Flat)

FLAT Towards ground 1850.2 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1850.2 MHz
Medium parameters used (interpolated): f = 1850.2 MHz; o = 1.566 S/m; ¢, =
52.096; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL 1900 TG/1900GPRS TG L/Area Scan

(8x12x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.751 W/kg

Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;

Flat-Section MSL 1900 TG/1900GPRS TG L/Zoom Scan (7x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 13.349 V/m; Power Drift = -0.06 dB
Peak SAR (extrapolated) = 1.37 W/kg

SAR(1 g) =0.719 W/kg; SAR(10 g) = 0.361 W/kg
Maximum value of SAR (measured) = 0.795 W/kg

A1
-10.21
-15.32

-20.42

-25.53

0 dB =0.751 W/kg = -1.24 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards ground 1880 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1880 MHz
Medium parameters used: f = 1880 MHz; 6 = 1.611 S/m; ¢, = 52.016; p = 1000
kg/m?®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

« Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;
« Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
« Electronics: DAE4 Sn546; Calibrated: 8/13/2013
« Phantom: SAM 1559; Type: SAM; Serial: 1559
« DASY5252.8.7(1137); SEMCAD X 14.6.10(7164)
Flat-Section MSL 1900 TG/1900GPRS TG M/Area Scan
(8x12x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.590 W/kg
Flat-Section MSL 1900 TG/1900GPRS TG M/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 12.585 V/m; Power Drift = -0.02 dB
Peak SAR (extrapolated) = 1.38 W/kg
SAR(1 g) =0.720 W/kg; SAR(10 g) = 0.355 W/kg
Maximum value of SAR (measured) = 0.814 W/kg

-4.33
-8.65
-12.98

173

-21.64

0 dB = 0.590 W/kg = -2.29 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards ground 1909.8 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1909.8 MHz
Medium parameters used (extrapolated): f = 1909.8 MHz; 0 = 1.643 S/m; €, =
52.201; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

« Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;
« Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
« Electronics: DAE4 Sn546; Calibrated: 8/13/2013
« Phantom: SAM 1559; Type: SAM; Serial: 1559
« DASY5252.8.7(1137); SEMCAD X 14.6.10(7164)
Flat-Section MSL 1900 TG/1900GPRS TG H/Area Scan
(8x12x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.784 W/kg
Flat-Section MSL 1900 TG/1900GPRS TG H/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 12.220 V/m; Power Drift = -0.04 dB
Peak SAR (extrapolated) = 1.45 W/kg
SAR(1 g) =0.732 W/kg; SAR(10 g) = 0.357 W/kg
Maximum value of SAR (measured) = 0.825 W/kg

-4.57
9.4
-13.71

-18.29

-22.86

0 dB =0.784 W/kg = -1.06 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards phantom 1850.2 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1850.2 MHz
Medium parameters used (interpolated): f = 1850.2 MHz; o = 1.566 S/m; ¢, =
52.096; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

« Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;
« Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
« Electronics: DAE4 Sn546; Calibrated: 8/13/2013
« Phantom: SAM 1559; Type: SAM; Serial: 1559
« DASY5252.8.7(1137); SEMCAD X 14.6.10(7164)
Flat-Section MSL 1900 TP/1900GPRS TP L/Area Scan
(8x13x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.445 W/kg
Flat-Section MSL 1900 TP/1900GPRS TP L/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 16.420 V/m; Power Drift = -0.05 dB
Peak SAR (extrapolated) = 0.883 W/kg
SAR(1 g) = 0.469 W/kg; SAR(10 g) = 0.244 W/kg
Maximum value of SAR (measured) = 0.532 W/kg

-10.00
-20.00
-30.00

-40.00

-50.00

0 dB = 0.445 W/kg = -3.52 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ERF LR O
FLAT Towards phantom 1880 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1880 MHz
Medium parameters used: f = 1880 MHz; 6 = 1.611 S/m; ¢, = 52.016; p = 1000
kg/m?®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

« Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;
« Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
« Electronics: DAE4 Sn546; Calibrated: 8/13/2013
« Phantom: SAM 1559; Type: SAM; Serial: 1559
« DASY5252.8.7(1137); SEMCAD X 14.6.10(7164)
Flat-Section MSL 1900 TP/1900GPRS TP M/Area Scan
(8x13x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.428 W/kg
Flat-Section MSL 1900 TP/1900GPRS TP M/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 15.758 V/m; Power Drift = -0.13 dB
Peak SAR (extrapolated) = 0.897 W/kg
SAR(1 g) = 0.469 W/kg; SAR(10 g) = 0.242 W/kg
Maximum value of SAR (measured) = 0.534 W/kg

-6.29
-12.58
-18.87

-25.16

-31.4%

0 dB = 0.428 W/kg = -3.68 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards phantom 1909.8 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1909.8 MHz
Medium parameters used (extrapolated): f = 1909.8 MHz; 0 = 1.643 S/m; €, =
52.201; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

« Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;
« Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
« Electronics: DAE4 Sn546; Calibrated: 8/13/2013
« Phantom: SAM 1559; Type: SAM; Serial: 1559
« DASY5252.8.7(1137); SEMCAD X 14.6.10(7164)
Flat-Section MSL 1900 TP/1900GPRS TP H/Area Scan
(8x13x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.458 W/kg
Flat-Section MSL 1900 TP/1900GPRS TP H/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 10.354 V/m; Power Drift = -0.05 dB
Peak SAR (extrapolated) = 0.778 W/kg
SAR(1 g) = 0.407 W/kg; SAR(10 g) = 0.214 W/kg
Maximum value of SAR (measured) = 0.448 W/kg

-5.61
-11.23
-16.84

-22.46

-28.07

0 dB = 0.458 W/kg = -3.39 dBW/kg
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State Hadio_moradng_centss Testiog Conter FCC ID: RAD474
@&ﬁ%éﬁﬁﬂ* (2 )

GSM (1900MHz with EGPRS/Flat)

FLAT Towards ground 1850.2 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1850.2 MHz
Medium parameters used (interpolated): f = 1850.2 MHz; o = 1.566 S/m; ¢, =
52.096; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL 1900 TG/1900EDGE TG L/Area Scan

(8x12x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.665 W/kg

Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;

Flat-Section MSL 1900 TG/1900EDGE TG L/Zoom Scan (7x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 13.168 V/m; Power Drift = -0.04 dB
Peak SAR (extrapolated) = 1.45 W/kg

SAR(1 g) = 0.754 W/kg; SAR(10 g) = 0.377 W/kg
Maximum value of SAR (measured) = 0.855 W/kg

-1.67
-1.13
-11.00

-14.66

-18.33

0 dB = 0.855 W/kg = -0.68 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards ground 1880 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1880 MHz
Medium parameters used: f = 1880 MHz; 6 = 1.611 S/m; ¢, = 52.016; p = 1000

kg/m?®

Phantom section: Flat Section
Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL 1900 TG/1900EDGE TG M/Area Scan

(8x12x1):

Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.682 W/kg

Flat-Section MSL 1900 TG/1900EDGE TG M/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 12.225 V/m; Power Drift = 0.07 dB

Peak SAR (extrapolated) = 1.45 W/kg

SAR(1 g) = 0.753 W/kg; SAR(10 g) = 0.370 W/kg

Maximum value of SAR (measured) = 0.862 W/kg

-1.85

-1.70

-11.54

-15.39

-19.24

0 dB = 0.862 W/kg = -0.64 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards ground 1909.8 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1909.8 MHz
Medium parameters used (extrapolated): f = 1909.8 MHz; o = 1.643 S/m; €, =
52.201; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL 1900 TG/1900EDGE TG H/Area Scan

(8x12x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.714 W/kg

Flat-Section MSL 1900 TG/1900EDGE TG H/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 11.586 V/m; Power Drift = 0.01 dB

Peak SAR (extrapolated) = 1.48 W/kg

SAR(1 g) = 0.749 W/kg; SAR(10 g) = 0.364 W/kg

Maximum value of SAR (measured) = 0.842 W/kg

-4.04

-8.08

-12.13

-16.17

-20.21

0 dB = 0.842 W/kg = -0.75 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards phantom 1850.2 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1850.2 MHz
Medium parameters used (interpolated): f = 1850.2 MHz; o = 1.566 S/m; ¢, =
52.096; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL 1900 TP/1900EDGE TP L/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.484 W/kg

Flat-Section MSL 1900 TP/1900EDGE TP L/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 10.435 V/m; Power Drift = 0.01 dB

Peak SAR (extrapolated) = 0.790 W/kg

SAR(1 g) = 0.424 W/kg; SAR(10 g) = 0.225 W/kg

Maximum value of SAR (measured) = 0.463 W/kg

576

-11.52

-17.29

-23.05

-28.81

0 dB = 0.484 W/kg = -3.15 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ERF LR O
FLAT Towards phantom 1880 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1880 MHz
Medium parameters used: f = 1880 MHz; 6 = 1.611 S/m; ¢, = 52.016; p = 1000
kg/m?®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL 1900 TP/1900EDGE TP M/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.453 W/kg

Flat-Section MSL 1900 TP/1900EDGE TP M/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 10.416 V/m; Power Drift = -0.04 dB

Peak SAR (extrapolated) = 0.759 W/kg

SAR(1 g) = 0.401 W/kg; SAR(10 g) = 0.212 W/kg

Maximum value of SAR (measured) = 0.446 W/kg

-5.57

-11.14

-16.70

-22.27

-27.84

0 dB = 0.453 W/kg = -3.44 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards phantom 1909.8 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1909.8 MHz
Medium parameters used (extrapolated): f = 1909.8 MHz; o = 1.643 S/m; €, =
52.201; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL 1900 TP/1900EDGE TP H/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.448 W/kg

Flat-Section MSL 1900 TP/1900EDGE TP H/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 10.333 V/m; Power Drift = -0.07 dB

Peak SAR (extrapolated) = 0.775 W/kg

SAR(1 g) = 0.404 W/kg; SAR(10 g) = 0.212 W/kg

Maximum value of SAR (measured) = 0.444 W/kg

.73

-13.46

-20.19

-26.93

-33.66

0 dB = 0.448 W/kg = -3.49 dBW/kg
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The State Radio_mortaring_centsr Testiog Conter FCC ID: RAD474
ERFEBEN PO

FLAT Edge2 1880 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1850.2 MHz
Medium parameters used (extrapolated): f = 1850.2 MHz; o = 1.516 S/m; ¢, =
40.453; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL 1900 TG 2/1900EDGE edge2 M/Area Scan
(5x8x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.363 W/kg

Flat-Section MSL 1900 TG 2/1900EDGE edge2 M/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 14.924 V/m; Power Drift = 0.07 dB

Peak SAR (extrapolated) = 0.827 W/kg

SAR(1 g) = 0.448 W/kg; SAR(10 g) = 0.236 W/kg

Maximum value of SAR (measured) = 0.499 W/kg

-3.00

-6.00

-4.00

-12.00

-15.00

0 dB = 0.363 W/kg = -4.40 dBW/kg
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e v et i Asor e FCC ID: RAD474
ERFLRSHORNBD
FLAT Edge4d 1907.6 MHz

Communication System: UID 0, Generic GSM (0); Frequency: 1850.2 MHz
Medium parameters used (extrapolated): f = 1850.2 MHz; o = 1.516 S/m; ¢, =
40.453; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL 1900 TG 2/1900EDGE edge4 M/Area Scan
(4x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0608 W/kg

Flat-Section MSL 1900 TG 2/1900EDGE edge4 M/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 5.360 V/m; Power Drift = 0.07 dB

Peak SAR (extrapolated) = 0.198 W/kg

SAR(1 g) = 0.090 W/kg; SAR(10 g) = 0.046 W/kg

Maximum value of SAR (measured) = 0.124 W/kg

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 0.0608 W/kg = -12.16 dBW/kg
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State Hadio_moradng_centss Testiog Conter FCC ID: RAD474
@&ﬁ%m&* (2 )

WCDMA BAND2 (Head)

Left Side Cheek 1852.4 MHz

Communication System: UID 0, wedma Il (0); Frequency: 1852.4 MHz
Medium parameters used (interpolated): f = 1852.4 MHz; 0 = 1.283 S/m; ¢, =
41.046; p = 1000 kg/m®

Phantom section: Left Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated:
8/21/2013;

Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Left HSL Band 2/WCDMA Band 2 touch L/Area Scan
(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.274 W/kg

Head-Section Left HSL Band 2/WCDMA Band 2 touch L/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 5.434 V/m; Power Drift = 0.13 dB

Peak SAR (extrapolated) = 0.434 W/kg

SAR(1 g) = 0.250 W/kg; SAR(10 g) = 0.142 W/kg

Maximum value of SAR (measured) = 0.272 W/kg

-10.00
-20.00
-30.00

-40.00

-50.00

0 dB =0.274 W/kg = -5.62 dBW/kg
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State Risdio, monodeg_pentes Testing Conter FCC ID: RAD474
@%ﬁ%mﬂ*m&a*u
Left Side Cheek 1880 MHz

Communication System: UID 0, wedma |l (0); Frequency: 1880 MHz

Medlum parameters used: f = 1880 MHz; 0 = 1.313 S/m; €, = 41.015; p = 1000
kg/m?®

Phantom section: Left Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

o Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated:
8/21/2013;

Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Left HSL Band 2/WCDMA Band 2 touch M/Area Scan
(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.240 W/kg

Head-Section Left HSL Band 2/WCDMA Band 2 touch M/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 5.082 V/m; Power Drift = 0.16 dB

Peak SAR (extrapolated) = 0.392 W/kg

SAR(1 g) = 0.222 W/kg; SAR(10 g) = 0.125 W/kg

Maximum value of SAR (measured) = 0.239 W/kg

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 0.240 W/kg = -6.20 dBW/kg
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State Risdio, monodeg_pentes Testing Conter FCC ID: RAD474
@%ﬁ%mﬂ*m&a*u
Left Side Cheek 1907.6 MHz

Communication System: UID 0, wedma Il (0); Frequency: 1907.6 MHz
Medium parameters used (interpolated): f = 1907.6 MHz; 0 = 1.333 S/m; ¢, =
40.901; p = 1000 kg/m®

Phantom section: Left Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

o Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated:
8/21/2013;

Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Left HSL Band 2/WCDMA Band 2 touch H/Area Scan
(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.234 W/kg

Head-Section Left HSL Band 2/WCDMA Band 2 touch H/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 5.018 V/m; Power Drift =-0.21 dB

Peak SAR (extrapolated) = 0.375 W/kg

SAR(1 g) = 0.213 W/kg; SAR(10 g) = 0.120 W/kg

Maximum value of SAR (measured) = 0.232 W/kg

-10.00
-20.00
-30.00
-40.00

-50.00

0 dB = 0.234 W/kg = -6.31 dBW/kg
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Left Side Tilt 1852.4 MHz

Communication System: UID 0, wedma Il (0); Frequency: 1852.4 MHz
Medium parameters used (interpolated): f = 1852.4 MHz; 0 = 1.283 S/m; ¢, =
41.046; p = 1000 kg/m®

Phantom section: Left Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

o Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated:
8/21/2013;

Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Left HSL Band 2/WCDMA Band 2 tilt L/Area Scan
(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0962 W/kg

Head-Section Left HSL Band 2/WCDMA Band 2 tilt L/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 6.328 V/m; Power Drift = 0.06 dB

Peak SAR (extrapolated) = 0.170 W/kg

SAR(1 g) = 0.099 W/kg; SAR(10 g) = 0.054 W/kg

Maximum value of SAR (measured) = 0.111 W/kg

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB =0.0962 W/kg = -10.17 dBW/kg
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vt o FCC ID: RAD474
T e
Left Side Tilt 1880 MHz

Communication System: UID 0, wedma |l (0); Frequency: 1880 MHz

Medlum parameters used: f = 1880 MHz; 0 = 1.313 S/m; €, = 41.015; p = 1000
kg/m?®

Phantom section: Left Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

o Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated:
8/21/2013;

Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Left HSL Band 2/WCDMA Band 2 tilt M/Area Scan
(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0894 W/kg

Head-Section Left HSL Band 2/WCDMA Band 2 tilt M/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 6.011 V/m; Power Drift = 0.07 dB

Peak SAR (extrapolated) = 0.157 W/kg

SAR(1 g) = 0.092 W/kg; SAR(10 g) = 0.049 W/kg

Maximum value of SAR (measured) = 0.102 W/kg

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 0.0894 W/kg = -10.49 dBW/kg
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vt o FCC ID: RAD474
T e
Left Side Tilt 1907.6 MHz

Communication System: UID 0, wedma Il (0); Frequency: 1907.6 MHz
Medium parameters used (interpolated): f = 1907.6 MHz; 0 = 1.333 S/m; ¢, =
40.901; p = 1000 kg/m®

Phantom section: Left Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated:
8/21/2013;

Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Left HSL Band 2/WCDMA Band 2 tilt H/Area Scan
(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0958 W/kg

Head-Section Left HSL Band 2/WCDMA Band 2 tilt H/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 7.845 V/m; Power Drift = 0.03 dB

Peak SAR (extrapolated) = 0.156 W/kg

SAR(1 g) = 0.087 W/kg; SAR(10 g) = 0.046 W/kg

Maximum value of SAR (measured) = 0.0965 W/kg

-10.00
-20.00
-30.00

-40.00

-50.00

0 dB = 0.0958 W/kg = -10.19 dBW/kg
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Right Side Cheek 1852.4 MHz

Communication System: UID 0, wedma Il (0); Frequency: 1852.4 MHz
Medium parameters used (interpolated): f = 1852.4 MHz; 0 = 1.283 S/m; ¢, =
41.046; p = 1000 kg/m®

Phantom section: Right Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated:
8/21/2013;

Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Right HSL 1900/1900GSM touch L/Area Scan (8x13x1):
Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.267 W/kg

Head-Section Right HSL 1900/1900GSM touch L/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 6.633 V/m; Power Drift = 0.17 dB

Peak SAR (extrapolated) = 0.382 W/kg

SAR(1 g) = 0.238 W/kg; SAR(10 g) = 0.142 W/kg

Maximum value of SAR (measured) = 0.259 W/kg

-3.33
-6.67
-10.00

-13.34

-16.67

0 dB = 0.259 W/kg = -5.87 dBW/kg
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ERFEBEN PO

No.: SRTC2014-H024-E0013
FCC ID: RAD474

Right Side

Cheek

1880 MHz

Communication System: UID 0, wedma |l (0); Frequency: 1880 MHz
Medium parameters used: f = 1880 MHz; o = 1.313 S/m; €, = 41.015; p = 1000

kg/m?®

Phantom section: Right Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

o Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated:

8/21/2013;

Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Right HSL 1900/1900GSM touch M/Area Scan (8x13x1):

Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.233 W/kg

Head-Section Right HSL 1900/1900GSM touch M/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 6.048 VV/m; Power Drift = 0.14 dB
Peak SAR (extrapolated) = 0.337 W/kg

SAR(1 g) = 0.207 W/kg; SAR(10 g) = 0.123 W/kg
Maximum value of SAR (measured) = 0.225 W/kg

dB
0

-3.26

-6.51

9.77

-13.02

-16.28

0 dB = 0.225 W/kg = -6.48 dBW/kg
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vt o FCC ID: RAD474
T e
Right Side Cheek 1907.6 MHz

Communication System: UID 0, wedma Il (0); Frequency: 1907.6 MHz
Medium parameters used (interpolated): f = 1907.6 MHz; 0 = 1.333 S/m; ¢, =
40.901; p = 1000 kg/m®

Phantom section: Right Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated:
8/21/2013;

Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Right HSL Band 2/WCDMA Band 2 touch H/Area Scan
(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.224 W/kg

Head-Section Right HSL Band 2/WCDMA Band 2 touch H/Zoom Scan
(7x7x7)ICube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 5.659 V/m; Power Drift = 0.17 dB

Peak SAR (extrapolated) = 0.346 W/kg

SAR(1 g) =0.216 W/kg; SAR(10 g) = 0.127 W/kg

Maximum value of SAR (measured) = 0.234 W/kg

-10.00
-20.00
-30.00

-40.00

-50.00

0 dB = 0.224 W/kg = -6.50 dBW/kg
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Right Side Tilt 1852.4 MHz

Communication System: UID 0, wedma Il (0); Frequency: 1852.4 MHz
Medium parameters used (interpolated): f = 1852.4 MHz; 0 = 1.283 S/m; ¢, =
41.046; p = 1000 kg/m®

Phantom section: Right Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

o Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated:
8/21/2013;

Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Right HSL Band 2/WCDMA Band 2 tilt L/Area Scan
(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0988 W/kg

Head-Section Right HSL Band 2/WCDMA Band 2 tilt L/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 8.173 V/m; Power Drift = 0.03 dB

Peak SAR (extrapolated) = 0.183 W/kg

SAR(1 g) = 0.106 W/kg; SAR(10 g) = 0.057 W/kg

Maximum value of SAR (measured) = 0.116 W/kg

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 0.0988 W/kg = -10.05 dBW/kg
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Right Side Tilt 1880 MHz

Communication System: UID 0, wedma |l (0); Frequency: 1880 MHz

Medium parameters used: f = 1880 MHz; o = 1.313 S/m; €, = 41.015; p = 1000
kg/m?®

Phantom section: Right Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

o Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated:
8/21/2013;

Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Right HSL Band 2/WCDMA Band 2 tilt M/Area Scan
(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0821 W/kg

Head-Section Right HSL Band 2/WCDMA Band 2 tilt M/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 7.377 V/m; Power Drift = -0.21 dB

Peak SAR (extrapolated) = 0.133 W/kg

SAR(1 g) = 0.075 W/kg; SAR(10 g) = 0.041 W/kg

Maximum value of SAR (measured) = 0.0835 W/kg

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 0.0821 W/kg = -10.86 dBW/kg
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Right Side Tilt 1907.6 MHz

Communication System: UID 0, wedma Il (0); Frequency: 1907.6 MHz
Medium parameters used (interpolated): f = 1907.6 MHz; 0 = 1.333 S/m; ¢, =
40.901; p = 1000 kg/m®

Phantom section: Right Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

o Probe: ES3DV3 - SN3127; ConvF(5.01, 5.01, 5.01); Calibrated:
8/21/2013;

Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Right HSL Band 2/WCDMA Band 2 tilt H/Area Scan
(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0834 W/kg

Head-Section Right HSL Band 2/WCDMA Band 2 tilt H/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 7.442 \VV/m; Power Drift = -0.08 dB

Peak SAR (extrapolated) = 0.164 W/kg

SAR(1 g) = 0.091 W/kg; SAR(10 g) = 0.048 W/kg

Maximum value of SAR (measured) = 0.101 W/kg

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 0.0834 W/kg = -10.79 dBW/kg
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WCDMA BAND2 (Flat)

FLAT Towards phantom 1852.4 MHz

Communication System: UID 0, wedma |l (0); Frequency: 1852.4 MHz
Medium parameters used (interpolated): f = 1852.4 MHz; o = 1.569 S/m; ¢, =
52.079; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL Band 2 TP/WCDMA Band 2 TP L/Area Scan
(8x12x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.450 W/kg

Flat-Section MSL Band 2 TP/WCDMA Band 2 TP L/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 15.571 V/m; Power Drift = -0.03 dB

Peak SAR (extrapolated) = 0.713 W/kg

SAR(1 g) = 0.440 W/kg; SAR(10 g) = 0.264 W/kg

Maximum value of SAR (measured) = 0.474 W/kg

-5.63

-11.26

-16.88

-22.51

-28.14

0 dB = 0.450 W/kg = -3.47 dBW/kg
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T State Radiomororing_canisr Testing Conter FCC ID: RAD474
ESAR NP R

FLAT Towards phantom 1880 MHz

Communication System: UID 0, wedma Il (0); Frequency: 1880 MHz

Medium parameters used: f = 1880 MHz; 6 = 1.611 S/m; ¢, = 52.016; p = 1000
kg/m?®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL Band 2 TP/WCDMA Band 2 TP M/Area Scan
(8x12x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.403 W/kg

Flat-Section MSL Band 2 TP/WCDMA Band 2 TP M/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 13.126 V/m; Power Drift = -0.05 dB

Peak SAR (extrapolated) = 0.632 W/kg

SAR(1 g) = 0.353 W/kg; SAR(10 g) = 0.191 W/kg

Maximum value of SAR (measured) = 0.390 W/kg

-5.26

-10.52

-15.78

-21.04

-26.31

0 dB = 0.403 W/kg = -3.95 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards phantom 1907.6 MHz

Communication System: UID 0, wedma |l (0); Frequency: 1907.6 MHz
Medium parameters used (extrapolated): f = 1907.6 MHz; 0 = 1.64 S/m; ¢, =
52.197; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL Band 2 TP/WCDMA Band 2 TP H/Area Scan
(8x12x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.303 W/kg

Flat-Section MSL Band 2 TP/WCDMA Band 2 TP H/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 11.966 V/m; Power Drift = -0.07 dB

Peak SAR (extrapolated) = 0.584 W/kg

SAR(1 g) = 0.321 W/kg; SAR(10 g) = 0.171 W/kg

Maximum value of SAR (measured) = 0.355 W/kg

-4.35

-8.70

-13.04

-17.39

-21.74

0 dB = 0.303 W/kg = -5.19 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards ground 1852.4 MHz

Communication System: UID 0, wedma |l (0); Frequency: 1852.4 MHz
Medium parameters used (interpolated): f = 1852.4 MHz; o = 1.569 S/m; ¢, =
52.079; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL Band 2 TG/WCDMA Band 2 TG L/Area Scan
(8x12x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.815 W/kg

Flat-Section MSL Band 2 TG/WCDMA Band 2 TG L/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 17.340 V/m; Power Drift = 0.03 dB

Peak SAR (extrapolated) = 1.49 W/kg

SAR(1 g) = 0.816 W/kg; SAR(10 g) = 0.416 W/kg

Maximum value of SAR (measured) = 0.932 W/kg

-1.62

-1.24

-10.86

-14.4%

-18.10

0 dB =0.932 W/kg = -0.31 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards ground 1852.4 MHz

Communication System: UID 0, wedma |l (0); Frequency: 1852.4 MHz
Medium parameters used (interpolated): f = 1852.4 MHz; o = 1.569 S/m; ¢, =
52.079; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL Band 2 TG/WCDMA Band 2 TG L 2/Area Scan
(8x12x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.804 W/kg

Flat-Section MSL Band 2 TG/WCDMA Band 2 TG L 2/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 17.273 V/m; Power Drift = 0.01 dB

Peak SAR (extrapolated) = 1.49 W/kg

SAR(1 g) = 0.812 W/kg; SAR(10 g) = 0.413 W/kg

Maximum value of SAR (measured) = 0.926 W/kg

-5.24

-10.48

-15.73

-20.97

-26.21

0 dB = 0.804 W/kg = -0.95 dBW/kg
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T State Radiomororing_canisr Testing Conter FCC ID: RAD474
ESAR NP R

FLAT Towards ground 1880 MHz

Communication System: UID 0, wedma Il (0); Frequency: 1880 MHz

Medium parameters used: f = 1880 MHz; 6 = 1.611 S/m; ¢, = 52.016; p = 1000
kg/m?®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL Band 2 TG/WCDMA Band 2 TG M/Area Scan
(8x12x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.642 W/kg

Flat-Section MSL Band 2 TG/WCDMA Band 2 TG M/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 14.632 V/m; Power Drift = 0.00 dB

Peak SAR (extrapolated) = 1.27 W/kg

SAR(1 g) = 0.682 W/kg; SAR(10 g) = 0.343 W/kg

Maximum value of SAR (measured) = 0.776 W/kg

-5.86

-11.A1

-17.57

-23.42

-29.28

0 dB = 0.642 W/kg = -1.93 dBW/kg
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The State Radio_monitonng_center Testing Center FCC ID RAD474
ESAR NP R
FLAT Towards ground 1907.6 MHz

Communication System: UID 0, wedma |l (0); Frequency: 1907.6 MHz
Medium parameters used (extrapolated): f = 1907.6 MHz; 0 = 1.64 S/m; ¢, =
52.197; p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

« Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection (Locations From
Previous Scan Used)), Sensor-Surface: 4mm (Mechanical Surface
Detection), z = 2.0, 32.0

Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL Band 2 TG/WCDMA Band 2 TG H/Area Scan
(8x12x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.564 W/kg

Flat-Section MSL Band 2 TG/WCDMA Band 2 TG H/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 11.599 V/m; Power Drift = -0.00 dB

Peak SAR (extrapolated) = 1.11 W/kg

SAR(1 g) = 0.594 W/kg; SAR(10 g) = 0.299 W/kg

Maximum value of SAR (measured) = 0.676 W/kg

-4.65

-9.30

-13.96

-18.61

-23.26

0 dB = 0.564 W/kg = -2.49 dBW/kg
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e v et i Asor e FCC ID: RAD474
ERFLRSHORNBD
FLAT Edge2 1907.6 MHz

Communication System: UID 0, wedma Il (0); Frequency: 1880 MHz

Medium parameters used: f = 1880 MHz; 6 = 1.611 S/m; ¢, = 52.016; p = 1000
kg/m?®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

« Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;
« Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0

« Electronics: DAE4 Sn546; Calibrated: 8/13/2013

« Phantom: SAM 1559; Type: SAM; Serial: 1559

« DASY5252.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL Band 2 HOT/WCDMA Band 2 edge2 M/Area Scan
(5x8x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.358 W/kg

Flat-Section MSL Band 2 HOT/WCDMA Band 2 edge2 M/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 13.321 V/m; Power Drift = 0.08 dB

Peak SAR (extrapolated) = 0.728 W/kg

SAR(1 g) = 0.411 W/kg; SAR(10 g) = 0.219 W/kg
Maximum value of SAR (measured) = 0.460 W/kg

-2.63
-5.25
-1.88

-10.51

-13.14

0 dB = 0.358 W/kg = -4.46 dBW/kg

The State Radio_monitoring_center Testing Center (SRTC) Page number: 132 of 216
Tel: 86-10-68009202 68009203

Fax: 86-10-68009195 68009205 Copyright © SRTC




(=
SR | ‘ : No.: SRTC2014-H024-E0013

e v et i Asor e FCC ID: RAD474
ERFLRSHORNBD
FLAT Edged 1907.6 MHz

Communication System: UID 0, wedma Il (0); Frequency: 1880 MHz

Medium parameters used: f = 1880 MHz; 6 = 1.611 S/m; ¢, = 52.016; p = 1000
kg/m?®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.61, 4.61, 4.61); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1559; Type: SAM; Serial: 1559

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL Band 2 HOT/WCDMA Band 2 edge4 M/Area Scan
(5x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.141 W/kg

Flat-Section MSL Band 2 HOT/WCDMA Band 2 edge4 M/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 6.267 V/m; Power Drift = 0.01 dB

Peak SAR (extrapolated) = 0.258 W/kg

SAR(1 g) = 0.144 W/kg; SAR(10 g) = 0.080 W/kg

Maximum value of SAR (measured) = 0.159 W/kg

-141

-6.81

-10.22

-13.63

-17.03

0 dB = 0.141 W/kg = -8.51 dBW/kg
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State Radio_monitonng_canter Testing Canter

@&ﬁ%’a’lﬁﬂ* (2 )

No.: SRTC2014-H024-E0013
FCC ID: RAD474

Wi-Fi (Head)

Left Side

Cheek 2412MHz

Communication System: UID 0, Wi-Fi 2450 (0); Frequency: 2412 MHz
Medium parameters used (interpolated): f = 2412 MHz; 0 = 1.738 S/m; €, = 39.289;

p = 1000 kg/m®

Phantom section: Left Section
Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Head-Section

Probe: ES3DV3 - SN3127; ConvF(4.38, 4.38, 4.38); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1560; Type: SM0O00TO01CA; Serial: TP:1560

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Left HSL WI-FI/WI-Fl touch L/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.259 W/kg

Head-Section

Left HSL WI-FI/WI-FI touch L/Zoom Scan (7x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 8.901 V/m; Power Drift = 0.00 dB
Peak SAR (extrapolated) = 0.676 W/kg

SAR(1 g) = 0.298 W/kg; SAR(10 g) = 0.143 W/kg
Maximum value of SAR (measured) = 0.327 W/kg

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 0.259 W/kg = -5.87 dBW/kg
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T State Radiomororing_canisr Testing Conter FCC ID: RAD474
ESAR NP R

Left Side Cheek 2437MHz

Communication System: UID 0, Wi-Fi 2450 (0); Frequency: 2437 MHz

Medium parameters used (interpolated): f = 2437 MHz; 0 = 1.782 S/m; €, = 39.236;
p = 1000 kg/m®

Phantom section: Left Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:
« Probe: ES3DV3 - SN3127; ConvF(4.38, 4.38, 4.38); Calibrated: 8/21/2013;
« Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
« Electronics: DAE4 Sn546; Calibrated: 8/13/2013
« Phantom: SAM 1560; Type: SMO0O0OTO1CA; Serial: TP:1560
« DASY5252.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Left HSL WI-FI/WI-FI touch M/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.340 W/kg

Head-Section Left HSL WI-FI/WI-FI touch M/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 11.013 V/m; Power Drift = -0.03 dB

Peak SAR (extrapolated) = 0.926 W/kg

SAR(1 g) = 0.408 W/kg; SAR(10 g) = 0.194 W/kg

Maximum value of SAR (measured) = 0.458 W/kg

-10.00
-20.00
-30.00
-40.00

-50.00

0 dB = 0.340 W/kg = -4.68 dBW/kg

The State Radio_monitoring_center Testing Center (SRTC) Page number: 135 of 216
Tel: 86-10-68009202 68009203
Fax: 86-10-68009195 68009205 Copyright © SRTC




(=
SR | ‘ : No.: SRTC2014-H024-E0013

T State Radiomororing_canisr Testing Conter FCC ID: RAD474
ESAR NP R

Left Side Cheek 2462MHz

Communication System: UID 0, Wi-Fi 2450 (0); Frequency: 2462 MHz

Medium parameters used (interpolated): f = 2462 MHz; 0 = 1.791 S/m; €, = 39.17,;
p = 1000 kg/m®

Phantom section: Left Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:
« Probe: ES3DV3 - SN3127; ConvF(4.38, 4.38, 4.38); Calibrated: 8/21/2013;
« Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
« Electronics: DAE4 Sn546; Calibrated: 8/13/2013
« Phantom: SAM 1560; Type: SMO0O0OTO1CA; Serial: TP:1560
« DASY5252.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Left HSL WI-FI/WI-FI touch H/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.391 W/kg

Head-Section Left HSL WI-FI/WI-Fl touch H/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 11.572 V/m; Power Drift = -0.06 dB

Peak SAR (extrapolated) = 1.06 W/kg

SAR(1 g) = 0.459 W/kg; SAR(10 g) = 0.214 W/kg

Maximum value of SAR (measured) = 0.516 W/kg

-10.00
-20.00
-30.00
-40.00

-50.00

0 dB =0.391 W/kg = -4.07 dBW/kg
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T State Radiomororing_canisr Testing Conter FCC ID: RAD474
ESAR NP R

Left Side Tilt 2412MHz

Communication System: UID 0, Wi-Fi 2450 (0); Frequency: 2412 MHz

Medium parameters used (interpolated): f = 2412 MHz; 0 = 1.738 S/m; ¢, = 39.289;
p = 1000 kg/m®

Phantom section: Left Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:
« Probe: ES3DV3 - SN3127; ConvF(4.38, 4.38, 4.38); Calibrated: 8/21/2013;
« Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
« Electronics: DAE4 Sn546; Calibrated: 8/13/2013
« Phantom: SAM 1560; Type: SMO0O0OTO1CA; Serial: TP:1560
« DASY5252.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Left HSL WI-FI/WI-FI tilt L/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.334 W/kg

Head-Section Left HSL WI-FI/WI-FI tilt L/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 10.674 V/m; Power Drift = 0.06 dB

Peak SAR (extrapolated) = 0.990 W/kg

SAR(1 g) = 0.412 W/kg; SAR(10 g) = 0.181 W/kg

Maximum value of SAR (measured) = 0.468 W/kg

-10.00
-20.00
-30.00
-40.00

-50.00

0 dB = 0.334 W/kg = -4.76 dBW/kg
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T State Radiomororing_canisr Testing Conter FCC ID: RAD474
ESAR NP R

Left Side Tilt 2437MHz

Communication System: UID 0, Wi-Fi 2450 (0); Frequency: 2437 MHz

Medium parameters used (interpolated): f = 2437 MHz; 0 = 1.782 S/m; €, = 39.236;
p = 1000 kg/m®

Phantom section: Left Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:
« Probe: ES3DV3 - SN3127; ConvF(4.38, 4.38, 4.38); Calibrated: 8/21/2013;
« Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
« Electronics: DAE4 Sn546; Calibrated: 8/13/2013
« Phantom: SAM 1560; Type: SMO0O0OTO1CA; Serial: TP:1560
« DASY5252.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Left HSL WI-FI/WI-FI tilt M/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.411 W/kg

Head-Section Left HSL WI-FI/WI-FI tilt M/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 11.626 V/m; Power Drift = -0.01 dB

Peak SAR (extrapolated) = 1.27 W/kg

SAR(1 g) = 0.528 W/kg; SAR(10 g) = 0.230 W/kg

Maximum value of SAR (measured) = 0.599 W/kg

-10.00
-20.00
-30.00
-40.00

-50.00

0 dB =0.411 W/kg = -3.86 dBW/kg
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T State Radiomororing_canisr Testing Conter FCC ID: RAD474
ESAR NP R

Left Side Tilt 2462MHz

Communication System: UID 0, Wi-Fi 2450 (0); Frequency: 2462 MHz

Medium parameters used (interpolated): f = 2462 MHz; 0 = 1.791 S/m; €, = 39.17,;
p = 1000 kg/m®

Phantom section: Left Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:
« Probe: ES3DV3 - SN3127; ConvF(4.38, 4.38, 4.38); Calibrated: 8/21/2013;
« Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
« Electronics: DAE4 Sn546; Calibrated: 8/13/2013
« Phantom: SAM 1560; Type: SMO0O0OTO1CA; Serial: TP:1560
« DASY5252.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Left HSL WI-FI/WI-FI tilt H/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.439 W/kg

Head-Section Left HSL WI-FI/WI-FI tilt H/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 11.929 V/m; Power Drift = -0.09 dB

Peak SAR (extrapolated) = 1.31 W/kg

SAR(1 g) = 0.540 W/kg; SAR(10 g) = 0.236 W/kg

Maximum value of SAR (measured) = 0.605 W/kg

-10.00
-20.00
-30.00
-40.00

-50.00

0 dB = 0.439 W/kg = -3.58 dBW/kg
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State Hadio_moradng_centss Testiog Conter FCC ID: RAD474
@&ﬁ%m&* (2 )

Right Side Cheek 2412MHz

Communication System: UID 0, Wi-Fi 2450 (0); Frequency: 2412 MHz

Medium parameters used (interpolated): f = 2412 MHz; 0 = 1.738 S/m; ¢, = 39.289;
p = 1000 kg/m®

Phantom section: Right Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.38, 4.38, 4.38); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1560; Type: SAM; Serial: 1560

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Right HSL WI-FI/WI-FI touch L/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.149 W/kg

Head-Section Right HSL WI-FI/WI-FI touch L/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 8.363 V/m; Power Drift = 0.07 dB

Peak SAR (extrapolated) = 0.367 W/kg

SAR(1 g) = 0.165 W/kg; SAR(10 g) = 0.078 W/kg

Maximum value of SAR (measured) = 0.181 W/kg

-10.00
-20.00
-30.00
-40.00

-50.00

0 dB = 0.149 W/kg = -8.27 dBW/kg
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State Hadio_moradng_centss Testiog Conter FCC ID: RAD474
@&ﬁ%m&* (2 )

Right Side Cheek 2437MHz

Communication System: UID 0, Wi-Fi 2450 (0); Frequency: 2437 MHz

Medium parameters used (interpolated): f = 2437 MHz; 0 = 1.782 S/m; €, = 39.236;
p = 1000 kg/m®

Phantom section: Right Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.38, 4.38, 4.38); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1560; Type: SAM; Serial: 1560

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Right HSL WI-FI/WI-FI touch M/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.236 W/kg

Head-Section Right HSL WI-FI/WI-FI touch M/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 9.055 V/m; Power Drift = -0.00 dB

Peak SAR (extrapolated) = 0.508 W/kg

SAR(1 g) = 0.231 W/kg; SAR(10 g) = 0.109 W/kg

Maximum value of SAR (measured) = 0.251 W/kg

-10.00
-20.00
-30.00
-40.00

-50.00

0 dB = 0.236 W/kg = -6.27 dBW/kg
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State Hadio_moradng_centss Testiog Conter FCC ID: RAD474
@&ﬁ%m&* (2 )

Right Side Cheek 2462MHz

Communication System: UID 0, Wi-Fi 2450 (0); Frequency: 2462 MHz

Medium parameters used (interpolated): f = 2462 MHz; 0 = 1.791 S/m; €, = 39.17,;
p = 1000 kg/m®

Phantom section: Right Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.38, 4.38, 4.38); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1560; Type: SAM; Serial: 1560

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Right HSL WI-FI/WI-FI touch H/Area Scan

(9x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.309 W/kg

Head-Section Right HSL WI-FI/WI-Fl touch H/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 13.077 V/m; Power Drift =-0.10 dB

Peak SAR (extrapolated) = 0.717 W/kg

SAR(1 g) = 0.309 W/kg; SAR(10 g) = 0.142 W/kg

Maximum value of SAR (measured) = 0.339 W/kg

-10.00
-20.00
-30.00
-40.00

-50.00

0 dB = 0.309 W/kg = -5.10 dBW/kg
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T State Radiomororing_canisr Testing Conter FCC ID: RAD474
ESAR NP R

Right Side Tilt 2412MHz

Communication System: UID 0, Wi-Fi 2450 (0); Frequency: 2412 MHz

Medium parameters used (interpolated): f = 2412 MHz; 0 = 1.738 S/m; ¢, = 39.289;
p = 1000 kg/m®

Phantom section: Right Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.38, 4.38, 4.38); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1560; Type: SAM; Serial: 1560

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Right HSL WI-FI/WI-FI tilt L/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.204 W/kg

Head-Section Right HSL WI-FI/WI-FI tilt L/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 9.633 V/m; Power Drift = -0.00 dB

Peak SAR (extrapolated) = 0.441 W/kg

SAR(1 g) = 0.188 W/kg; SAR(10 g) = 0.087 W/kg

Maximum value of SAR (measured) = 0.208 W/kg

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 0.204 W/kg = -6.90 dBW/kg
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T State Radiomororing_canisr Testing Conter FCC ID: RAD474
ESAR NP R

Right Side Tilt 2437 MHz

Communication System: UID 0, Wi-Fi 2450 (0); Frequency: 2437 MHz

Medium parameters used (interpolated): f = 2437 MHz; 0 = 1.782 S/m; €, = 39.236;
p = 1000 kg/m®

Phantom section: Right Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.38, 4.38, 4.38); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1560; Type: SAM; Serial: 1560

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Right HSL WI-FI/WI-FI tilt M/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.257 W/kg

Head-Section Right HSL WI-FI/WI-FI tilt M/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 11.502 V/m; Power Drift = 0.12 dB

Peak SAR (extrapolated) = 0.571 W/kg

SAR(1 g) = 0.247 W/kg; SAR(10 g) = 0.115 W/kg

Maximum value of SAR (measured) = 0.272 W/kg

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 0.257 W/kg = -5.90 dBW/kg
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T State Radiomororing_canisr Testing Conter FCC ID: RAD474
ESAR NP R

Right Side Tilt 2462MHz

Communication System: UID 0, Wi-Fi 2450 (0); Frequency: 2462 MHz

Medium parameters used (interpolated): f = 2462 MHz; 0 = 1.791 S/m; €, = 39.17,;
p = 1000 kg/m®

Phantom section: Right Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.38, 4.38, 4.38); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1560; Type: SAM; Serial: 1560

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Head-Section Right HSL WI-FI/WI-FI tilt H/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.363 W/kg

Head-Section Right HSL WI-FI/WI-FI tilt H/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 13.318 V/m; Power Drift = -0.08 dB

Peak SAR (extrapolated) = 0.812 W/kg

SAR(1 g) = 0.344 W/kg; SAR(10 g) = 0.158 W/kg

Maximum value of SAR (measured) = 0.383 W/kg

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 0.363 W/kg = -4.40 dBW/kg
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T State Radiomororing_canisr Testing Conter FCC ID: RAD474
ESAR NP R

FLAT Towards phantom 2412 MHz

Communication System: UID 0, Wi-Fi 2450 (0); Frequency: 2412 MHz

Medium parameters used (interpolated): f = 2412 MHz; 0 = 1.919 S/m; ¢, = 51.714;
p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.07, 4.07, 4.07); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1560; Type: SAM; Serial: 1560

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL WI-FI TP/WI-FI TP L/Area Scan (8x12x1): Measurement
grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0837 W/kg

Flat-Section MSL WI-FI TP/WI-FI TP L/Zoom Scan (7x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 4.487 V/m; Power Drift = 0.20 dB

Peak SAR (extrapolated) = 0.162 W/kg

SAR(1 g) = 0.081 W/kg; SAR(10 g) = 0.043 W/kg

Maximum value of SAR (measured) = 0.0876 W/kg

-4.82

-9.64

-14.45

-19.27

-24.09

0 dB = 0.0837 W/kg = -10.77 dBW/kg
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T State Radiomororing_canisr Testing Conter FCC ID: RAD474
ESAR NP R

FLAT Towards phantom 2437MHz

Communication System: UID 0, Wi-Fi 2450 (0); Frequency: 2437 MHz

Medium parameters used (interpolated): f = 2437 MHz; 0 = 1.955 S/m; ¢, = 52.085;
p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.07, 4.07, 4.07); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1560; Type: SAM; Serial: 1560

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL WI-FI TP/WI-FI TP M/Area Scan

(8x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.122 W/kg

Flat-Section MSL WI-FI TP/WI-FI TP M/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 4.803 V/m; Power Drift = 0.14 dB

Peak SAR (extrapolated) = 0.242 W/kg

SAR(1 g) = 0.119 W/kg; SAR(10 g) = 0.062 W/kg

Maximum value of SAR (measured) = 0.128 W/kg

-4.03

-8.05

-12.08

-16.11

-20.13

0 dB =0.122 W/kg = -9.15 dBW/kg

The State Radio_monitoring_center Testing Center (SRTC) Page number: 147 of 216
Tel: 86-10-68009202 68009203

Fax: 86-10-68009195 68009205 Copyright © SRTC




(=
SR | ‘ : No.: SRTC2014-H024-E0013

T State Radiomororing_canisr Testing Conter FCC ID: RAD474
ESAR NP R

FLAT Towards phantom 2462 MHz

Communication System: UID 0, Wi-Fi 2450 (0); Frequency: 2462 MHz

Medium parameters used (interpolated): f = 2462 MHz; 0 = 1.968 S/m; €, = 51.852;
p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.07, 4.07, 4.07); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = -3.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1560; Type: SAM; Serial: 1560

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL WI-FI TP/WI-FI TP H/Area Scan

(8x12x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.153 W/kg

Flat-Section MSL WI-FI TP/WI-FI TP H/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 5.934 V/m; Power Drift =-0.01 dB

Peak SAR (extrapolated) = 0.297 W/kg

SAR(1 g) = 0.144 W/kg; SAR(10 g) = 0.076 W/kg

-1.67

-1.35

-11.02

-14.70

-18.37

0 dB =0.153 W/kg = -8.15 dBW/kg
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T State Radiomororing_canisr Testing Conter FCC ID: RAD474
ESAR NP R

FLAT Towards ground 2412MHz

Communication System: UID 0, Wi-Fi 2450 (0); Frequency: 2412 MHz

Medium parameters used (interpolated): f = 2412 MHz; 0 = 1.919 S/m; €, = 51.714;
p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.07, 4.07, 4.07); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1560; Type: SAM; Serial: 1560

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSLWI-FI TG/WIF TG L/Area Scan (10x7x1): Measurement
grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.176 W/kg

Flat-Section MSLWI-FI TG/WIF TG L/Zoom Scan (7x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 2.358 V/m; Power Drift = 0.15 dB

Peak SAR (extrapolated) = 0.424 W/kg

SAR(1 g) = 0.180 W/kg; SAR(10 g) = 0.084 W/kg

Maximum value of SAR (measured) = 0.197 W/kg

-10.00

-20.00

-30.00

-40.00

-50.00

0dB =0.176 W/kg = -7.54 dBW/kg
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T State Radiomororing_canisr Testing Conter FCC ID: RAD474
ESAR NP R

FLAT Towards ground 2437MHz

Communication System: UID 0, Wi-Fi 2450 (0); Frequency: 2437 MHz

Medium parameters used (interpolated): f = 2437 MHz; 0 = 1.955 S/m; ¢, = 52.085;
p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.07, 4.07, 4.07); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1560; Type: SAM; Serial: 1560

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSLWI-FI TG/WIF TG M/Area Scan (8x12x1): Measurement
grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.295 W/kg

Flat-Section MSLWI-FI TG/WIF TG M/Zoom Scan (7x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 2.926 V/m; Power Drift = -0.05 dB

Peak SAR (extrapolated) = 0.607 W/kg

SAR(1 g) = 0.254 W/kg; SAR(10 g) = 0.119 W/kg

Maximum value of SAR (measured) = 0.274 W/kg

-5.b6

-11.1

-16.67

-22.23

21.79

0 dB = 0.295 W/kg = -5.31 dBW/kg
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T State Radiomororing_canisr Testing Conter FCC ID: RAD474
ESAR NP R

FLAT Towards ground 2462MHz

Communication System: UID 0, Wi-Fi 2450 (0); Frequency: 2462 MHz

Medium parameters used (interpolated): f = 2462 MHz; 0 = 1.968 S/m; €, = 51.852;
p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.07, 4.07, 4.07); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1560; Type: SAM; Serial: 1560

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSLWI-FI TG/WIF TG H/Area Scan (8x12x1): Measurement
grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.362 W/kg

Flat-Section MSLWI-FI TG/WIF TG H/Zoom Scan (7x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 3.862 V/m; Power Drift =-0.10 dB

Peak SAR (extrapolated) = 0.763 W/kg

SAR(1 g) = 0.311 W/kg; SAR(10 g) = 0.145 W/kg

Maximum value of SAR (measured) = 0.335 W/kg

-5.25

-10.50

-15.75

-21.01

-26.26

0 dB = 0.362 W/kg = -4.41 dBW/kg
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The State Radio_mortaring_centsr Testiog Conter FCC ID: RAD474
ERFEBEN PO

FLAT Edge1 2412MHz

Communication System: UID 0, Wi-Fi 2450 (0); Frequency: 2412 MHz

Medium parameters used (interpolated): f = 2412 MHz; 0 = 1.919 S/m; ¢, = 51.714;
p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.07, 4.07, 4.07); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1560; Type: SAM; Serial: 1560

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL WI-FI edge 1/WI-FI TP L/Area Scan

(7x10x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.160 W/kg

Flat-Section MSL WI-FI edge 1/WI-FI TP L/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 7.362 V/m; Power Drift = 0.06 dB

Peak SAR (extrapolated) = 0.425 W/kg

SAR(1 g) = 0.193 W/kg; SAR(10 g) = 0.091 W/kg

Maximum value of SAR (measured) = 0.215 W/kg

-4.11

-8.23

-12.34

-16.45

-20.57

0 dB =0.160 W/kg = -7.96 dBW/kg
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The State Radio_mortaring_centsr Testiog Conter FCC ID: RAD474
ERFEBEN PO

FLAT Edge1 2437 MHz

Communication System: UID 0, Wi-Fi 2450 (0); Frequency: 2437 MHz

Medium parameters used (interpolated): f = 2437 MHz; 0 = 1.955 S/m; ¢, = 52.085;
p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.07, 4.07, 4.07); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1560; Type: SAM; Serial: 1560

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL WI-FI edge 1/WI-FI TP M/Area Scan

(7x10x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.173 W/kg

Flat-Section MSL WI-FI edge 1/WI-FI TP M/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 7.904 V/m; Power Drift =-0.11 dB

Peak SAR (extrapolated) = 0.433 W/kg

SAR(1 g) = 0.194 W/kg; SAR(10 g) = 0.092 W/kg

Maximum value of SAR (measured) = 0.216 W/kg

-4.05

8.1

-12.16

-16.22

-20.27

0dB =0.173 W/kg = -7.62 dBW/kg
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The State Radio_mortaring_centsr Testiog Conter FCC ID: RAD474
ERFEBEN PO

FLAT Edge1 2462 MHz

Communication System: UID 0, Wi-Fi 2450 (0); Frequency: 2462 MHz

Medium parameters used (interpolated): f = 2462 MHz; 0 = 1.968 S/m; €, = 51.852;
p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.07, 4.07, 4.07); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1560; Type: SAM; Serial: 1560

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL WI-FI edge 1/WI-FI TP H/Area Scan

(7x10x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.159 W/kg

Flat-Section MSL WI-FI edge 1/WI-FI TP H/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 7.708 V/m; Power Drift =-0.10 dB

Peak SAR (extrapolated) = 0.403 W/kg

SAR(1 g) = 0.181 W/kg; SAR(10 g) = 0.084 W/kg

Maximum value of SAR (measured) = 0.202 W/kg

-1.88

-1.78

-11.68

-15.57

-19.46

0 dB = 0.159 W/kg = -7.99 dBW/kg
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T State Radiomororing_canisr Testing Conter FCC ID: RAD474
ESAR NP R

FLAT Edge3 2412 MHz

Communication System: UID 0, Wi-Fi 2450 (0); Frequency: 2412 MHz

Medium parameters used (interpolated): f = 2412 MHz; 0 = 1.919 S/m; ¢, = 51.714;
p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.07, 4.07, 4.07); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1560; Type: SAM; Serial: 1560

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL WI-FI edge 3/WI-FI TP L/Area Scan

(5x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0315 W/kg

Flat-Section MSL WI-FI edge 3/WI-FI TP L/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 3.832 V/m; Power Drift = 0.18 dB

Peak SAR (extrapolated) = 0.0610 W/kg

SAR(1 g) = 0.030 W/kg; SAR(10 g) = 0.016 W/kg

Maximum value of SAR (measured) = 0.0328 W/kg

-2.40

-5.80

-8.70

-11.59

-14.49

0 dB =0.0315 W/kg = -15.02 dBW/kg
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T State Radiomororing_canisr Testing Conter FCC ID: RAD474
ESAR NP R

FLAT Edge3 2437 MHz

Communication System: UID 0, Wi-Fi 2450 (0); Frequency: 2437 MHz

Medium parameters used (interpolated): f = 2437 MHz; 0 = 1.955 S/m; ¢, = 52.085;
p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.07, 4.07, 4.07); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1560; Type: SAM; Serial: 1560

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL WI-FI edge 3/WI-FI TP M/Area Scan

(5x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0131 W/kg

Flat-Section MSL WI-FI edge 3/WI-FI TP M/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 2.433 V/m; Power Drift =-0.10 dB

Peak SAR (extrapolated) = 0.0280 W/kg

SAR(1 g) = 0.013 W/kg; SAR(10 g) = 0.00637 W/kg

Maximum value of SAR (measured) = 0.0142 W/kg

-1.44

-6.87

-10.31

-13.75

-17.18

0 dB =0.0131 W/kg = -18.84 dBW/kg
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ESAR NP R

FLAT Edge3 2462 MHz

Communication System: UID 0, Wi-Fi 2450 (0); Frequency: 2462 MHz

Medium parameters used (interpolated): f = 2462 MHz; 0 = 1.968 S/m; €, = 51.852;
p = 1000 kg/m®

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE1528-2003)

DASY Configuration:

Probe: ES3DV3 - SN3127; ConvF(4.07, 4.07, 4.07); Calibrated: 8/21/2013;
Sensor-Surface: 4mm (Mechanical Surface Detection), z = 2.0, 32.0
Electronics: DAE4 Sn546; Calibrated: 8/13/2013

Phantom: SAM 1560; Type: SAM; Serial: 1560

DASY52 52.8.7(1137); SEMCAD X 14.6.10(7164)

Flat-Section MSL WI-FI edge 3/WI-FI TP H/Area Scan

(5x13x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.0542 W/kg

Flat-Section MSL WI-FI edge 3/WI-FI TP H/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 5.052 V/m; Power Drift = -0.05 dB

Peak SAR (extrapolated) = 0.103 W/kg

SAR(1 g) = 0.051 W/kg; SAR(10 g) = 0.028 W/kg

Maximum value of SAR (measured) = 0.0555 W/kg

-2.40

-5.81

-8.71

-11.62

-14.52

0 dB = 0.0542 W/kg = -12.66 dBW/kg
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APPENDIX C:
REPORT(S)

RELEVANT PAGES FROM PROBE CALIBRATION

ES3DV3 - SN:3127

Calibration Laboratory of P AT &zt Kaifbet

Schimid & Parner : w:l 2 Servics sdisss ('Shebannags
Englneering AG e s Sorvatio svinosm i Sratrs

Zoughaussirases 43, 3004 Zarich, Switearland ?ic\_rﬁ}} Swiss Cafibration Servico

Arrpding Ty 1B Sweas Aciredilalion Senes (SA5]
The Swlss Accreditaion Servios ks ona of the signaioeios bo e E&

MumLataral Ags Tar B

SRTC (PTT)

Climert

Accreditation ®o.: SCS 108

of callbsrwiaon coriifoeiss

Coriifess we: ES3-3127_Augt3

[CALIBRATION CERTIFICATE

Ry

Calbwahon prossdiels)

Catbreton date

ES30VE- SNG12T.

QA CAL-0H.v0, QA CAL-12.48, GA CAL-23.v5, QA GAL-25.v6

Calbsration protedures fior dodimatric E-ald

August 21, 2013

| Cattsrstion Equipemnent used (METE cribesi for oo bl

probes

Thin o bbratinn cenficshs docanents (he iscostdiy fa natanal sksndand o, whech raaloe e physicsl unts of messcraments | St
Ttee measrsments ond the waoeriaintes with ponfitesos protabiily aro-giam o tho ileeing pages and sre oart af S corifcs

| Mt cliorziicns harve been comdacied e closed eborony fechity: emdcnment iemperatore (22 2 370 and Pumidy < T0%.

Cerificee Mo: EELS12T_Awg13

Prvrary Sl T "G Coace fCarAnma b | | Scheauen Calivasen

Porwe: meter E44100 | GBAeadata | Db 10 M0 21701 T5E) JApraa

P ppree £44 12 | Mva v | St 13 e 217-0173%) At

Hsbsrerce 3 08 Sfisnusion Shi: S50 () D-Ape-13 o F1T-00 75T Apr- T

Fradesancn 3 @5 Alsauais | She ST {20x fi-Bew =13 o, 21TIRTES) -t

Rslermnos 30 88 Adlsoustor | BN 85138 {500] | Ol [ 3700 T8 | Ape.ra

Falgrenis Probe ER30VE G303 | 2&-Dec-12 o, EES-3013 Dectd) | D13

_OEd | Bk = | 3-dere 3 Mo DAFLSED danid) | dan-14

Secontory Saadards o Cneck Dt {n nouse _| Sichedued Check

_HF guemtito HIP DOIDC _UBIBERID) 700 | i B0 5% iy gk hpr- 1) LI oo ghaats Apr 13

Metwork Angiyzer P BPS3E | LRSITISOLES 1 E-0ci-07 fn houser check Ool-13) i Posgss chaot: Chi-139

‘-ﬂ-"'-r = et i Fapratiaa
Calbwaiat] by Jutne iamtan Latusmtoy Tarmrdias e F' L;.'_,__
|

Asgroid Dy Kana Poknag. Techacal hanagss /m
et Bunguet 31 2013
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Calibration Laboratery of T B oot i I i it

Schmid & Partner % g Bervion sariane #lkatintriags
Engineering AG Barviio svigsen 8 laraiure

z-ugngumu. 8004 Zusich, Switzertand ,’%"* 8 Swiss Calioration Service

Musredied by (e Swmp Becreiialion Senams (345) ancrediason Mo.: SC5 108

This Swiis Assrednation Servos b ane o the signstones i ke LA

Mulsdataral Agr for the recogrition of calibratan cortifeates

Glossary:

TSL fissue shmutating lgud

HORM:. Y2 Esangithily in free space

Cormwef sanafhaty in TSL A NORMay.2

pce dliods CoMpreasion point

CF craet factor {1iduty_cycle) of tha RF signal

ABCD modilabicn dependent |insarizaton paramatan

Polarization o o rofation sround probe Bxis

Polarization & A rotation arownd an axis thal & i he plane normal fo probe asis (at measurement cantes),

e, & =0 & normal o probe S

Calibration is Performed According to the Following Standards:

a} |EEE Swd 1828-2003, "IEEE Recommended Praciice for Delarminang the Peak Spatal-Avaraged Specilic
Absorption Rate (SAR] in the Hurman Head from Wireless Communications Devices: Maasuremsant
Tachaigquas™, Decamber 2003

b |EC B2200-1, “Procedurs bo measure the Specilic Absarplion Rate (SAR) for rand-hatd devicas usad in close
procimy 1o the ear [fraquency range of 300 M-z to 3 GHr)", Febreary 2005

Methods Applied and Interpretation of Paramaters:

o MNORMy ;- Assessad for E-fek) polacization & = 0 {f < 900 MHz in TEM-ceif. f > 1800 MHz; R22 wamaguide).
NORMK,y, = are only intermedals values, |.e., e uncertsinties of NORM y.z doas not affect the E'Hnkd
uncaramly inside TSL {see below CorviF)

o NORMTE, vz = NORMey. 2 * froguency_response (pea Froguency Respooss Chir). Thm ineanzation s
implemanted @ DASY4 software versions later than £ 2. The uncertainty of e frequency responss i3 incleded
in the stated uncertainty of ConmF,

s DCPryz DCP ane memencal linsanzation paramaters assessad based on the data of power swesp with CW
signal [ uncertsmy reguened). DOP @oss not depend on frequency nor media

o FAR PAR is e Penk o Avorsge Ratio that s nol calibrated but detarmaned Based ah he mignal
chamcierislics

o Axwa By 2 Cuy e Oxpn VR yr: A, B C. D are memericel Bnearization paramebers assessed based on
the diodn of power swaep for specific modilaton aignal, The parametens do not depend on frequency nor
meda. VR is the maximum calibration range expressed in EMS voitage acnoss the dicde

o Con® and Soundary Effect Pararmedes: Assesiad in fat phantom ueing E-fisdd (or Temparature Transfes
Standard for f = 800 MHz) and Inside wiviguide wsing analiylical feld distibutions based on poses
rmagswraments for {> 800 MHz, Tho same sehups are ussd for essessment of the parameters applied for
Baunidary eompoananbon (aipha, depth) of which typikial uncerainty values are ghan. Thess paramelars am
used m DASY4 softeare o improve probe aceuracy close io the boundary. The sensdhly in TSL cofresponds
o NOWRMe, bz~ ConvE whorphy the uncertanty cormesgands 1o that givan fior ConvF. A frequency dependent
Conw is uned in DASY wersion 4.4 and highss which allows axtending the vabdity Irem & 50 MHz 1o = 100
Mz

=  Sphescal isciropy (30 deviation from isoimpyl: in @ fiokd of low gradients reaiized wsing a flat phanbom
axposed by & paich antenms,

= Sonsor Offset The sensor offzel corfesponds to the offset of virual measurement center from the probe B
(on probo axis). Mo tolaranos ragquiced,

Cersficute Moc ES3-0127 Aupld Page 2 of 1
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The State Radio_monftoring center Testing Canter FCC ID: RAD474
ERFEBEN PO
ESIOVE — BR-352T Mgt 21, 2043

Probe ES3DV3

SN:3127

Manufactured: July 11, 2006
Calibrated: August 21, 2013

Calibrated for DASY/EASY Systems

(Mote: non-comgsstide with DASY2 systarml)

Cortfcsls Mo ES3-3127_Aug13 Page Jof 11
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ESAR NP R
ES30 3~ SN-312T Augezst 24, 3013

DASY/EASY - Parameters of Probe: ES3DV3 - SN:3127

Basic Calibration Paramaters
Senaor K Sensor ¥ Bonsor £ Ui (2§
Mo (i) 1.30 .27 122 101 % |
DR [mi)” 008 95,1 1007
Modulation Callbration Paramaters
iﬁ Communication Systesn Marms Y B © ] VR E Unat
a8 dBvuY L il fe=2) |
] oW x ] .0 1.4 pan B85 | 31E%
Y i 0.0 10 1648
F 0.0 0.0 1.0 150.8 |
B0nE- iR Wi 24 [ x VT A 04 ¥ b [FIR 0.7 %
CAA i |
1 7085 AR 158 1248 |
z 3B T 0.3 “A280 | |
10032 [EEE BIZ 151 Blustondh (GFSH,. DHE) x| 1663 9.3 225 | niE G SRS |
LCAR | |
¥ | amas 49,5 a7 | frrE |
] Fl G0E | Hes | |
o100 LTE-F D0 {SCADMWA, 100% RE, 20 x b7e Y3 303 | B8 W22 | 2% 1
L by, CFSK) |
¥ 571 8.4 0.4 1471 1
TR TSR 1 I . [ T BT 1400 !
| 10108- LTE-FDD (SC-FDMA, 100% RB. 10 x BT 03 EYT Wy | HaA% |
CAB AfHF, QPEK} = P | |
¥ (X 8.2 a0 3.0 1
z 662 880 0.3 | 7S l
To154- LTE-FDD (SC-FOMA, 50 RB, 10 MMz, | X B33 B7.5 0.0 575 WA | HZR |
CAB QPEK) lleee] s
¥ £36 ET & ol TEA
1z | Bze BT 188 T |
TAOIBE- | LTE-FOLS [S-E L MA, 1 B, 20 MHE, x 513 6.8 15,8 Bf3 | TIeF | =P |
CAB o)
14 Sa0 BE.T 189 1IET
f B8 BALE 198 1169 |
10175 LTE-FOD [SC-FOMA, 1 RE, 10 MHZ. x B 18 B7.1 1.0 572 Hrs | £1:2% |
| CAR QFS) »
¥ 542 K] 0.0 1
F 3 BT 18,7 €D | ]
I TGZer- | LIE-FDD [SL-FLMA, 0o B, 20 MHz, | x B 1) 02 BB 1302 1.2 %
Y 670 ] 5 RELE
2 A0 [T 0.3 LEFE]

Tha rarma:l uncerainty of measuremant is stated as the standard uncerlainly of measurament
multiplied by the coverage factor k=2, which for & normal distributlon correzponds to a coverags

probability of approximately 85%.
% Ty urwiaiines of Norm3CY.E do nat s%ect Iha 7 Amid wrenitmety inslde THL (e Pages & & &)
.b-'- wrum;dmnglh.nlmu P'm:I'|J|'.ll|'|llr:m'.|r. = apphymg il distribation and s 1 o e gt o Tl
(LR LY
Certificals Mo ESS-J127T_Adg13 Paps 4 of 19
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The State Radio_monftoring center Testing Canter FCC ID: RAD474
ERF LR O
ESION3= SN31ZT Aogrst 29, 30X

DASY/EASY - Parameters of Probe: ES3DV3 - SN:3127

Calibration Parameter Determined in Head Tissue Simulating Media

____ 2 Rulstive | Conductivity H e Depih | Une.
 {MHz) Permittivity” | [Sim) | ComFX | ComF¥ | ComFZ | Alphn | {mm) | (=3) |
a50 | 435 | 0.87 B.62 .62 B2 oz 202 S
i | 19 | oeg | ez 022 | &z2 |l osn | 115 | s1i0% |
__Boo | 415 1 087 | SEF 587 | 587 | 02 | 213 | +120% |
1810 200 1.40 501 ol | s o =120 %
2000 | 400 | 140 2| 40G | 486 | 488 | 050 136 | =120%
S4ED) 4.2 1.80 438 438 438 OED | 154 | +120%
2600 30 4.0 421 4 4.2 080 | 128 =120% |

¥ Ermquaniy weldity of + 10 SiHr only sppies for DASY wd 4 wnd migher (e Page 7], alke § i msinicied iz 3+ 50 Mtz Tre oncesssmy bs e 5D
of e ConaT uroeriainty al cafitrnion fregusncy oo e uncirtanfy B 1he Pdcabed Mecuenty band.

" &1 SequnncEn Baiosy 3 CTHEE b valdEy of lHius aaremeers (853 o) SaN be rlsand i 8 107 § Ik commpenamion Iore b sppled
measged SAN weloss, Al Irsquentcies sbove 3 GHe Bhevalitily of fsus pansmeder (; &5 o | & ealioses 1o ¢ 8% The uncermety = the RES of
e Conwf urcessinty for indicated fanget Sesus parmmeaiery

Cartifioals Mo ES-3137_sug!l Fago 5 of 11
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The State Radio_monftoring center Testing Canter FCC ID: RAD474
ERF LR O
ESM I SM-3127 Manpust 21, 203

DASY/EASY - Parameters of Probe: ES3DV3 - SN:3127

Calibration Parameter Determined in Body Tissue Simulating Media

fMHz) * F.-I::In.:uu::-_.-‘ cml;.-u, ConvEX | CowF¥ | ComFE 2 | Alpha ?:%T .rllhl?}
450 T 064 .84 .64 . B 011 1760 £13.4 %
750 5.5 .98 5482 B2 5.BZ 033 V.86 +120% |
G0 | E50 05 5.70 E7D ETD 057 138 £ 12.0 %
wio | saa 152 | wmy | @@t | 4@ | ose | sy | sizow |
| 2o | =33 g | wst | asr | asr | ome | 1 | siz0n
2450 527 108 | aor | anr | apr | neo | 143 | si20m
2600 |  E2s 216 | ase | age | 3pe | oso | osa | s120%

F recuaancy wnldiy of @ 100 MME oy aaplies for CUEY wi i and higher fao0 Page T). sies i 5 redtscses 0 4 50 W, The wrassininty is s /RS
o CownaF LTy ol ciessan ey Snd e sresnsinty for S indeaind regusnoy band
¥ AL frscuencs below 5 Gz, the waliciy of Sseos prnmetsss (kS ) e b ol s = 10% i iguid compensaten fomds & apphed o
Trsssaid SAR vlod. O secing sbive 3 GHz, the valdlly of lesue coramisters & and o) g resscied 1o & 55 The uncafmmdly & he RSE of
P Caeell urcnifdbaty i rclcsied targe? 154 paiamaters

Cariihcsbs MNo: ESE-3127_ Auwsgid Paga ol 11
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Tha St Radic, meriorng_canter Testing Canter FCC ID: RAD474
ESAR NP R
ES30DVi- Sa3ie7 A 24, 210

Frequency Response of E-Field
(TEM-Call:ifi110 EXX, Wavaguida: R22)

Freque ncy responss (normalizsd)

oG
3,,5 i Pt e e e s i
f [Mkiz]
TEM R
Uncertainty of Frequency Response of E-febd: £ 6.3% (k=2)
Cearifficite Mo ESR01 27 _Augil Page T ol 11
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No.: SRTC2014-H024-E0013
FCC ID: RAD474
ERFEBEN PO
ES30VI- 537 Bt 4k
Receiving Pattern (¢), 8 = 0°
=600 MHz TEM f=1800 MHz.R22
v | 5 = — T P— i il
a |
an i y
el ST LT =1
Uncerteinty of Axial lsotropy Assessment: I 0.5% (k=3Z)
Canficabn Mee ES3-3127_Aug1l Page 8 of 11
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The State Radio_mortaring_centsr Testiog Conter FCC ID: RAD474
ERFEBEN PO

ESI0V3- h:32T Aasgpasl 29, 0I5

Dynamic Range f(SARcaqd)

(TEM cell , f= 200 MHz)

.
10 .
e |
P &
5
o |
= L
] ! |
u "
- *
= .
10 i
10
16 10 1 10
SAR [mWiemX)
*] LY
=t s prpermasten o peTmated
&
=
. ‘I-..-..+..|!-:—-.-r11-._++_..l
L
T 134 1+ 1pe
SAR [miWiam]
. L 1
POl OO DETEENTED [SHe[HE et e
Unceralnty of Linearity Asseaament: £ 0.6% (k=d}
Cernficwie Mo ES3-5127_Augid Fage 9o 11
The State Radio_monitoring_center Testing Center (SRTC) Page number: 166 of 216

Tel: 86-10-68009202 68009203
Fax: 86-10-68009195 68009205 Copyright © SRTC



8
SIQ I t : No.: SRTC2014-H024-E0013

ERTAR SRR G
ESIDVI— SHCZT At 21, 2013
Conversion Factor Assessment
1= 800 MH= WGLS RS {H_comd) = 1810 MiHz WELE (H_can)

- EY '] m I

. 1
- Frss—. [r===*4 T

Deviation from Isotropy in Liquid
Error (, 8), f = 200 MHz

48 -8 08 04 67 00 02 04 08 08 1D
Uncertsinty of Spharical Isotropy Assessment: £ 2.6% (k=2)

Camfcats My ES3-1127_Aug1l Page 10 af 11
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The State Radio_monftoring center Testing Canter FCC ID: RAD474
ESAR NP R
ES30WE- ST Ausgusl-27, B3

DASY/EASY - Parameters of Probe: ES3DV3 - SN:3127

Other Probe Parameters

Sersor Arfangemant || Triarigukas
‘Conniecior Angee (] [ 260 |
Machnmcnl Surinos Detechion Mods o arablod |
" Optcel Sunsce Deteclon Mode desabind
Probe Oearall Langlh = I —— _‘.l-n'- ram |
| Probe Body Deamnater A |
[ Tip Longint | 90 e |
[Tip Dameter 4 mm
Probe Tip o Senpor X Calibration Pobnd | 2 mm |
Probe Tip o Sensor ¥ Galibrabor Pom — Zmm |
.I-.'-'nu:-:'l‘ip [ Sanior T Callbration Podn I .ZIrrl.n';"
Recommended Measuremant Distancs from Swurtans 3 mm
CariSrals Mo EE3-3127_Ang1l Fags 11 o1 11
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EX3DV4 — SN:3708

Calibration Laboratory of
Schmid & Parmaf

Engineanni e

Acirdiini by the Swiss Aersdisson Servioe FEAR) aeersgitation ot BCS 108
The Swins Accreditation Service i ane of the sgnatere 1o mhe EA
Wbl steral Sarapmeent foo the iscogaiion of celibrstn cenhoses

Tivis ol Evilisn ceroRin GCUM AN ThE raonatdHy ¥ AECA silangs, WP reahas P phy . of CELH

Thip 1 and tha et b ELEAEuPy S ghven 0% 1 TECWAR Pedae @04 B08 DO OF e cennco,

AL Calbruixhe Nawn Dean conducisid in i mohed y haciey o wemperhers (33 1 4170 and humidiy = 70

Cannaton Uopepmend used (MATE pnesl e calgysee

Frmnary Siaraeis i Colpwe Costewnrio) | SoreoseoCathreon
P st £ 113 | oBirziianta D w13 Moy 31101133 Ape1d
P iimpie TA4108 LA LRl v Gl 13 {He D172} L}

[Fintnrere 3 b Ansevast | SN 5004 () _ Dlags.t3 (b 217 81137) Age:4
Pltorence ) ol Anwnusinl | N, 86377 () QlAgt 13 (i TG Ape

| Figtaontisn 30 aB Annyusie | SH SATH (00 B Ags-1) i ITTOTI) gt
Fls o Proks EEHADNG L Lk ] 2D 1T [P ER3-3015 Decid Dac-13
DA N B S 1 (0. DALS-S80. fep1d) Sap-14

Seprerdady Fandatm e Crem Dt {1 hoebet Bh ‘-'xk m
RE gunerse: 149 8480 US3E4 P00 & darg 9 [ Iememd chch Ao £1) in house chmck -
Mﬂﬁh Anatyzar HIF-IFGSE LI IT R0 1Ot {H’IH!MCHJ}'I irr e ek Ot b4

F B -r-u - I ]

Caltwated by

Appraed Ty

Tha cak m#mﬂummﬂuu“ﬂmdmm.
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ESAR NP R

Calibration Laboratory of

Wl Schwaizerischar Kalibrmrdi
Schmid & Pariner St g Servics suliss d'etalannage
Enginaering AG s > Sarvitio suleser o mrahara
mﬁnw‘ﬂlmmm ""':,-5}7 S gutes Callbration Service
Ao Uy tre Swes Aocrodiation Servics [SRE) Aceraditanon No.. SCS 108
Tha Swias Accradration Servios is pre of the sgastonies @ e EA
Phiatarnl Agresmen far 196 FEcOgrnom of celibrton Certfictes
Glossary.
TEL ligsie simulatng liguid
NORMx YT senstivity in frés space
ComvF sensirely n TSL | NDRAy.2
OGP ditstda Compression poen
CF orest facior | /duty_cycle) of the RF signad
ABCD modulation dependent Eneanratsdn DarEmMELers
Pedarization o ip POLETCNT Srond P oS S0
Polarizadion 4 3 reAStioN arcund an &xs Tl is in the plane normal bo probe S8 (a1 madsUramETT caiar],
A, =0 nomal o probe Bos
Cannecion Angla inforenation used m DASY sysiom 0 aign probe sarsor X 10 the robat poordinale system

Calibration is Performed According to the Following Standards:

&) |EEE Std 15268-2013, EEE Recommaended Pracico for Dotermining e Fadk Spatlal-Averdged Spaaific
Abaorgtion Rate {SAR) in the Human Head from Wirskess Communications Dwvices: Measuromant
Tasshrigues®, Junme 2013

by IEC B2200-1. “Proceduns (o maasure (e Spocc Absorplon Fsie (SAR) for hand-held devices uasd In cleas
proximy 1o the s (frequency rmge of 300 MHz 10 3 GHz)*, Fubruary 2005

Methods Applied and Interpretation of Parameters:
s NORM: V.2 Asetsed lor E-field polarzation 8 = 0 {f 5 900 MHz m TEM-cell; { = 1800 MMz 22 winvogaskia)]).
NEHEMK v 2 are anly Iedmadiate valuss, Le., the sncerantios of NORMLY.Z doos not affact 1ha E " fald
uncartay inside TSL (see below Comd)

a NORMDE .2 = NORMY.X * Isquancy_rosgonss [Eee Freguancy Hesponse Charl). This lineancalion m
npimanted if DASY4 softwam wemions wior than 4 2. The uncanainty of the froquancy Maponss is includad
i tho stated uncetainty of Comd

s DCPey.r DCP are nienencal ngasization parameterns sssossed Digad on the data of power mweap with CW
wignnl {red UNooramty required), DEP does nod depand on EreCpanGy o media,

s PAR:PAR is the Pesk to Average Rt that s nol calibeated but determingd based an (e wegrial
characierslcs

o Axpr By Cayr Dxps VRope A B C, D are mamarncal linaatizalion paramelers assetsed basad on
her dats of powar iweep for specic modutation ignal The paramoiers do not depand on frequency hor
remdia, WA 18 the maximum calibration rnge edpressed in RMS voltsge acrosa the dioda

s CanvF snd Botndary Effec! Parsmatars: Assessad in fist phantom using E-fedd (or Temperaiuire Transbar
Srandard for | < B00 MHz) snd insida wiveguide using anahtical B=id distributions based on power
easUremens for = 800 Mz, The same setups am wsed for sssessment of the parmameters applied fo
brundary companaation {aipha, depth) of wisch typical uncartainty vilyes &g ghen Thase pararmaters ara
used in DASY4 software bo improve probe accaradcy Close 1o the Doundary. Thes aensivity n T5L corresponds
by NOFhx. .2 * ConvE whecely the uhtarainty corresfonds to that given for ComdE. A frequency depandant
ConvE i used in DASY version 4.4 and higher wihach aliges extendang tha vaticity from = 50 MHz to + 100
BHT

s Sphericsl isofroey (30 dewvistion e Mooyl i o fekd of ow gradients reslized using & fal phantom
exposed by a palch anienna

» -SonsarDFsst The pentor offsel comesponds lo the offsal of vwiuad megsurament canter from the probe lip
{on probe axis), Mo tolerancs reguired

s Commectr Angle The angle e sseessed using the informaton gainad by determining e NORMy (no
uncartainty mpguined).
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Calibrated October 22, 2013

Calibrated for DASY/EASY Systems
bdiibis g . Cidl
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DASY/EASY - Parameters of Probe: EX3DV4 - SN:3708

Baslc Calibration Parameters

Gensor X Sansor T ] Senaor £ [ inc (weZ)
- :
T Norm (Vi [FEF] 0.35 [ [ £10.0%
[ DCR (mv1™ oK i 0 105.1 I
Modulation Calibration Parameters : = 4 ==y
hin T Communication System Name 1 & B c <] Vit | Une
o8 | dBVEY #B my fho=czy
a (=] X e | oo 1.0 GO | iEed | 3%
- Y| o8 00 [ 776
[zl oo 1 o8 [ o | || __
10041 UMTE-FDD (WEDMAS x T 1) TZ1 FiE] EL 1203 | =ot@%
v | : |
= = v 508 | waa | wE N
|z am 0.0 200 I nas ]
WOEZY. | GSMFD0 (TOMA. GMSK) X1 tia | @i | na | 938 | Bl | FIEW
LT | ==y S
¥ | 188 B0 1z F 1
1 = Z| 2%, [E] 145 — | iite -
i | GRS FOD (TOWA Gk THO 23 | % | 2101 | oes | =Zis | 308 | VRE T W
i ¥ 124 [ a8 [ wa | S| TEE
T 3T mes | 31 B I ]
—ooi T EDGEFOD (TOMA, BPER, TRo.1 23] | X | 447 | a8 an | BB3 | Wra | AN
e il Laciounlahionn ol b R T T TN Y — N —
= T = T | &z 767 | 240 ERALL) =
ST RS T W B GTETOPOME | % | be | 878 | ap | 888 | 1134 [ HTH
Cha Tt = BEly Fle ! - .
' Y| ww | esi | @ | LN
3 = | um #R0 | d1.2 | s g
FigET. | COMASODD (1xHTT, RE x| 408 [TF] 3 I 1144 | Ao
M —— .o —— = —
- | ¥ | 3o8 | w40 18 1343 |
— |2 | a08 T4 153 LK) ]
TO0BT- | UMTSF00 (HE0RRA) X | 482 | B89 10y | 08 | 1403 | 08%
L ¥ | a48 | #s3 | 13 Tdga |
] 485 [F X L E] | 1215 S
TtOoaR | LiTS-F DD (HEURA Sultest 5 ' I 480 [TE] 185 300 | VErD | domm
- = Y| aso | es4 | 174 [LEE]

[z as0 [ sea "t | [ JB0E ..
iBanE | COMAI00T (1HEV-D0, R, O) ¥ | &7 53 734 | 278 j201 | 2id %
e ¥ asa | &% WwhE_| 1803

— 2| : 1] a3 0o 1tE.0 —]
i i cerainty of measurement

The reported uncenainty of measuremeanl :sﬂﬂledasme;lmdw:dun
miultiplied by the co 2 facior k=2, which for 3 nomal distribution corresponds to a coverage

probability of approx iy D59

* The uncersiries of Morm X, Y2 0 ot ahiect T £ -Said eroarsmety svde TSL jt Fages. & and ]
s
Mgl [Parirphon pate el Unooarty nol rengaisded
* |earialry i detrmined USg e max devilion rom lrser recitcn apgiyey memegular Gsrusor el & e sed for e dpadon of His
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EX30V4— SH:ATOR Dol 22, 2

DASY/EASY - Parameters of Probe: EX3DV4 - SN:3708

calibration Paramater Determined in Head Tissue Simulating n_m:dm _ .
i e et e T o ok
I f Mz} © F'cFr_ll:n::!i_:‘l.fll_v!';y' | 5 1_5.3_@"'“ | Comf X | ComFY | ComFZ | Aipha | (mmy | (kwd}

goo. | 418 037 a8 a08 508 gza | 120 | ser0d |
1810 40.0 1.40 T.67 787 787 | oEa | z120%
t kL s b 4 = - A - A B S M T

2000 400 1.40 786 | TBE | 786

2450 | 4.8 180 | T | T ) Fa0 | 040 | OTF | =¥20%

B2 36,0 aps | E52 | 532 | ss2 | oap | 180 ) SIREH
i 5300 a6.6 478 | sA7 | sar | BAF | 035 | 180 | %131% |
I &EOD 356 | 4 B | aB8 i 4 g8 | 488 | o440 | 1 B0 | =131%

SO0 5.6 ! 507 | 465 | 468 | 455 | 048 | 180 | 131 % |
| 8800 | 38 3 | 527 4.81 4.81 481 | D4AD | w80 | £131%

sl b DDAKY il & o) Py | haie PG ), i o i puslirecing bo 8 B0 WIS Th LrnsiEsedy m Pl FES5

L ey O R v e R ey A

s (e Y {1 ) ) Gl D A B TP g Geinpeemalion fonmaln is
s

% Ve unCeriminty in T

- i en iy OF DEdum (oW arsahnri (o 0] ) o Pl LT
e i ity 10F sl 1Sl b
T Alphin/Daplty oo doler=ired OIng

= or sl
EILAL ware T M
gk s (ham & 1% [ frecuoncess Dwsiow 3 (HE and betas @ 5% b
Yariintni o e ey

sy e mhinr cor

Ll wE dy dkaee s Dniges Thian Palf [Re probe lia
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DASY/EASY - Parameters of Probe: EX3DV4 - SN:3708

Calibration Parameter Determined in Body Tissue Simulating Media
I | F!ul.u'liv;-_-__f_m_-_l;ﬂ:r T = —1 = | I F DI-FIH‘T | u"'ll'_-'t-
FiMHz}® | Permitivity’ | (Sfm}” | ConvFX | ComEY | ConFZ  Mpha® | (mm) | [k=2)
£l

gon 55.0 1.05 oo | so7 gor | oso | 080 | s120%

1810 | 53.3 1.52 783 | Tee | yee | oaz | 082 | 130K
2000 533 | 152 | T6S 763 | TB3 | 048 | 082 | z1Z0%
‘ 2450 | 527 1.85 742 | T3 | T3 | OF2 OBEE | +130% |
200 48 O ! 5.30 | 440 | 448 | 445 | 045 | 1 80 | £131% |
I 5300 | &0 | Gdz | 433 | 433 | 433 | 045 | 190 | x131%
B&00 I L1 | 565 | 384 | 304 | 384 | DS | 190 | =131
BEO | 485 ! 577 | Ay | Ayy | 30 | 055 | 100 | #131%

HA00 48,2 &.00 .55 435 & 2% | QA .80 = 151 %

¥ B0 Wbl Tl wrssrtaity m e FEE
Fimcpnicty WEbaity of 8 100 MM anly sppdis for AT vl & ared faghas (s Poge 1. siee i i sesinchad fa o 80 Mile The ur fairiy m i F

of trst Conyl uraertisnly @1 LakDiasan ogueny phd e W

el s B igkmeee) & & VPN i Bquidl comngeans:

Balirey 3 Cibd ' b Sormt areviiila gl 0

whows 3 CHHE P vasiiy o N Jeit Sty o @t ) i Seaiacec b @ i sncarainhy i fln RS

Eiad DEFEREI R

e S AL i B e P O ds i T Btandany aifeel alte coPnpan e

1

& [ha ¥ K Vel baney 3 (a4 Bhd aiom 1 S b B babeesr 38 Dl af vy dindes lurges |Hae Pl R probe g
wi e By
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DR TR

o Octabeayr 2T 3043
EXA0VE— SN AT S

Frequency Response of E-Field
(TEM-Cell:ifi110 EXX, Waveguida: R2Z)

nofmaiaed}
i

G

Freguency FESpOT

2 s

Uncertainty of Freguency Responae of E-feld: £ 6.3% (k=d]

Sarifcaie Po; EXF-3T08 Ot
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Ex3Dva- Shidvba

Receiving Pattern (¢), 3 = 0°

=600 MHz TEM f=1800 MHz R22
- L] - -
5 e & 2 . : . | £ 0.9 . |
i) L] s s 4 s -
o -
ol
I Ly

Uncertainty of Axial isotropy Assessmant: £ 0.5% (k=2)

Canificale Mo EX3-3706 'Ot
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EREEBEND P
HIOVE- SMATOR Tetobe Fa
Dynamic Range f(SAReaq)
(TEM cell , f = 900 MHz)
'.4'{ F s e N T T e
'.:l-'. i ormd

Uncerminty of Linearfty Assessmant: £ 0L6% (k=d)

Carfifcatn Mo; EX3-3708 .0 Pag
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Conversion Factor Assessment

=500 MMz, WELS R (H_comF] = 1810 MHEWGLS R22 (H_com#F)

S nima
AL iy
=

=i s @ - = . Ll x
B apemi

" L] * L
- P P F——

Deviation from Isotropy in Liquid
Error (. 8). 1 =900 MHz

A0 08 06 04 H37 02 DT 04 05 08 1.0
Uncertainty of Spharical Isotropy Assessment:  2.68% (k=2)
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EXA0N S~ ShAT0E

Cictobar F2, 304

DASY/EASY - Parameters of Probe: EX3DV4 - SN:3708

Other Proba Parameters
Sensor Arsng et
| Cannectar Angle ("}

Mechanica! Surface Delecho

Wiehe

al Surface Detection Mode

Probe Dverall Lengtn

Probe Body Dhamiatal

Tip Length
| Tigy Casmatiar

Probe Tig 1o Senaor X Calibrabn =
Proba T to Sensor Y Callbration =
Proba Tip o Sensor £ Cadbralion FPoamd
[Er,

caemmianded Measursmiean] DeEtinias I

Trimnguis
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APPENDIX D: RELEVANT PAGES FROM DAE REPORT(S)

DAE4 — SN:546

Syt A Panner Enppressimg S 5 E E a g‘

Zoughduastrasee 53, SO0 Dot Seenemeianed
Phooe +27 48 345 9L Fax +41 44 248 872
infpfingeds Oom, IMIDORwanspoag caif

IMPORTANT NOTICE

USAGE OF THE DAE 4

The DAE undl i 8 delicaie, Mgh pracsion instroment and requnes cameful treatment by e used. Tharg ane no
sarvicestie pars msida the DAE. Special sttanbion shall be ghven bo the Tollowing solnts:

Battery Exchange: The batiery cover of the DAE4 unil |5 gosed usng a screw, ovar bghtening the seraw may
cause the throads nside e DAE 1o wear ot

Shipping of the DAE: Bofore shipping the OAE 1o SPEAG for oalibration, remove the batieries and pack fiw
QAE in an anlislabe Bag. This antiatatic bag shall than be packad into & larger box or cantsingr wihich protects s
DAE from impscts during ransporiation, The peckage shall be marked to Indicale ihat = fagile nEtfument is

nsida.

E-Stop Fallurem Touoh detection may be mslfunclioning dus 10 broken magnets in the E-s10p, Rough handing
of the E-stog may kead Lo damage of these magrels. Toush and collision arrors are often caused by dus and il
scoamisiad (n the Bstop. To pravenst Eatop fadlure, the customes shall aleays micunt the probe 1o 1hs DAS
carefully and Haop the CAE wnil in & non-0usly anvironmant il nol ussd fof IMaESSrmanis

Repalr; Minor rapsirs am parformed & no oxlre oost during the annual calibeation. Howevar, SPEAG rasanes
tha right to chomge b wry repair aspacially I rough unprefessional handling causad tha detoct,

DASY Configuration Files: Since the exact valuns of the DAE npul reskstances, as measuned dufing the

calibration procedune of 8 DAE unit, & not used by (he DASY software, & nomenal valus of 200 KOhm is given
in the comesponding configufation N

rmportam Note:

Warranty and calibration is vold if the DAE unit is disassembled partly or fully by the
Customer.

top assembly is allowed by certified SPEAG personnel only and |s part of the annual

portant Mote:
Never attempl Lo grease or off the E-stop assembly. Cleaning and readjusting of the E-
&
calibration procedurs.

Important Note: =7
To prevent damage of the DAE probe connector pins, use greal care whan installing the
probe to the DAE. Carefully connect the probe with the connector notch orlentod in the
|mating position. Avoid any retational movement of the probe body versus the DAE
while turning the locking nut of the connector. The same care shall be used when
disconnecting the probe from the DAE.

Zohmid & Parner Engiroanasg

TH_BROMOO1SAD DAEA doe 11,42.2009
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Calibration Laboratory of g @ waliri

Schmid & Partner

Enginearing AG
foughausolranas 42, 0004 Turioh, Switzerdand

c farvice sulsse detalonnage
Barvirio svizzans di tarobea
8 gudns Callbration Sarvice

Accreciiesd by IPe Swisa Accradaation Servce [SAS) Ancroditation e SCS 108
The Swigs Aceraditalion Seraos (5 one of the sgrestories: o the EA
Mubtilsternl Agresmorn for the reoognition of calibration certificaias

Client SRTC (PTT) Ceniieass Mo DAES-546_Aug1d
[CALIBRATION CERTIFICATE |
Qe DAE4 - S0 000 D04 BJ - SN 546
Caktraten proceoaeis) QA CAL-0G.v25

Calibration procedure for the dats acquisition slectronics (DAE)

i Calitaagion daks Apgust 13, 2013

Trem cxtiraiion carficane xcrments Tue aosabiity 0 ralbonsd stanlads. wiich e e physcal unis of maesemests (5
The raasiMenants and Fe ancoranSes with canfidence probadifly are giean On tha folioatng pagpes ard ane gan of tha catificalo

Al eallrations have Saan condaried [ the dosed lsboralory feadity: anviremman lempesehee (22 & 3)°C and Pumidey < 705

Calbration Equpment jmed MATE omcal for coibration)

Primary Sl neards | e o Canl Dl (Carpicab He i Sobwduled Catbratian

ey My Typs 3007 | BN DEI0ITE 0T iR 1 27248) Oox-33

Seoondary Stondeetn = G:m:th Dt {in housa] S_ue_l_:l.'-__i_u-d ’Jﬂu_q:_l_.__
| Auby DAE Calbratian Lng BE UWS 053 AL 1001 37-Jan-13 [in house check } In honisa check: Jan-14
Callrmior Bax V2.1 SE UME 008 A& 1002 OF-Jar-11 [ fouss chesk ] b housn eheck: June 14

Faie Funeiian Spnatire
Castratod by Eric Haiied Tt E # =
Sooroved by iy Bpmbok Dreputy Tecnmeea] Managor s Af') :
o #_‘.f,’-;fv-’-;#

jesced: Auogust 13 2503
Tri= caliorason certificats sl nol ber mproouced swcepd in Gl wihoul wrSea appeoval of ihe Rborstony

Carificals Mo DAEL-546_Aupt3 Fage 1 i35
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Calibration Laboratory of ,.;“';';l'l_l-:ﬂ'f:ﬂk Betwslzariseter Kaiibresdione
Schrmid & Parner e Sarvice suisse Oélakonmage
Engineering AG e Sarvizlo avizrero df faratura
Zeughaussirasse 43, #0304 Zunch, Sweteriand g ":\-':"'F Swise Calipration Sarvice
Accrsdted by e Seiis Accrediation Servies (HAS) Actcreanation No: SCS 108

The Swiss Aotrediision Senvice (s ona of the signatories to the EA
Wubtilatnral Agresmenl for e mcognation of cafibration certificates

Glossary

DAE

data acgulsition ebectronics

Connector angle  information uzed in DASY system to align probe sensor X to the robot

coordinate system

Methods Applied and Interpretation of Parameters
+ D Voliage Measurement: Calibration Faclor assessed for use in DASY. system by
comparisan with a calibrated instrument traceable to national standards, The figura givan
corresponds to the full scale range of the volimeter in the respeclive range.

e Conrecior angle; The angle of the connector is assessed measuring the angle
meachanically by a tool inserted. Uncedainty is not required.

+ The foliowing parameters as documented in the Appendix contain technical information as o
result from the performance test and require no uncertainty

DT Voltage Maasuramant | inearity: Verification of fhe Linearity at +10% and -10% of
the nominal calibration voltage. Influence of offsel voltage is inciuded in this
measurement.

Common mode sensitivity; Influence of a positive or negative common mode voltaga on
the differential measuremant,

Charnnel separation: Influence of a voltage on the neighbor channels not subject to an
input voltage.

AD Converier Values with inputs shorted: \alues on the internal AD converter
comesponding fo zem input voltage

Input Offsel Measurement: Output vollage and statistical results over a large number of
zer voltage measurements,

Input Offsel Current; Typical value for Information; Maximum channel inpul offset
current. not considering the inpul resistance.

Input resistance:; Typical value for information: DAE Input resisiance at the connecior,
during intemal auto-zeroing and during measurement,

Low Battery Alarm Voltege: Typical value for information. Below this voliage, & battery
alarm signal is generated.

Power consumpdion: Typical value for information. Supply currents In various oparating
modes,

Cerificals Mol DASH-546_Augtd Fage I of &
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DT Voltage Measuremant

ASD - Corenrtar Raschlion nommenal
High Rangs ILSE BApY, full renge = -100,, 200 mV
Low Range: LGB BNV , full range = +3mV
DASY massuremant paramaberd; Aulo Zenn Tima: 3 sac; Messunng mes: J sec
Calibration Faciose X ! Z
High Rangs

L
405 328 = 0.0T% (k=2) | 404,086 £ 002% (k=2F | 404784 + 0.02% (k=2)

Low Range 3.08780 = 1.50% (k=2)

1.80% (k=) | 307863 & 1.60% (k=)

3.95711 4
Connector Angle
Gonnector Angle to be usad in DASY sysiam
CarElcaa No. DAE4-S46_Augl3 Fage 3of 5

2400°:1°
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Appendix
1. DC Voitage Linearity
High Range Reading (uV} Difference (uV) Error (%)
Channel X * Input 199900.20 -Fa2 000
Channel X * input 15099.70 -1.11 0.
Channel X = Inpart -19885.30 5.53 -0.03
Channel Y * brypuil. 19499555 -1.840 000
Channel ¥ + Input 19908.41 41 0o
Channal ¥ = Impaut -20000.38 Q57 4000
Channel Z = It 199994.28 =348 ) 00
Channel £ + Input 19847 97 -2.83 407
ChannelZ - input 20000.68 .28 000
Low Range Reading {1V} Differance (uV) Error (%)
Channal X + Inpiit 2000.85 -0.08 00
Chanmel X + Input 201,93 004 032
Chanmal X = Input =194.78 0.22 o1
(Channel Y+ Input 2000 76 022 o0
Channel Y + Input 201,38 .03 oo
Channal ¥ = Input AR 43 -0.75 040
[ChatnalZ +input 200070 o0m 002
Channet Z + Input 20028 0,88 DA
Channel I = Imput 00, 76 1,90 0.55
2. Common mode sensitivity
DASY messuremant paramaters: Aulo Zero Time: 3 sec; Messuring tme: 3 cec
Comman mode High Ranpgs Low Ranga
Input Voltage [m) Avorage Reading (V] Average Reading (uV]
Channal X 200 .78 -0.47
- 200 125 .47
Channel ¥ 0 0,34 0032
- 200 087 -1.34
Channal Z 200 -] 1M
- 200 492 - ikl
3. Channel separation
DASY measement pararteters: Alits Zero Tima: 3 sec; Measuring time: 3 sac
inpul Voltape (mV] | Channe! X (sV]) | Channel ¥ (V) Channel T (uV)
Chanrel X 200 = 282 -3_.‘39
Chmniml Y 200 B.8B8 - f.80
Chanmnel £ 200 485 728 -
Certificate Mo DAEA-G48 Aug1d Page £ of 5
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4. AD-Converter Values with inputs shorted

DAEY nwurnrﬂpnluiﬁ@m-_n_&}ﬂ'u_ggp Tirre: 3 sac, Messur (i} L o
High Range {L58) Low Range (LSB)
| Channel X T 18095
| Channel ¥ 16161 15583
Channel T 15807 16438 ]

5. Input Offset Measurement
DASY messuremeant parameters; Aulg Zeso Tima: 3 sec; Measuring tme: 3 sec

Input 1060 —
Avarage (pV) min, Offsat (uV) | max. Offsed (pV) G, tl:::'ﬂm
Channel X 0.58 014 164 0.39 '
i
Channel ¥ 012 500 aTe 038 |
Channe! £ 095 | -1.84 0.10 0,34
6. Input Offset Current
MNominal Ingul circustny offsed curent on a1l channeds: <2608
7. Input Resistance (Typical valuas for information ) :
Zerokng (kKOhm) Measuring (MGhm) |
Channael X 200 200
Channel Y 200 200
Channel Z 200 200
8. Low Batery Alarm Voltage [Tysesl viskes for [nfomsetion)
Typical valuas Alarm Level (VDT)
Supply {+ Veg) 7.8
Supply {- Yec) T8
8. Power Consumption (Tysinl vakss for infosmalion)
| Typical valuss Switched off {mA) | Stand by (mA) | Transmitting (maA})
| Supply (+ Vea) 0.0 o .1d
| Supply (- Vec) 0.0 a P
Cartificate No: DAES-546_Aug13 Pagn.6 of 5
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Schimid & Pannd Engrseing &5 s P ﬂ a E
Toupnauasirassn 43 EOGd Toreh, Swetnsisnd
Phone +81 49 245 8700 Fag 41 44 248 8570
RO B COTY, VDU et v by 10T

IMPORTANT NOTICE

USAGE OF THE DAE 4

The DAE unil is @ delicale, high precixion insnemeni and reguires carofid reatmant oy the user. Thare are no
RATviCRabile pars inkide the DAE  Special atiention shall Bs given 1o The follawing paints

Battery Exchangs: Tha boleny oover of e DAES unil s choaod using & Screw, over Eghianing the scraw may
cayse the ihrands inzice the DAS o waar out

Shipping of the DAE Selore shipping the DAE 1o SPEAG for calibration, remove the batlerles and pack (he
DHAE i gan ainlistatic baf, This eniistatic bag shal thon be packed o a langar box or conlainegs which prolacis the
BAE from impacts during ransponation. The package snad bo marked 10 indicate that a fragile instroment (s
inside,

E-Stop Failurex Touch delection may be malluncioning dus 1o broken magnets n ihe B-alep. Rough handing
af the E-siop may lead to damage of these mapgnots. Touch and collision emmors ane aften cauaad by dust and dirl
mooumuinied in the Esiop. To provent Esiop fllem, e customar shal sdways mounl tha probe o the DAE
carafully ind Keep the DAL wnit 0 8 nof-dusly swironment I nol uséed of measusnenia

Ropalr: Minor repads afa perfosmiol &l fo satia ool dueng 1he annual calibratdn, Howavar, SPEAG raparveR
the right to chame for any repas eapedcatly f rough inprolivasional handiing causad [he dafect

DASY Configuration Files: Since the eubo volusa of e DAE inpul ressiances. sa measuwed during the
caMpration procedum of 8 DAE unit, are nol used by the DASY software. & nominal value of 200 MORM i given
in thes corraspanding aonfiguration fils

Important Nota:
Warranty and calibration Is void if the DAE unit is disassemblod partly or fully by tho
Customar,

Important Note:

Never altempl to greass or oil the E-stop assembly. Cleaning and readjusting of tho E-
stop assembly (s aflowed by certified SPEAG personnel only and is part of the annual
calibration procedure.

Important Mote:

To prevent damage of the DAE probe connoctor pins, use great care whan installing the
probe to the DAE. Carefully connact the probs with the connector noleh ofiented in the
mating position. Avoid any rotational movemant of the probe body versus the DAE
whille turning the locking nut of the connector. The same care shall be used when
disconnecting the probe from the DAE.

Sohwnid & Partner Engineeting

TH_BROAG3TISAD DAES doc 11, 122008
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Calibration Laboratory of P

Schmid & Partner P
Engineening AG

Zoughausstrasse 43, B0 Funch, Switeeciand

Schweiperischer Kalitaar dianat
Sarvics autssa dMalonnage
Servizio swiznero o laralurs
Harms Calibration Service

Acoredited by e Swies Adeitaion Senice (SAS) Accrsciaton Mo: SCS 108

The Bwiss Accroditation Service is one of the sgaetories o e EA
Wiultilateral g ot for the @ ol CifC TS
Clisid SRTC (PTT) Camiticsts ke DAE4-T25 _Oct13
[CALIBRATION CERTIFICATE |
| Cvject DAE4 - SD OD0 D04 BM - SN 725

Castibrabion procatuies) [=T.8 CAL 06 v

Calibration procedune for ihe datis acquisition slecironics (DAE)

[
| Catbrmton soe Celober 16, 2012

T caijirabon polfcakn dooumels e eosslelfy s nalshil Sindadi. ofich Faise e piyucdl uris of measwsmasnia (01
Thei mesapifmmants a0 P EErEIATITE sl COMRSEE [obeliety 36 ghrer 00 T foloveng Gaoes amd ara pgart of M SartScetn

AT cami BraBoms T DI Dochal iy i SOt Whirstory ity srmvoreserd fempeesturs (37 1 31°C and humiclty = 0%

Cafibraticn Loumen uned (MATE oftiosl for oelifratian)

Prmary Siandards LD (=T ] e Fehided Coallliratian |
: Kestriay Mudtimaler Type 2004 BN BATTE 140813 M= 1Y [w iR |
i Beectnlary Standarcs =] ] Cifneci, ik {1 IOl Termhidead Chais .
| At AR Calirahian L BE UWOE (73 AR 05T 07-Jen-10 0n houna Shack | I o check, Jan="14

Calibtator Box W1 | SE UNS D0d AR HDOZF OT-Rane L) Om Bouse GRech | N Naise chock: dan-14d

Wi Fracior Bignaing
Cambraitad by, Drormirigis Saefarn Tech=san &\
|
Aporcvad by Fary Bidarretaish Dty Techoies Maruga

W ﬂ Rl

sl Cclober 16, 2013
| Thia calipration camficate snall not De meprocuces] secepl iy full WOl wmlon apomoal of e BOaralocy

Cartificate Mo DAEA-TZ5_0e113 Page 1ot
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Calibration Laboratory of {gt:\é,;é_-,_. g Seh Kkl

Schmid & Partner o o Sernce suisew ddalonnage
Engineering AG T o Sarvizie sylzzeno di farstura

z-umrﬂmmrga BO04 Zurich. Switcertand '5.5(;_“:«-:"_—;7\‘:}5" S swiss Callbration Service

el )

Peorecitad by i Satss Atcradiation Serace T5AS) Accraditaiion Mo, SCS 108

Tha Swiss Accredidation Serveos l= pne of the sgnataries o Bhe EA

Multilatersl Ag for the recognitisn of cali AT At

Glossary

DAE data acquisition electronics

Connector angle  information used in DASY system to align probe sansor X (o the robol

coordinate system.

Methods Applied and Interpretation of Parameters
s DC Vollage Measurement; Calibration Factor assessed for use in DASY system by
compartson with a calibrated instrument iraceable to national standards. The figure given
corresponds 1o the full scale range of the voltmaler in the respective ranga.

= Connector angla: Tha angle of the connecior is assessad maasuring the angle
mechanically by a lool inserted. Uncenainty ks not required,

= The following parameters as documeanted in the Appendix contain technical iInformation as a
rasult from the performance tes! and requine no uncariainty

OC Vollage Measurement Linearly: Verification of the Linearity a1 +10% and -10% of
the nominal calibration voltage. Influence of offset voltage is included in this
mEasuremant

Common mode sensitivity: Influence of a positivé o négative commaon mode voltags on
tha differential measurement

Channe! ssparation; Influence of a voltage on the neighbor channels not subject o an
input voltage

AD Converter Values with inpuls shorted: Values on the intémal AD convertar
comasponding 10 Zero input vollage

Inprl Offset Measurement: Outpul voltage and stalistical results over a large number of
Zero vollage measuramants.

Input Offset Current: Typical valus for information; Maximum channal input offset
curreént, not considering the inpul resislance.

Inpuit resistance: Typical vaiue for information: DAE input resistance at the connectar,
during internal auto-rering and dunng measurament.

Low Battery Alarm Vollage: Typical value for information. Balow this voltage, a battery
alarm signal is generated

Power consumption: Typica! value for information. Supply currents in various operating
modes

Cartilicate Mo DAES-TEE_Octs Faga 2 of &
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DC Voltage Measurement
AD - Comvernel Resolution nomsnal
High Ranga 1LGE = B !
Low Rangs iL5B = BYnY
DASY measwemant paramebers: Auto Zero Time: 3 s=C

| Calibration Factors X Y
| High Range 404 107 + 0.02% (k=2) | 404 882 : O
| Low Range 383439 1 1.50% [k 3. 90085

Connector Angle

Connactor Angle bo be ussd in DASY Sysiedn

Carficate No: DAES-F25_0ef13 Page 3ol 5
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Appendix
1. DC Voltage Linearity
High Range Reading (1V) Differance (V) Emor (%)
Channel X +Input 199995 65 0.05 0.00
Chanmnel X - IP;; 2000359 375 D02
Chanisel X - Insput. 19007 62 423 302
Channel ¥ + Inpurt 10090453 .48 00
Channel Y * Input 2000273 2.97 0.1
Channel ¥ = Imput 19598 50 354 | -,02
Channel 2 + Input 19990 1 2.1 | 4,00
Channel £ + Inpurt 20002 .40 110 0.0 i
Channal £ - Inpat 20001 28 0.81 000
Low Range Reading (1V) Difterence (uV) Error [%)
Channel X + Input ] 0. Bl 0,03
Ehannel X + Irpust 200 85 047 0.23
Channal X - Input. A8.28 o 0,18
Channal ¥ * Impart 104 B8 oo oot
Channal ¥ * lmpast 19671 0.38 «0.18
Channal ¥ = Ingaut 20080 1.10 0.55
Channat Z & Imprt Vi .34 «0.02
Channel £ * Inpust 201,34 1.21 aEr
| hannel 2 - Irvpuat 200 68 008 048
2. Common mode sensitivity
DASY measuramen] paramelors: Aulo Jero Time: 3 sec: Measuing me 3 sec
Camman mode High Ranga Liows Range
Input Voltege (my) Average Reading [V} Average Roading (uV)
Channel X ] 200 122 a8z
| ) - 200 657 5,07
Channel ¥ 200 020 10.68
200 867 928
Channel Z 200 308 240
- 200 252 2.48
3. Channel separation
DAEYIm_a_Emmt parameiers: Auto Zem Tena: 3 sec. Measuring lme: 3 sec
inpul Voltage (mV) | Channel X (sV) | Channal Y (uv) | Channet Z ()
Chanrel X 200 e -1.54 318
Channel ¥ 200 855 E 038
Channel Z 200 54 ' 4948
Carlificale Mo: DAES-TH_Oct1d Page40i5
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4. AD-Converter Values with inputs shorted

DASY repsimement paramebsn: Auto Zens Time: 3 s, Measuaring Gms: 3 sac

High Range (LSB) Low Range (LSB)
CMﬁMI -:IE. 16953 138388
Channel ¥ 16187 15233
| '-E-1I|3-I 14928

5. Input Offset Measurement
DASY measurement parsmelers Auto Zero Time: 3 see, Mestwing bme: 3 a0
Irapal 0N [ i
Average (u¥) | min Offset (uV) | max. Offset (uV) l "
Channel X ol 028 274 [ nat |
Ehannal ¥ 090 206 058 | 0.53
Chonnel Z R | 555 [ | oA
8. Input Offset Current
Momina inpul circuitry oMeal cormand on @i chanmig. <2514
7. Input Resistance (Typical valus for iformaton) S
Zerobng [kOhin) Maasuring (MOhm)
Channel X || T 200 ’> T a0
‘Channel ¥ l 200 Il 200
Chanie! 2 ] 0 | 0 |

Low Battery Alarm Voltage (Typcsl values for sformation)

Typloal valuas | Adsrrm Level (VDC)
Supply (+ Vee) 7.8
Supply (- Voc) | 1.6

9. Power Consumption {Typcal values for mlotrmabon )

Typleal values
Supply {+ Vec) «0.01 "5

| Switched off (ma) | Stand by (ma)

Transmitting (ma)
*14
a [

-0.01 -8

Supply {- Voo)

Cardificate No: DAE4-725 OS13 FPapa 5ol S

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-68009202 68009203
Fax: 86-10-68009195 68009205

Page number: 191 of 216

Copyright © SRTC



SRTC

The State Radio_monftaring_canter Testing Conter

ERFEBEN PO

No.: SRTC2014-H024-E0013
FCC ID: RAD474

APPENDIX E: RELEVANT PAGES FROM DIPOLE VALIDATION KIT

REPORT(S)

D835V2 — SN:4d023

Calibration Laboratory of
Schmid & Parner
Engineenng AG

Foughasssiranss 43, 8004 Yursch, Switzerinnd

Accradiled by e Swes Acseacitaiom Senvics [SAS)
Thes Buniies Aceraditateon Service is S ol the Skgmasorks to the EA
Mutiilatersl Agresment ior the recognition of calibrstion certifcaiss

SRTC (PTT)

Climnt

Sohweirerischer Kallbrisrdierss
Hervice sutase Fdtaaanage
Barvizio avirzero di raluirn
Hwins Calinration Serecn

Accrediation Mo.: 'SCS 108

Cortficate Mo: DBISV2-4d023_Oct13

CALIBRATION CERTIFICATE

b

DR35SV - SN; 40023

QA CAL-05.v8

Calmratin proceduses|s)

Octobar 22, 2013

Llibralion dala

Thik cakbrabce

M Fiaasiimmaiag a1 P s CHETEE RN SRR L RN eay P R PR A T

All Ealbrasons Ty oo Sotckiciind F 1he Codked IEborElpey InCilly. srsirorrmers armpes aiee |3

Calbration Foupmed med [MAT] criical for calthiationy
: Premivey Siwnianis I ®

P el EPRA-A43 4 GHITLBOTOE

P Bormai HE BERTA F ot by vy u ]
MYALIDUENT T

Prorirnr pirct HP BAETA
Faforarca 20 18 Afterusior i SO a0k D13 (Mo 1

Ol =13 o, 2

Type-N minmaich combrinfen S0 DA TN 1 DECEDT

Flnlmtrion Prabes ERREIWE BN 0t 36 Doc-13 . EX3-3208 Dwctd)
OAEd | wr mn J Mg AT (MG TRAE-L&0_Apri )
Senandary Standards e et Csts (i Panssai -
AF genaor RES SO0 | YRS OBy 00 (o Mo Citwaecs, Oect-13)

Metwnry AradSyrer P D753 | UE3TIRGSaS BA20E YE-Ock-01 fm Poume check Del-13)

terpe B Mooug

| Fore3son
Calibraiesd ey

A pprrasad by alm Poscoac

Tiamttetntal Mamaar

This alition cHetificals shall iot ba ngproducod Exompt i bl sehoys weithen spoesal of Bie Bbambory

Catlificate Mo DEISVE-40083_0Oo13 Page 1t of6

7 8 X" and muracily «

Calibration proceduns for dipole validation kils above 700 MHz

Hicali dagurtanii thi rateabily in Aabcnal asderie. wfah Faakde e (Frpwcel urda nf massuEsmaids |B)

Wl Aodlovilin) papad ared are paft & P EarfCdln

Derwrhibid Calibraton
Det-14
Dot 14
Oet=14
Aprid
1d
Chaaz=13

Ap
Agrr- |4
Schatided Chack

i b check: Cc-15

i hoige chack: Dot 14

Signalien

|
(e &L F—jn.muﬂ

e ;--‘ |
e
-
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Calibration Laboratory of
Schmid & Partner

Engineering AG
Zoughauasirases 43, BO0S Zurich, Switzerkand

Sehrarmlzerinsbor Kallbidodiang
Service suisss d'dtalonnage
‘Servigio svizrero oi laraiurs
Swlus Colibwatban Sarvics

Accipdfed by the Swiss Acorediation Sermos (RASH Accreditation Mo.; SCS 108
The Swise Accreditation Sarvice i ene of the signaslonies io he E&
Bultiataral Agiacmant Tar the recogniion of cxiibraton canrfcates.

Glossary:

TSL tisgue simulating Hguid

ConvF sensitivity in TSL / NORM x.y.z
WA not applicable or not measured

Calibration is Performed According to the Following Standards:
a) IEEE Std 1528-2013, Y EEE Rocommended Practice for Determining the Peak Spatial-

Averaged Specific Absorption Rate (SAR) in the Human Head from Wireless
Communications Devicas: Measuremant Techniques®, Juneg 2013

by IEC 62208-1, *Procedure to measure the Specific Absorption Rate (SAR) for hand-held

devicas used in close proximity to the ear (requency range of 300 MHz to 3 GHz)",
February 2005

a) KDB BE5E64, “SAR Measurement Reguiremants for 100 MHz to 6 GH2"

Additional Decumentation:
d) DASY4'S System Handbook

Methods Applied and Interpretation of Parameters:

-

Measurement Conditions: Further details are available from the Validation Report at the end
of the conificate. All figures stated in the certificate are valid at the frequency indicated.
Antenna Paramelers with TSL: The dipole is mounted with the spacer (o position Its feed
palnt axactly balow the center marking of the flat phantom section, with the arms onentod
parallel to the body axis.

Feed Point Impedance and Relum Loss: These parameters are measurad with the dipole
positionad under the liquid filled phantom. The impedance stated is transformaed from the
maasurement at the SMA connector to the fead poinl. The Relum Loss ensures low
reflected power. No uncerainty required,

Elecirical Dalay: Ono-way delay between the SMA connector and the antenna leed polnt.
Mo uncerainty requingd.

SAA measured: SAR moeasured at the stated antenna input powar.

SAA normalized: SAR as measured. nomalized o an input power of 1 W at the antenna
conneactor,

SAR for nominal TSL paramaters: The measured TSL parameters are wused to caloulate the
nominal SAR result,

The reported uncertainty of measurement is stated as the standard uncertainty of measurement
multiplied by the coverage factor k=2, which for a normal distribution cormesponds to a coverage
probabiiity of approximately 95%.

Cartdlicate No: DESEY2-40023_0c13 Paga 2 ol B
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Measurement Conditions
DASY system configuration, as b as o ghen on pages 1.

DASY Verskon DASYS VEZBT
Extrapolation Advvanced Extrapofation
Phantom Do sizhr Fiat Pharibom
Distance Dipole Center - TSL 15 mm vath Spacar
Loom Scan Rescluticn o=, gy, dr = 5 mm
Freguency IS A = T W2
Head TSL parameters
The foliowing pararalers and caitulations wans appied
Temperatune Permittivity Canductivity
Hominal Hoad TSL paremesiens 20'C 415 0,80 mhioim
Measured Head TSL parametsrs @Z2oe02)C 4T2 u B 083 mhodm » 8%
Head TSL tempaeraiure changs during test =05"C
SAR result with Head TSL
SAR pveraged over 1em” (1 g) of Hesd TSL Conagaion
SAF maasured 250 mW inpul pormer 243 Wikg
SAR ter nomnnl Hasd TSL parnmetens romalied fo 1W BAT Wikg & 17.0 % (k=)
BAR avoraged over 10 cm’ (10 gl of Hesd TSL ConitROn
SaAH measured 250 MW npul Dower 1.57 Wikg
SAR tor nominal Hepd TSL paramoiers mormnnilred 1o 1W 8.95 Wikg & 10.5 % (k=)
Body TS5L parameters
This lofewing parameians and calculations weea applied
Temperature Parmittivity Conductivity
Nominal Body TSL parameters 20°'C 55.2 0.97 mit/m
Messured Body TSL parameters 2202021 "C S45:8% 1,00 mhadm o B %
Body TSL temperature change during test =05"C snss
SAR result with Body TSL
SAH averaged over 1 om’ (1 gj of Body TSL Condstion:
SAF measured FE0 mW inpul presss 2.38 Wikg
EAHA for nomingl Body TSL parameters rormakzed o 1W 9.28 Wilkg = 17.0 % [loe2)
Mﬁmmqumr1ﬂl=m‘ﬂﬂﬂulmm Caraition
BAR e 250 W ingrul power 1.57 Wikg
SAR for nominal Body TSL paramoters mdrnaized o 1W 6.4 Wikg = 16,5 %% (ke2}
Carificate Mo: DEIEY2-40023_Oct13 Page JolB
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Antenna Parameters with Head TSL
. Impedanas, transiormmed fo feed point 8280 - Q-ﬁ_;;t I
Retum Loss | - DR.6 ¢

Antenna Parameters with Body TSL

Irnpedance, ransformad 10 fesd poit 485 {1~ 38 K3

Return Loss -27.7TdB
General Antenna Parameters and Design
|_Elul;|r|cul Dalay {ons dirsction) ] 1250 na

Adter long beor wse with T00W iadaied power, oy & gl warmeng of tho dpols near e feoedpoint can De mesuned

The dipple s made of siandard semingd coainl cabls, The center Condubor of the Pesding e ia dehectly connecind 1o tha
mpoond arm of the dipols. This snlenng is thaopion shor-ciecuad fof DC-signals On sormg of the dipales, srmall ond caps
Hrh Added 1o this Apols AT in Hioed 4 improve malching when aded accodding o the posilion as sxplained in the
“Mansureman Conditions” peregraph, The SAR dsts are not aflectsd by e changs. The ovarall dipoto length is sl
ﬂcl}nrdlnu 1o the Staidinrd

Mo ancassive ioros musl o appled b B diposs e becaass By might bond or ths soldamd connsotione naar (o
Teadgoy may be damaged

Additional EUT Data

| Muanutaciured by SPEAD |

Manufaciured oh Dacambar 17, 2004 |
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DASYS Validation Report for Head TSL

Dtz TH. ED.2013
Test Laboratory: SPEAG, Zunch, Switzeriand
DUT: Dipole 835 MHz; Type: DEASVD; Serial: DEISVI - SN: 40023

Communication System; UID O - CW; Frequency: £35 MHz

Medium parameters used: =833 MHz. a =093 3/m; £ = 41.2; p= XK kgim'
Phaniomy section; Flal Section

Messurement Standard: DASYS(IEEETECIANSI C63_19-200T)

DASYS2 Conliguration;
« Probe: ESAIDVE - SN3N5; ConvF6.05, 605, 6,055 Calibrued: 28 12,201 2;
s Sensor-Surfoce: Imm (Mechanical Surface Derecrion)
s Flegctriomies: DAES Sn6l ) Calibrmicd: 2508 2001
e Phaniom: Flat Phantom 4.90; Type: QDODOPA9AA; Serial: 1001

o DASYS2S2ETINIATE SEMCAD X 14.6. 1IT164)

Dipole Calibration for Head Tissue/Pin=250 mW, d=15mm/Zoom Scan (Tx7x7WCube 02
Measurerment grd: dex=5mm, dysSmum, desSmm

Reference Valoe = 57,083 Vim: Power Diiflt = 0.0) dB

Peak SAR fexteapolaed) = 3.67 Wikg

SAR(] gi=2.43 Wikg: SAR(10 g) = 1.57 Wikg

Maximum value of SAR (measured) = 2 84 Wikg

04 =284 Wikg =4 53 dBW/kg

Canilicate No: DA3SVE-40023_ Ot 13 PagpeSof 8
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Impedance Measurement Plot for Head TSL
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The State Radio_monftoring center Testing Canter FCC ID: RAD474
ESAR NP R

DASYS Validation Report for Body TSL
DCrane: 22.10,2013
Test Laboratory; SPEAG, Zunch, Switrerland
DUT: Dipole 835 M Type: DEISV2; Serial: DEISVI - SN: 4d023
Communication System: UID O - OW; Froguency: 835 MHz :
Medium parameters used; T= 835 MHz; a = 1.005 8/m; g, = 3.5; p= 1000 kg/m

Phantoim secticn: Flat Section
Measorement Standard: DASY S (IEEETECYANST Ch3, 19-200T)

DASY 52 Configuration
- Probe: ESIDVA - SNAXNKE: ConvFiG0d, 604, 6045 Calibraaed: 28.12.2012:
s  Sepuor-Surface: 3mm (Mechomcal Surface Detection)
= Electronics: DAES Satd ) Calibrated: 25042003
s  Phantoon: Flal Phanom 4.9 '|1_.|'~|: i_}[“!ﬂﬂ.!"-l"".-"l..\. Senal: 1IN

o DASYS2S2ETNLIATE SEMCAD X 14.6. 1007 164)

Dipole Calibration for Body Tissue/Pin=250 mW, d=15mm/Zoom Scan (7xTx7WCube O:
Meusuremenl grid; dyeSom, dy=Smm, de=Smm

Reference Value = 57081 VWim: Power Drifl 0,05 4B

Peiok SAR textrapolued) = 3,52 Wike

SARCD gh= 230 Wikg: SAR(ID g) = 1.57 Wikg

Maximum vilue of SAR (measured) = 279 Wikg

an

e

0dB =2.79 Wikg = d 46 dBW kg

Cartficare No: DESSVE-40083 ot1d Fage 7ol B
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Impedance Measurement Plot for Body TSL
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The State Radio_monftaring_canter Testing Conter

No.:

SRTC2014-H024-E0013

FCC ID: RAD474

ERFEREN P AR
D1900V2 — SN:5d113
Calibration Laboratory of e, Schwsizsrischer Kalibriscdianst
Schmid & Partner % Service sussn d i.l.lh:lnrm:
Enginearing AG : Sy hs-: ::Irwmmds-'mm
Feughauastrasse &1, 5004 Turich, Switcerland K’-ﬁ-':,-,'-\..?g

Becrecited by Mie Swiss Aocrediation Sarace [SAS)
The Swiss Accrediation Service ks ane of the signetories 1o the EA

Multilvieral Agr

Clignl

8 o th re

SRTC (PTT)

gritizn af calibration carbfieses

Certificats No: D1900V2-5d113_Oct13

[CALIBRATION CERTIFICATE

=1

[iyoct

Caliralion ficdades)

Calinration date

| Al enlinesiiong Fanss Daspn corducisd in (T Clated sbx

D1200V2 - SN: 5d113

QA CAL-05.vD

mhmmmwmmkmmuwmm:

Octobor 16, 20013

Thid CadEFRNGE CUrRCeH o mans Mes Ti@DHRAlny 1 s slasderte i

| Gilinralion Lgupmand s (AR TY Coiladial hir ClEximia|

| Premary Blanmar

il KPR A
Pirase pefint HIF B4RTA
Boweai sanaor HE* #4014

| Hadarance B0 0F) Alsrnuesai

P

RAalisanca Prote EGIOVL
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Tisa-h 1o iasnaich) coIrrnnatns

aEsbly lasily mmeennwnt s peiature (72 8 30 arsd homidig < Fais

raslse Tha pinaidnl wils ol madsisemants (1
‘ v . i1 i
M FBAELEmBREE Bha s uNOBARIMSE wit DOnfdenon Hrotaieity s (P on M i) pagan wrel nee ! Of ha cerlilicals

RBE geroit ARS SMT-00
Falvwais Anglyaer WP ATESE

Caibiiibad by

Anproved by

i # Cad Disde Losslanba b0 | Hchalyled Galdoasn
| GRATAMGToN 0013 (Mo, X1 0N b4
| UikET AR TR DiF-Oagi-13 (M. 31 F-DURFT) (st
| v toaa? gOt-13 (Mo, 31 T-01A08 fe Rl
| B S0nE (2 Oa g 13 [Fg. M7 0ATH0) Api 14
R ol A <10 (s, TR0 TN Ape-ii
BN 2005 7 Dot-12 (. E53-3205_Dectl) g1
|'sM: a8 5 Api- 19 o DAES-001_Agrd) Agiriid
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ESAR NP R

Calibration Laboratory of AT Eclvmstuariachas Mallir

Schmid & Partner e Suevica suisve d'dtaionnage
Engineering AG g = Bervirio gvizzero dl 1ransm

Zeughaussirasse 43, B004 Zurich, Switssriand ”’W Swiss Calibration Sarvice

Arcregiied by tho Swss AocrediEtion Sonice (SAS) Accreditation N2 SCE 108

Thet Bwias Aooreditaticn Servics is one of the EgakNRES t0 e EA

Multilateral Mg it o tha niticn o calibranon cetificales

Glossary:

TSL tisswe simulating iquid

ConvF sensitivity in TSL / NORM x.y.z

MSA nol applicable or not measured

Calibration is Performed According 1o the Following Standards:

a) IEEE Std 1528-2013, “IEEE Recommendad Practice for Determining the Peak Spatal-
Averaged Specific Absomption Rate (SAR) in the Human Head from Wireless
Communications Devices: Measurement Techniques™, June 2013

b) IEC 62209-1, “Procedure to measure the Specific Absorption Rate (SAR) for hand-held
davices used in close proximity 16 the ear (frequency range of 300 MHz to 3 GHz)",
Fabruary 2005

¢) KDB BB5BE4, "SAR Measuremen! Requiraments for 100 MHz to & GHZ™

Additional Documentation:
d) DASY4/S System Handbook

Methods Applied and Interpretation of Parameters:

e Measurement Conditions: Further details are avallable from the Validation Repon at the end
of the cortiticate. All figures stated in the cerificale are valid at the Innguency indicated

e Anlenna Paramelers with TSL: The dipole is mounted with the spacer to position its lead
paint axacily below the center marking of the flat phanlom section, with the arms arented
parallel to the body axis.

« Feed Point Impedance and Return Loss: These paramaoters arne moasurad with the dipole
positioned under the liquid flled phantom. The impedance stated is tranaformed from tha
measurament at the SMA connector to the feed point. The Raturn Loss ansuras low
reflected power. No uncertainty required.

» Electrical Delay: One-way delay between the SMA connector and the antenna faed point,
Mo uncertainty required.

« SAR measured: SAR measured al the stated antonna input power

s SAR normalized: SAR as measured, normalized 10 an input power of 1 W al the antenna
connecior,

« SARA for nominal TSL parameters: The measured TSL parameters ara usad to calculate the
nomiral SAR result

The reported uncertainty of measurement is stated as the standard uncartainty of measuremant
multiplied by the coverage factor k=2, which for a noama! distribution cormesponds to a coverage
probability of approximately 85%.

Carifcate Mo S00VE-541 13 0613 Pags 2 ol B
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Measurement Conditions

DASY gystem configuration, as far as nol ghen on fags 1
DASY Version DASYS W52 B.7
Extrapolation Advanced Extrapolaiicon
hPhaMnm Moduiar Flat Phaniom
Distance Dipole Center - TSL 10 mm with Spoons
Zoom Scan Resolution cix, dy. &2 =5 mm
Frequency 1900 hHz & 1 MHz
Head TSL parameaters
Thi dollewwing p 5 and caloul WAHE Appe
Tomperature Permittivity Conductivity
maminal Head TSL paramelers Fed e 40.0 1 .40 mha'm
Moasured Head TSL parameters Z2o0=02C 398 =8 137 mhadm 2.6 % |
Head TSL temperature change during test <05 C -—
SAR result with Head TSL
SAR sveraged over 1 em” |1 g) of Head TSL Carmnen f |
SAN maasured 250 el gl powes 10.0 Wikg

HAR tor nominal Head TSL parmmsiers

notmalired B0 1W

40,4 Wikg = 17.0 % (ka2

BAR averaged over 10 em® (10 g) of Head TSL

SAR mankuted

250 miW mputl powar

B.27 Wikg

SAR 1or nominal Hend TSL paramstens

normankaned fo 1W

21.2 Wikg » 16.5 % (2} |

Body TSL parameters
Tha loflowing parameters and coloulafions wiis aspbed
Temparsture Permittivity Canductivity
#Hominal Body TSL parameters 2z2o°C 550 1,52 mhodm
Measured Body TSL parsmeters #2.0202)"°C SA3+E% 148 rrbom & 6 %
Body TSL temperature change during test =05"C e
SAR result with Body TSL
SAR averaged over 1 cm’ (1 g} of Body TSL Condition
250 mW g powar 101 Wikg

|_EAFL FrEasnad

SAF for nominal Body TSL parameless

normakred o 1W

40,9 Wikg = 17.0 % {k=2)

SAR sveraged over 10 cm’ (10 g) of Body TSL

CoaruEtgn

S8R madsured

2500 rov il peer

5,97 Wikg

SAR for nominal Body TSL pammmetens

nornaized o VW

24,6 Wikg = 18.5 % (k=2

Caricabe Mo: D1 80FE-51 18 0c113
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The State Radio_monftoring center Testing Canter FCC ID: RAD474
ERFTEE NP OEHP
Appendix
Antenna Parameters with Head TSL
Impedance, transfomead o feed point [ B0E L+ B4
Raturn j.-'.'nS& ' - 238 08

Antenna Parameters with Body TSL

impadance. ransfomed 1o feed point 468 L = 6.7 }_!._! |

Retum Loss | - 220 dB |

General Antenna Parameters and Dasign

Elactndal Deliy (G dehachon) | 1,189 na

Adar long tenm uiss Wik 1008 malahes power, only & shpht warrmeng ol b dipols near e foaipoenl can ba maasirad

That dipodd s made of standand semingid coaoial cable The cinse concduciorn of the laeding llnes & directly connochesd to Ehe
sared arm of th dipols, The antenng s theselone ahon-circuted iof DC-signals. On soma of e dipoles, amall end caps
ara added 1o 1he dipohe nrma in cded (0 imgdove mptching when badad acaording 10 tha posilion ae aEplainad m tha
‘Monsuramard Conditions® pamgrash. The SAR dibe ard N affecied by thes changs The ovarall dipals langih |s sbEl
acoarding 1o the Standand

o exonisive nrce musd B applad 10 B Sipols mrme. BeChdts My Mgl harng o e aoldaned ooRnReCtions naan [fw
Tmpcpan may b darmagieo

Additional EUT Data

I Maradachuned by = E:“ - "_l‘:'iﬁ
|Euﬂ-u.-.|mn:!. 1 | - Juby 24, .}'_ritr.r
Conificate Mo: 01 900VR-5d113_0c113 Page 4 ofl
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The State Radio_monftoring center Testing Canter FCC ID: RAD474
ESAR NP R

DASYS Validation Report for Head TSL

Dasre: 16102013
Tes Labormiory: SPEAG, Zunch, Switzerland
DN Dripade 1900 MELz; Type: DIMMOY 2; Serial: DIV 2 - SN: Sd113

Communication System; UID 0 - COW ; Frequency: 1900 Mz

Medium parametérs used: T= 1900 MHz: o = 137 5/m; 2= 39.6; p = 1000 kg/m
Phantom section: Flat Seciwon

Measurement Standard: DASY S (TEEEARCIANSTCAI. 19-2007)

DASY 52 Configuration:
+  Probe: ESIDVI - SNI205; Convii4.98, 498, 4.98); Colibrated: 28.12.2012;
¢ Sepsor-Surface: Ymm (Mechanicsl Surface Detection)

Electromics; DAEA Sn60]: Calibrated: 25,084,201 3

«  Phuntom: Flat Phamtom 5.0 (oot ) h1~..~ ODNFS0A A Serial: 10

o DASYSRIZ2RTIL13TE SEMCAD X 146 167 164)
Dipole Calibration for Head Thsue/Pin=250 mW, d=10mm/Zoom Scun ( TXTXTWCube 0:
Measurement grid dxmSpum, dveSmm, de=Smm
Reference Value = 98550 Vimg, Power Dl = 0003 dB
Peuk SAR (extrapolated) = 1K1 Wik

SAR )= 10 W/kg: SAR(0 g) = 2T Wikg
Wi value of SAR (mewsgred ) 12.6 Wikg

A
LLE

i

OdB = 126 Wikg = | LOO dBW/kg

Cartificals No: D 1H00VE-54113_0c113 PageSol 8
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Impedance Measurement Plot for Head TSL
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The State Radio_monftoring center Testing Canter FCC ID: RAD474
ESAR NP R

DASYS Validation Report for Body TSL

Date: 16.10.2013
Test Laboraory: SPEAG, Zunch, Switzerland
DUT: Dipole 1900 MHz: Tvpe: DIV 2; Serial: DIMMIY2 - SiN: 5d113

Communication Svstem: UID 0 - CW ; Frequency: 1900 MHz :
Medium purureters used; = 1900 MHz; o= 1.49 S e o= 533 p= 1K kpfm
Phantaoam section: Flat Section

Measuremicnt Standard: DASY S (IEEENECSANS] C63.19-2XTT)

DASYS2 Configuration
s  Probe ESADVE - SN3I205; ConviF(4.6, 4.6, 4.6); Calibrated: 23.12.3012;
o Semsor-Surfasce: Ymem (Mechanical Surface Detection
W Eleciromes: DAES Sn60 1: Calibyated e T
o Phantom: Flat Phamom 50 (heck): Type: QDOIOPSOAA: Serial: 1002

o DASYSIS2ZRTI3TE SEMCAD X 14.6.106T163)

Dipole Calibration for Body Tissue/Pin=250 mW, d=10mm/Zoom Scan (7xTxTWCube 0:
Mepsurement grid: dx=Smm, dy=Smm, dz Srmm

Reference Value = 96 823 Ving Power Dt = 0001 dB

Peak SAR (exirapolated) = 17.4 Wikg

SAR gi=10.1 Wikg; SAR(I0 gi = EAT Wik

Maxlmuim vidue of SAR (measured) = LLE Wikg

1Ra3

L.re

Cartdicate No: DI1B03V2-E4113_0c3 Fogm Tof B
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Impedancea Measurement Plot for Body TSL
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D2450V2 — SN:738

Calibration Laboratory of

Schmid & Partnar
Enginesring AG

Foughauentrages 45, BI04 Durkoh, Bwitreriaha

Ancigditon by [he Swee Accrodiation Berdos (AT
he Swiss Ancresanan Servics is one of fw signeones io the EA
Multilyinrsl Agreement for he recognitios of calibraton certificstes

SRATC (PTT)

Climm

Setrwsizuricher Kallbrisrdians
Service suesse o alalonnege
Fervizin svizmern o et
Swvinn Callbeatian Barvice

Ascredintion Me: SCS 108

Carmmesin Mo: D2450V2-T38_Oet13

CALIBRATION CERTIFICATE

Chepmen

| Climamticin procascne] k)

Clabewshon dilm

| Primary ancords

D2450V2 - Sh: 738

QA CAL-D5.vB

Calibeation procedurs for dipols valdation kits above 700 MHz

October 17, 2003
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ERTAR SRR G

Calibration Laboratory of
Schmid & Partnear

Enginearing AG
Foughsussbanse 43, BICA Zurich, Ewlitoerised

ﬁl:ﬂlllllliw e Sawiae Accibialian Sorsas (AT
The Seiss Arcreditation Servece io one of e sspnEiores o e E8

Ml a] e i Bor B recogrition of calis perirh
Glossary:

TSL tissue simulating bguid

ConvF sensitivity in TSL / NORM x.y.2
Ni& not applicable or not measured

Calibration is Performed According to the Following Standards:

a) IEEE Sid 1528-2013, "IEEE Recommanded Practice for Dotermining the Poak Spatial-
Averaged Specific Absorption Rate (SAR) in the Human Head from Wirglass
Communications Devices: Measuromant Technigues”™, June 2013

b) IEC 82208-1, *Procedure to measure the Specific Absorption Hate (SAR) for hand-held
devices used in ciosa proxdmity 1o the ear (fequency range of 300 MHz to 3 GHz)",
Fabrunry 2005

¢l KDB 865664, “SAR Measurement Requiremants for 100 MHz 10 6 GHZ"

Additional Decumentation:
d} DASY4/S System Handbook

Htﬂwﬂl Applied and Interpretation of Parameters;
Measuremant Conditions: Further detalls are avatlablo lrom the Validation Rlepar at the and
of the certificate. All figures stated in the cerificate are valid at the frequency indicated.

* Antanna Paramelers with TSL: The dipole ks maunted with the spacer io position its foad
point exactly below the center marking of the flal phantom section. with the arms orented
paralol 1o the body axis.

+ Feed Point Impedance and Retum Loss: These parametors ane measured with the dipole
positionad under the liquid lilled phantom. The impedance stated & traneformad from the
measurement at 1he SMA conneclor 1o the feed point. The Retum Loss ensures low
reflected power, No unceriainty required

» Electncal Dalay: One-way delay botween the SMA connector and the antanna load paint.
No uncartainty required

* SAR measured SAR moasured at tho staled antenna. input power,

SAA normalifed: SAR as measured, nomalized to an inpul power of 1 W at the antenna
connacion

= SAR for nominal TSL parameters: The measured TSL parameters are used to calculate the
nominal SAH resull,

E:lrmd uncerainty of measurement is stated as the standard uncertainly of measurement
rm.lmpi d by the coverage facior k=2, which for a nosmal distribution eorresponds 10 a coverage

probability of approximately 8550,
Corfificabe Mo, DRSS0VE-T38_ Oor13 Pepa 2ol B o
The State Radio_monitoring_center Testing Center (SRTC) Page number: 209 of 216

Tel: 86-10-68009202 68009203
Fax: 86-10-68009195 68009205 Copyright © SRTC



7
SR It : No.: SRTC2014-H024-E0013
i~ B ey FCC ID: RADA74

ERFTEE NP OEHP
Measurement Conditions
DASY system contigursts B3 Te & Nl G o faee 1
DABY Version DASYS VEZRT
Extiapalatian Advanced Estragaiation
Phantom Mocular Figt Phasiom
Distance Dipole Center - TSL 10 s wally Spanen
Zoom Scan Resclution o, dy, iz = 5mm
Frieguency 250 Wiz & 1 Mz

Temparature Permittivity Conductivity
Hominal Head TEL psameters 220°C 2z 1,1} ity
Massured Hend TSL parameters | 22o«02°C MEaES 1.84 frbaim ¢ 0 %
Head TSL lomperaiure changs during test ! <a84C -_—

SAR result with Head TSL

BAR aveinged Gved 1 om’ (1 g) of Hesd TEL Caondaan

BAR maasursd 250 mW input power 13,4 Wikg

SAR tor ol Hied TBL parseition Adrhalied o 1W 832 Wikg = 17.0 % (ke

BAR avernged over 10 om’ (10 g) of Hesd THL OO

SAR measuted 50 M gt porwens .20 Wikg

SAH foi nvitial Haad TSL parsmoiens noeranilbed o 1W 24,7 Wikg = 16,5 % (k=)
Body TSL paramelers

Tha iollowg parametns and caloulatiors wees anpien
Temperalurg Parmittivity Conductivity

Nominal Body TSL paramaters 20°C & .08 meem

Measured Body TSL parameters 22002} "C 521 28% 200 mhoim e 6 %

Body TSL termperatuis change during fest =08°C
SAR result with Body TSL

SAH aversged over 1 cm’ (1 g) of Bedy TSL Condion

HAH rrmascesg 250 iV ol powes 12.5 Wikg

SAR for nominal Body TSL parmesriens nommaied to 1W 253 Wikig = 17.0 % (k=)

SAR avoragod oves 10 cm” (10 gl of Body TSL cotwtan

SAR maxsuial 250 mW gt power 5. 75 Wik

S&F for nomanal Body TSL patasmaion resanaioed o 1W T8 WG = 185 % (k=)
Carificatp Mo DEES0VE-738_ Dol Page 1cfB .
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Appendix
Antenna Parameters with Head TSL

impedsnce. transtomed 1o feed Dot

WEO+IAE M

Ratum Loss |

+ 7.0 SR

Antenna Paramelers with Body TSL

IeFipaECE, SarElonmE 10 Iea pand

4885= 3310

| Blum Loss ]_

- 25.2 ol

General Antenna Parameters and Design

[ Elaptncnl Deloy [ofwe ddeibn ) |

1,155 na

Altar loag Tanm use with 10OW radisteyd power, orly a shphl warrming of e dioln near e leedocant can ba imoasued

Tha tepods s made of sbundand samingid convial cably. The cenber conductor of ihe Teading kne i directly cormecing 1o the
neaong arm ol e dgois. The anterma @ Swndors dhon-cecuted hof DC-gruils. Do sorma of e dipoles. wmall e capy
mre adied 10 the dpals AT B ordet 10 Mo Mmatchang whan oaded sooonding 1o e postEon s sxpiened 0 The
“Moasirsinont Conditions’ pasagraph. The BAR data st ool alectod Dy Tis change. Tha ovedall dipole agih 5B b

accorcddg b e Standard

N mioctbiive oo mus) Be ageplieg 1o B dhpole Brms, Decaaso Thay meght Do o The Boldensd CORMCDne Naar B

Penps{ioerd rrivy e BRI Jed

Additional EUT Data

™ P
MRl actunsd by | SPEAG
| Manutacmed of I August 6. 2000
Corslicate No, DRI T3 Deiid Pags & of &
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DASYS Validation Report for Head TSL

Date; [7. 10,2003
Test Labaoratony: SPEAG. Zunich, Switzerland
DUT: Dipole 2450 MHz; Type: D250V 2; Scrial: DI4SOVE - 5N: 718

Communication System: UID 0 - OW; Fregeency: 2450 Mz :
Mediom porometers used; = 2450 MHz: o= 184 5im; &= 3960 p = 10N kg/m
Fhuanom section: Flal Soction

Aleasurement Standard: DASY S (IEEEAEC/ANS] CH3.19-2(M1T)

DALY A2 Confipuralion
s Praber ESADVI . SN0 ConviE(4.52, 3.52, 4.52): Calibraaed: I8.12.1012
o Sensor-Surlace; Jmen (Mechanical Surface Detection)
+ Elecironics: DAEA So6i ] ; Calibraied: 2504 3013
s Phastosy Flat Phantom 5.0 (rant ) Type: QDOOOPFI0AN; Senal: 100]

s DASYS2S52ET0N3T) SEMCAD X 140 1 7164)

Dipole Calibration for Head Tissue/Pin=250 mW, d=10mm/Zoom Scan (TxTxTWCube O;
Mensuremen) grid: dy=%mm, dy=5mm, de=5mm

Reladence Valuie = 99 333 Vim; Power Dinii = 0,04 48

Peak SAR (extrapolaed) = 27.7 Wikg

SARIL b= 104 Wkp: SARID gh = 6.2 Wiks

Maximum vitloe of SAR (mesared) = 169 Wikg

18.F0

et

U dB = 169 Wikg = |1 228 dBW/ike

Corificas Mo, DR24S0VE-TH8 Cct13 FPage Sal B
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Impedance Measurement Plot for Head TSL
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DASYS Validation Report for Body TSL
Dade: 17, 1002401 3
Test Labormory: SPEAG, Fonch, Switzreriand
DUT: Dipole 2450 MHe; Type: D2450V2; Serial: D2450V2 - SN: 738
Communication Svaem: UID 0 - CW: Freguency: 2450 MH:z
Medinm perameters used: [ = 2450 MHz: 0 =2 5/ 6 =321 p= 1K kgim

Phaniom section: Flal Section
Meusurement Standard: DASY S TIEEEAEC/ANS] C63.19-200T)

DASYSI L I||-|'|]|._|:u|.|.ll|.I-I|
s  Probe ESIDVY - SMNI2S: ConvF4.42 d 42, 442 Calibrgted: 28.12.2012;
s Sensor-Surlace: 3mm (Mechamical Surface Dietection)
s Elecuonics: DAES Sn60] ; Calilwated: 25 02 2001
s Phantom: Flst Phantom 5.0 (backy; Tvpe: QDODOPSOAA; Serl: 1002

s DASYS2 S2ETIIAT) SEMOCAD X 14,6, 106711}

Dipole Calibration for Body Tissue/Pin=250 mW, d=10mnm/Zoom Scan (7x7x7/Cube @k
Measurermnen grid: dx=5%mm, dy=5mm, dz=2mm

Reference Value = 93, 129 Viny, Power Dnft = (001 dB

Peak SAR (extrapolaed) = 26,2 Wikg

NARCD g)w 125 Wikt SARIID g)o= 575 Wikg

Maximum value of SAR {(measured ) = 16,3 Wik

1409

Iere

LET]
0dB = 16,3 Wikg = 1212 dBWike
Canihcsta My DRAS0VE-T28_ O] Paps T of B
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Impedance Measurement Plot for Body TSL
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Appendix Test Setup
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